Spare parts catalog




PARTS & SERVICE

PM-KITS, 500HR - ENGINE SERVICE 500HRS

PM-KITS, 500HR - ENGINE SERVICE S00HRS . . . . . e e e e e e 1
FILTER SET - BLUE AERO
SAFETY + MAIN ELEMEN T . L 3

PM-KITS, 1000HR - ENGINE SERVICE 1000HRS

PM-KITS, 1000HR - ENGINE SERVICE 1000HRS . . . . .. e e e e e e e e e e e e e e e e e e e e e e e 5
FILTER SET - BLUE AERO
SAFETY + MAIN ELEMENT . . oo e e e 7

PM-KITS, 250HR - HYDRAULIC SERVICE 250HRS
PM-KITS, 250HR - HYDRAULIC SERVICE 250HRS . . . . . e e e e e e 9

PM-KITS, 500HR - HYDRAULIC SERVICE 500HRS
PM-KITS, 500HR - HYDRAULIC SERVICE S00HRS . . . . . e e e e e e e e e e 11

PM-KITS, 1000HR - HYDRAULIC SERVICE 1000HRS
PM-KITS, 1000HR - HYDRAULIC SERVICE 1000HRS . . . . .o e e e e e e e e e e 13

PM-KITS, 2000HR - HYDRAULIC SERVICE 2000HRS
PM-KITS, 2000HR - HYDRAULIC SERVICE 2000HRS . . . . . et e e e e e e e 15

ROCK DRILL

ROCK DRILL - COP 1838HD+

ROCK DRILL - COP 1838HD+ . . . ettt e e 17
FRONT PART COM P . i 27
COVER GROUPP L 29
COVER COMP L. e e e 31
GEAR HOUSING GR . . 33
GEAR HOUSING . . e 35
GEAR HOUSING . . e 37
ROT. CHUCK, COMP L . e e e 39
INTERM P AR T GRP 41
INTERM. COM P L. e e e e e e 43
INTERME D, PART L 45
CYLINDER GROUP e 47
CYLINDER - COMPLETE . . . . e e e 49
CYLINDE R DR L 51
SEAL HOUSE COMP - FRONT . o et e e e e e e 53

SEAL HOUSE COMP - REA R . L e e e e 55



HYDRAULIC MOTOR - MSQ 80 SH . .. e e e e e e e 59
KIT - CORRE CTION KIT e e e e e e e e e e 61
HYDRAULIC MOTOR - MSQ 100 SH . . . .t e e e e e e e e e 63
HYDRAULIC MOTOR - MSQ 160 SH . . . . et e e e e e e 65
HYDRAULIC MOTOR - MSYQ 250 SH . . . ..o e e e e e e e 67
ACCUMULATOR - RIGHT . e e e e e 69
VALV 71
AC CUMULAT R - LERT L e e e e e 73
RETURN AC CUM. L e e e e 75
RETURN ACCUM. L e e e e e e 7
HOLDER SET . . . 79
LABEL SET - COP 1838HD+ . . ..ttt e e e 81
PROTECT CAP SET . .o e e e e 83
O P T ON AL SET .o 85
TOOL S ST . Lo 87
PRES. GAUGE SET . .. e e 90
FIXTURE - OVERHAUL FIXTURE ATTACHMENT/MOUNTING TABLE . . . .ttt e e e e e e e e e e e e e e e e e e e e e e e e e e 93
CHARGIN DEVICE . . e e e e e e 95
CONNECT. PLATE - FOR HYDRAULIC MOTOR (O)MS(Q) . . . . oottt e e e e e e e e e e e e e e e 97
O RING SET . 99
SE AL KT e 102
SEAL KIT - FOR DAMPING PISTON . . e e e e e e e e e e 106
OVERHAUL KIT - COP 1838HD+ /600 IMPACT HOURS . . . . e e e e e e e e e e 109
OVERHAUL KIT - COP 1838HD+ /1200 IMPACT HOURS . . . . e e e e e e e e e e e 112
CONVERSION KIT - COP 1838HD TO COP 1838HD+ . . . . .ottt e e e e e e e e e e e e e e e 115
CONVERSION KIT - TO FOUR CORNERS, STRAIGHT SPLINES . . . . e e e e e e e e e e e e e e e e e e e e e e e e e 17
SET,SEAL - FRONT SEAL KIT L e e e e e e 119

FRONT PART COMP
FRONT PART COMP . o e e See page 27

COVER GROUP
COVER GROUP . e See page 29
COVER COMP L. . o e See page 31

GEAR HOUSING GR

GEAR HOUSING GR . .. e See page 33
GEAR HOUSING . .. e e See page 35
GEAR HOUSING . .. e e See page 37
ROT.CHUCK, COMPL . . . e e e See page 39

INTERM.PART GRP



INTERM P AR T GRP . .. e See page 41
INTERM. COMPP L. . . . e e See page 43
INTERMEDD. PAR T . e e e See page 45

CYLINDER GROUP

CYLINDER GROUP . . e See page 47
CYLINDER - COMPLETE . . . . e e See page 49
CYLINDER DR . o . e See page 51
SEAL HOUSE COMP - FRONT L . e e e e e e e See page 53
SEAL HOUSE COMP - REAR . . . e e e e e See page 55

BACK HEAD GROUP
BACK HEAD GROUP . . . e e e See page 57

HYDRAULIC MOTOR - MSQ 80 SH
HYDRAULIC MOTOR - MSQ 80 SH . . . . e e e e See page 59
KIT - CORRE CTION KT . o e e e e See page 61

HYDRAULIC MOTOR - MSQ 100 SH
HYDRAULIC MOTOR - MSQ 100 SH . . .. e e e e e See page 63
KIT - CORRE CTION KT . o e e e e See page 61

HYDRAULIC MOTOR - MSQ 160 SH
HYDRAULIC MOTOR - MSQ 160 SH . . . . o e e e e e e See page 65
KIT - CORRE CTION KT . o e e e See page 61

HYDRAULIC MOTOR - MSYQ 250 SH
HYDRAULIC MOTOR - MSYQ 250 SH . . . . e e e e e See page 67
KIT - CORRE CTION KT . o e e e See page 61

ACCUMULATOR - RIGHT
AC CUMULATOR - RIGHT . o e e e See page 69
ALV E . e See page 71

ACCUMULATOR - LEFT

AC CUMULAT OR - LEFT L . e e See page 73

ALV E . e See page 71
RETURN ACCUM.

RETURN AC CUM. . o e See page 75

RETURN AC CUM. . o e See page 77

HOLDER SET . . e See page 79



LABEL SET - COP 1838HD+
LABEL SET - COP 1838H D+ . . . . e See page 81

PROTECT CAP SET
PROTE CT CAP SET . . e See page 83

OPTIONAL SET

O P T ON AL SET . ..o e See page 85
OO SET . ot e See page 87
PRES. GAUGE SET . . .t e See page 90
FIXTURE - OVERHAUL FIXTURE ATTACHMENT/MOUNTING TABLE . . . .. e e e e e e e e e e e e e e e e e e e e e e e e e See page 93
CHARGIN DEVICE . . . e See page 95
CONNECT. PLATE - FOR HYDRAULIC MOTOR (O)MS(Q) . . . ottt ettt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e See page 97
O RING SET . . e See page 99
SE AL KIT o e See page 102
SEAL KIT - FOR DAMPING PlISTON . . e e e e See page 106
OVERHAUL KIT - COP 1838HD+ / 600 IMPACT HOURS . . . .. . et e e e e e e e e e e e e e e e e e e e e e e e e e e See page 109
LABEL SET - COP 1838H D+ . . . . e e See page 81
OVERHAUL KIT - COP 1838HD+/ 1200 IMPACT HOURS . . . ..t e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e i See page 112
ALV E . e See page 71
CONVERSION KIT - COP 1838HD TO COP 1838HD+ . . . . ...ttt e e et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e See page 115
CONVERSION KIT - TO FOUR CORNERS, STRAIGHT SPLINES . . . . e e e e e e e e e e e e e e e e e e e e e e e e See page 117
ROT.CHUCK, COMPL . . .. e e e e See page 39
INTERM. COMPP L. . . . e e See page 43
INTERMEDD. PAR T . e e e See page 45
SEAL HOUSE COMP - FRONT L . e e e e e See page 53
SET,SEAL - FRONT SEAL KIT . o . e See page 119
FEED

HOSE/ASSEMB.SET - WATER SYSTEM

HOSE/ASSEMB.SET - WATER SY ST EM . . .. e e e e e e e 137
HOSE SET - WATER HOSE BOOM FRAME . . . ot e e e e e e e 139
FEED
BB D 141
HO S E SET . . . 144
LT ST, S T . 147
LT S VT CH L L 149
BASIC PART SET . 151
DE T AL SET . . 153



HOLDER SET . . . 161
DE T AL SET . . 163
RO CK DRILL KT L e e e e e e e 166
CRADLE - COP 1838 . . . ittt 169
FEE D BEAM 171
CYLINDE R SET .o 173
HYDR. CYLINDER - DIM 70/50X2495 . . . . . . ottt e e e e e e e e e e 175
HOSE SET - FEE D . . . 177

HOSE NIPPLE SET - FEED
HOSE NIPPLE SET - FEED . . . ..t e e e e e e e e e e e e 179
CONNE T, PLATE . . e 181

BUSHING SET - R38, T38
BUSHING SET - R38, T8 . . .. ittt e e e e e e e 183

ASSEMBLY SET - BUT 30/30B/35 - BMH 6000

ASSEMBLY SET - BUT 30/30B/35 - BMH G000 . . . . ...ttt et et e e e e e e e e e e e e e e e e e e e e e e e e 185
HO L D E R o o e e e e 187
HO L D E R o o e e e e 189
FEED
FEE D . . o e See page 141
HOSE SET . . See page 144
LIMI T ST, ST L . o e See page 147
LIMIT ST CH L . L e See page 149
BASIC PART SET . . e See page 151
DET AL SET . e See page 153
PULLEY WHEEL . . . e e e e e See page 156
HOLDER SET . . e See page 159
HOLDER SET . . e See page 161
DET AL SET . e See page 163
RO CK DRILL KIT L . e e e e e e e See page 166
CRADLE - COP 1838 . . .. e See page 169
FEED BEAM . . . e e See page 171
CYLINDER SET . .. e e See page 173
HYDR. CYLINDER - DIM 70/50X2405 . . . e e e e e e See page 175
HOSE SET - FEED . . . e e e See page 177

HOSE NIPPLE SET - FEED
HOSE NIPPLE SET - FEED . . . . . e e e e e e e See page 179
CONNE T . PLATE . . . e e See page 181



BUSHING SET - R38, T38
BUSHING SET - R38, T8 . . .. e e See page 183

ASSEMBLY SET - BUT 30/30B/35 - BMH 6000

ASSEMBLY SET - BUT 30/30B/35 - BMH 8000 . . . . . ..ttt et et e e et e e e e e e e e e e e e e e e e e See page 185
HOL D E R . o . e See page 187
HOL D E R . o . e See page 189
BOOM
BASIC BOOM
BASIC BOOM . . . e e 195
BASIC BOOM . . . e e 197
BOOM PART - BAK, M o e e 199
BOOM AT T A CHMENT . ot e e e e e e 202
BO OM LINK L e e e 205
CYLINDER LINK L e e e e 207
EXPANDING SHAF T . o e e 209
EXPANDING SHAF T . o e e 211
BOOM BODY . oo e 213
DOUBLE CH.VALVE . . e e e e e 215
DOUBLE CH.VALVE . . e e e e e 217
HYDR. CYLINDER - 140/115X706 210BAR OVER CENTER . . . . . . e e e e e e e e e e e e e e e e e e e e e e e e e e e 219
CHE CK VALV E . e e e e e e e e 221
EXPANDING SHAF T . e e 223
TELES C OPE SET . . oo e e e e e 225
BEARING HOUSING . . .t e e e e e e e e e e e e 227
HYDR. CYLINDER . . . e e e 229
EXPANDING SHAF T . e e 231
EM - ET . L e e 233
BO M PA R T L e e 235
BOOM BEAM - KOMP L E T T . L e e e e e e e e e e e e e e e e 238
EXPANDING SHAF T . e e 241
HYDR. CYLINDER - FRONT BOOM CYLINDER . . . . e e e e e e e e e e e e e e e e e e e e e e e e e s e e e e e e e e 243
OVER CENT VALV . . . e e e e e e e 246
LN e e e 249
EXPANDING SHAF T . e e 251
BOOM ATTACHMENT - FRONT / COMPLETE . . . .ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 253
EXPANDING SHAF T . e e 255
PROTECTION - FR. BOMCY L./ GUMMIDUK . . ettt e et e e et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 257
BOOM PART - BUT 35M L VER G . . . e e e e e e e e e e e e e e e e e e e e 259



TURNING DEVICE - BUT35 VER G J . .o e e e e e e e e 263

BEARING UNIT -BUT B5VER G . . ..ot ittt ettt et e e e e e e e e 265
DRILL SETTING - BUT 32/35 . . . .. ittt e et e e e e e e e e e e e 267
HYDR. CYLINDER - 100/83X406, BUT 35C/32B . . . . . o\ttt ettt e e e e e e e e e e e 269
HYDR. CYLINDER - FEED EXTENSION . . . ..ottt et e e e e e e e 272
DOUBLE CH.VALVE . . e e e e e 275
HOSE FRAME SET . ..ottt e e e e e e 277
HOSE HOLDER . . ..ottt e e e e e e e e e e 280
ASSEMBLY SET - FOR SLANGUPPHANGNING . . . ...ttt e e 283
HYDR. SYSTEM - BOMPOS. . . ..ottt e e e e e e e e 286
HOSE SET - BOMPOS. . . .ottt ettt e e e e e e e 289
HYDRAULIC SET - HY D LA S . L 292
DOUBLE CH.VALVE - ERSATR HLD 10R,8231120110 . . . .. o\ttt et e e e e e e e e e e e e e e e 295
DOUBLE CH.VALVE - ANTIPARALLELL BOMSTYRNING . . .. .o\ttt ettt e e e e e e e e e e 297

HOSE SET - DRILLING

HOSE SET - DRILLING . . .ot e e e e e 299
ATTACHM.COMPLET

ATTACHM.COMPLET . . e e e e e e e 302
STOP

SO e 305
COVER SET

COVE R SET . .o 307

BASIC BOOM - PURCHASE LEVEL

BASIC BOOM - PURCHASE LEVEL . . . ottt e e e e e e e e e e e e e e e e e e e e e e e e e e e 309
BASIC BOOM - HOGER/HELAC . . . .ottt et et e e e e e e e 311
BOOM PART - BAK, M e See page 199
BOOM AT T ACHMENT . . See page 202
BOOM LINK L e See page 205
CYLINDER LINK L e See page 207
EXP ANDING SHAF T L e e See page 209
EXP ANDING SHAF T L e e See page 211
BOOM BODY . . ot e See page 213
DOUBLE CH. V ALVE . . e See page 215
DOUBLE CH. V ALVE . . e See page 217
HYDR. CYLINDER - 140/115X706 210BAR OVER CENTER . . . . ..t e e e e e e e e e e e e e e e e e e e s e e e e e e e See page 219
CHE CK VALVE . . e See page 221
EXP ANDING SHAF T L e e See page 223

TELES COPE SET . . ot e e See page 225



BEARING HOUSING . . .. e e e See page 227

HYDR. CYLINDER . . o e See page 229
EXP ANDING SHAF T L e e e See page 231
B - ST . . See page 233
BOOM P AR T . o e See page 235
BOOM BEAM - KOMP LE T T . . e e e e e e e e See page 238
EXP ANDING SHAF T L e e e See page 241
HYDR. CYLINDER - FRONT BOOM CYLINDER . . . . e e e e e e e e e e e e e e e e e e e e e e e s e e e e e e e See page 243
OVER CENT .V ALVE . . e See page 246
LIN K e e See page 249
EXP ANDING SHAF T e e See page 251
BOOM ATTACHMENT - FRONT / COMPLETE . . . ettt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e See page 253
EXP ANDING SHAF T e e See page 255
PROTECTION - FR. BOMCYL./ GUMMIDUK . . o e e e e e e e e s s s See page 257
BOOM PART - BUT 35M R VER G . .. e e e e e e e e e e e e e e e e e e e e e e e e 313
ROTATION UNIT - BUT 35 R, VER G . . . e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 315
TURNING DEVICE - BUT 35 VER G J ..ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e See page 263
BEARING UNIT - BUT 35 VER G . ..t et e e e e e e e e e e e e e e e e e e e e e e e e e 317
DRILL SETTING - BUT B2/85 . . . .ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 319
HYDR. CYLINDER - 100/63X406, BUT 35C/382B . . . . . .. ittt et e e e e e e e e e e e e e e e e e e e e e e e e e See page 269
HYDR. CYLINDER - FEED EXTENSION . . o e e e e e e e e e e e e e e e e e e e e s e See page 272
DOUBLE CH. V ALVE . . e See page 275
HOSE FRAME SET . . e e e See page 277
HOSE HOLDER . . . . e e e See page 280
ASSEMBLY SET - FOR SLANGUPPHANGNING . . .. . e e e See page 283
HYDR. SYSTEM - BOMP OS. . . . e e e See page 286
HOSE SET - BOMP O S, . . . e e See page 289
HYDRAULIC SET - HY D LA S . . o e See page 292
DOUBLE CH.VALVE - ERSATR HLD 10R,8231120110 . . . . o\ttt ettt e e e e e e e e e e e s, See page 295
DOUBLE CH.VALVE - ANTIPARALLELL BOMST Y RNING . . . . e e e e e e e e e e e e e e e e e s e e e e e e e e e e See page 297

HOSE SET - DRILLING

HOSE SET - DRILLING . . o e e e See page 299
ATTACHM.COMPLET

ATTACHM. COMP LET . . . e See page 302
STOP

ST O . See page 305
COVER SET

COVER SET . . e See page 307



SERV. PLATFORM

PROTECTION ROOF

PROTECTION ROOF . . e e e e e e e e e e e e e 327
HYDR. CYLINDER - ROOF LIFTING . . .. et e e e e e e e e e e e e e e e e e e e e e e e s e e e e e e e e e e e e 330
HOSE SET . . e e 333
DIRECTION VALVE . . . e e e e e e e e e e e 335
FLOW DIVIDER - DELNING: 50/50, INKL LACKSTRY P . . . .ot e 337
DOUBLE CH. V ALVE . . e See page 275
SERV. PLATFORM - L2D WITH DCS
SERV. PLATFORM - L2D WITH DS . . . . ittt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 340
SERV . PLATFORM . L e 343
BOOM AT T A CHMENT . ot e e e e e e 345
BOOM AT T A CHMENT . ot e e e e e e 347
CYLINDER LINK L e e e e 349
SHA R T COMP L. L L e e e 351
EXPANDING SHAF T . o e e 353
EXPANDING SHAF T . o e e 355
EMC-SET - FOR BOOM, EARTH PLAIT . o o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 357
TELESCOPIC BOOM . . oot e e e e e e e e e e e e e e e e e e 359
BASIC BOOM . . . e e 361
AXLE AS S Y . L e 363
BASIC BOOM - MIDDLE . . ..ottt e et e e e e e e e 365
BASIC BOOM - FRON T . o e e e e e e e e e e e e e e 367
CYLINDER . . e e 369
CYLINDER SET . .o e e e e 371
HYDR. CYLINDER . . . e e e 373
CYLINDER . . e e 376
BASKE T SET . oo e 379
HOSE HOLDER . . . . e e e e e e e e e e e e e 382
HOSE HOLDER . . . . e e e e e e e e e e e e e 385
BE A e e 387
HOSE HOLDER SET . . .ottt e e e e e e e e e e e e e e e e 389
EMER. SHUT T D OWN . e e e e e 391
DIRECTION VALVE . . . e e e e e e e e e e e e 393
HO S SET . .t e e e 395
PR CONT RV ALVE . . e e 398
LEVER JOINT - PCL 4071 . . . ottt e e e e e e e e e e e e e e e e 401
LEVER SET - H 1 PCL 40T . .o et e e e e e e e e e e e e e e e 403
SCORAPE R INST AL . . e e e 405



SR AP R L L e 409

HOSE SET - SP DCS 10.3-10.7M . L L et e e e e e e e e e e e e e e 411

WARNING SIGN S . . . 415

LUBR. SY ST EM . .. e 417

HY D RAULIC SET . o . e e e 419

EMERGEN CY VALVE . . e 421

OVER CENT . ALVE . . . 423

DOUBLE CH.V ALVE . . 425

AT T ACHM. COMP LET . . . e e e e 427

HYDRAULIC SET - DS SP . . . o e e e 429

HOSE SET . o e e 432

AT T ACHMENT SET . . . e 435

CARRIER

BOOM FRAME CPL. - COMPLETE

BOOM FRAME CPL. - COMP LETE . . . e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 437
COVER

COVER .. e 440

COVER COMP L. . .o e e e e 443
STOP SET - STEER STOP, 38°

STOP SET - STEER ST OP, 38° . . . e e e e 445
SWIVEL LOCK

SWIVEL LOCK . o . e 447
ATTACHMENT - ARTICULATION LOCKBAR ATTACHMENT

ATTACHMENT - ARTICULATION LOCKBAR AT TACHMENT . . o e e e s s 449
BOOMBRACKET CPL

BOOMBRA CKET P . .. e e 451

BOOM BRA CKE T . . .ottt et e 453

CHAIN SET . L e e 455
SLIDE BEAM KIT

SLIDE BEAM KIT . o e 457

HYDR. CYLINDER - SLIDE CYLINDER L2 . . . . e e e 459

DIRECTION VALV E . o . e e See page 335

HOSE SET - JACK AND SLIDE . . . .. e e e e e e e e e e e e e e e 461

SUPPORT LEG KIT



SUP P ORT LEG KIT L e e e 464
SUP P O RT LE G . .. 467

FIRE EXTINGUIS.
FIRE EXTINGUIS. . e e e e 471

MOTOR FRAME - 1800MM WAIST / SHAFT COMPLETE

MOTOR FRAME - 1800MM WAIST / SHAFT COMPLETE . . ..ttt e e e e e e e e 472
STAND FRAME . o 476
PARTING WAL . L 479
CABLE TRAY 481
BRACKET ASSM . . 483

STEP - COMPLETE WITH HANDLES
STEP - COMPLETE WITH HANDLES . . . . e e e e e e e e e e e e 485

DIESEL ENG.UNIT

DIESEL ENGLUNIT L e 487
DIESEL ENGINE - STAGE Il A . e e e 489
ADAPTER SET - ACCEL PEDAL . . . . e e e 492
HY DR TRAN SIS S, . . 495
COOLING SYSTEM . . e 497
RA D AT R 499
HYDRAULIC MOTOR . L e e e e e e e e e 502
EXP AN ST ON TANK 506
CONNE CTION SET . Lot e e 509
HO S E S . . e 511
PUMP ST L 513
ELECTRIC SET - COOLANT FILLING PUMP et e e e e e e e e e 515
PUSH-BUTTON-BOX - Ad7 e e e e e e e 517
HOSE SET - COOLANT PUMP L e e e e e e e e 519
CONNECTION SET - WATER PIPES S3A 4C COOLING SY S . .. ..t e e e e e e e 521
CONNECTION SET - MILIE MKO . . L o e e e e e e e e e e e 523
SE AL SE T . . 525
FAN DRIVE . 527
GEAR PUM P e 529
HO S E SET . . . 532
EXHAU ST A Y . L 535
AS S EMBLY SET . .o 537
AS S M BLY L L 539
ASSEMBLY - TYCO RELAY L e 541



AIRFILTER - COMPLETE . . e e e e e e e e 547
PRESSURE SWITCH - WITH CABLE (JUNIOR TIMER) . . . .. e e e e e e e e e e e 549
Ol FILLE R 551
CONNECTION SET - ENGINE . ..t e e e e e e e e e e e e e e e 553
SEN S O R S T . .o e 555
COVER COMPL. e e e e 557
CONNECTION SET - TRANS. OIL COOLING . . . . e e e e e e e e e e e e e e e e 559
HO S E SET . . e 561
CONNECTION SET - OIL DRAIN L e e e e e e e e e 563
HO S E SET . . e 565
SENSOR SET - Ol PRESSURE . . . e e 567

FUEL SYSTEM -4 CYL

FUEL SYSTEM -4 C L . oot e e e e e e e 569
HOSE SET - FUEL . . e e e e 572
I T E R e 575

CANOPY COMPL. - ENGINE FRAME

CANOPY COMPL. - ENGINE FRAME . . . . e e e e e e e e e e e e 577
CANOPY COMPL. . . e e e 579
MUDGUARD COMPL. . . e e e e e e e e e e 582
ATTACHM.COMPLET . . e e e e e e e 585

REAR FRAME CPL

REAR FRAME P . . e e 587
PARTING WAL . L 590
COVER, CP L. L 593
BAT TERY BO XK . . o 595

BASIC SET - REAR JACKS

BASIC SET - REAR JACKS . . . e 597
AS Y VALV E . . e 599
DIRECTION VALV E . o . e e See page 335

SUPPORT LEG KIT

SUP P ORT LEG KIT L e e e 602

SUPPORT LEG - BSJ 10-55 STANDARD . . . .. e e e e e e e e e e 605

HYDR. CYLINDE R . . e 607

CONNE CTION SET . Lot e e 609
CANOPY COMPL.

CANOPY COMPL. . . e e 611



HA T CH L 615
HA T CH L 617
DRIVELINE
DRIVELINE . 619
DRIVE AXLE - BOOM AXLE, TRACK W. 2050 . . . . oot e e e e e e e e e e e 621
PLANET GEAR KT L e e 623
DI I e 625
BRAKE DISC KIT L .o e e e 627
CROWN WHEEL KIT o et e e e e e e e e e 629
DRIVE AXLE - REAR AXLE,PENDEL, TRACKW. 2080 . . . . . .ttt et e et e e e e e e e e e e e e 631
CARD AN SHAF T 633
CARD AN SHAF T 635
CARD AN SHAF T 637
COVER, CP L. L 639

SET OF WHEELS - MICHELIN XZM 14.00R24

SET OF WHEELS - MICHELIN XZM 14.00R24 . . . . . . .ttt e e e e e e e e e 641
WHEEL COMPL. - DRAWING . . . e e e e e e e 643
RIM COMPL. - 10.00 X 24" OFFSET -34MM . . . L e et e e e e e 645
TIRE ST L e 647
ASSEMBLY SET . .o 649

WARNING SIGNS

WARNING SIGN S . 651
LABEL SET
LABE L SET .o 659

DRILL BIT BOX
DRI BIT BOX . 661

COVER, CPL. - PROTECTION UNDER HOSE REEL

COVER, CPL. -PROTECTION UNDER HOSE REEL . . .. . e e e e e e e e 663
COUNTERWEIGHT
COUNT ERWEIGHT . L e e e e e 665
CANOPY

PLATFORM COMPL.
PLATFORM COMPL. . . e e e e e e e e e e e e e e 667



DRIVERS PANE L . .o

HOSE SET

HO S E SET . . . e

PANEL BRACKET - BOOMER L2D, DCS PANEL

PANEL BRACKET - BOOMER L2D, DCS PANEL . . . . e e e e e e e e e e e e e e e

ACCEL. PEDAL
AC CEL. PEDAL . .

DRIVERS C.COMPL - FIXED

DRIVERS C.COMPL - FIXED . . . . e e e e e e e e e e e e

CHAIR COM P L. e e e

CAB ATTACHMENT - +140MM(STD VID PLATTFORM)
CAB ATTACHMENT - +140MM(STD VID PLATTFORM) . . .o e e e e e e e e e e e e e e e

STAGE
ST A GE .

CABLE REEL

CABLE REEL

CABLE REEL . . .. e
CABLE REEL . . .. e

TORQUE UNIT KIT L e e e e e e e
GEAR HOUS. COMP L e e e



BUSHING SET - COMPLETE KIT ON LY L e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e s e e e e e e e e e e e e e 719
PILOTRING KIT - COMPLETE KIT ONLY . . ottt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 721
BRUSH/INSUL.KIT - COMPLETE KIT ONLY . . .ot et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 723
INSULATING SET - COMPLETE KIT ONLY . L e e e e e e e e e e e e e e e e e e e e e e e e e s e e e e e s e e e 725
PHASE RINGS KIT - COMPLETE KIT ONLY . . .o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e s e e e e e e e e e e e 727
INSULATING SET - COMPLETE . . ..ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 729
DRUM L e 731
LM ST CH . . o e e e e e 733
HYDRAULIC MOTOR - VIND A . e e e e e e e e e e e e e s e e e 735
SP ARE PART S SET . .. e 737
PRES S RED . ALVE . . . e 739
FLOW CONT VALV E . . e e e e e e e e e e e e e e e e e e e e e 741
DIRECTION VALV E . o . e See page 335

CABLE STEERING
CABLE STEERING . . . e 744
GUIDE ROLLER . . 747

LIMITSWITCH KIT - CABLE REEL
LIMITSWITCH KIT - CABLE REEL . . . . o e e e e e s s e s 749
LIMIT ST CH L . e See page 733

CABLE, 4-CORE - HO7RN-F 4G150+2*1,5
CABLE, 4-CORE - HO7RN-F 4G150+2%1,5 . . . e e e e e e e 752

CABLE LUG SET
CABLE LUG SET . .o e e 755

REEL CONTROL - A57
REEL CONTROL - A7 e e e e e e e e e 757
CABLE LUG SET

CABLE LUG SET . .o e e 761

WIRE MESH HOSE - INKL. SCHACKLE
WIRE MESH HOSE - INKL. SCHACKLE . . . . e e e e e e e e e e e e e 763

HYDR SYSTEM

HYDR. SYSTEM
HY DR, QY ST EM . 765



HYDRAULIC PUMP - COMPLETE . . . .t et e e e e e e e e e e e e e e 771
BRAKE VALV E . o e 774
HYDRAULIC BLOCK - P.BRAKE VALVE . . . e e e e e e e e e 7
SUCT.CONNE CTION L e e e e 780
DIRECTION VALV . e e e e 783
STEER.CYL.SET
ST EE R CY L O T . 785
HYDR. CYLINDE R . L 787
ASSEMB. DETAILS . o e 789

HOSE SET COMPL. - BRAKE/STEERING
HOSE SET COMPL. - BRAKE/STEERING . . . .. e e e e e e e e e 791
HOSE SET - BOOM FRAME
HOSE SET - ENGINE FRAME
HOSE SET - BOOM FRAME ,E/L2 MK7 DANA 114 o e e e e e e e e e e e 797
HOSE SET - ENGINE FRAME

................................................................................................................................................... 799
HOSE SET - BRAKE . . . . 801
HOSE SET - BOOM FRAME . . . . e e 803
HOSE SET - AT0V060 LS-PUMP . e 805
HOSE SET - BRAKES . . . 807

BASIC SYSTEM
BASIC SY ST EM 809
RETURN BLOCK - INBYGGD, BACKVENTIL . . . e e e e e e e e e 811

HOSE SET COMPL. - M/L2D 4CYL DCS MK9
HOSE SET COMPL. - M/IL2D 4CYL DCS MKO . . . . e e e e 813
HOSE SET - M/L2D 4CYL DCS MK . . . e e e e e 815

HOSE SET
HO S SET . o 817

HOSE SET - REAR FRAME
HOSE SET - REAR FRAME . . .o e e 819

POWER UNIT
PO E R UNIT L 821
HYDR.OIL TANK - TANK/STAGE 4 2P (2200) . . . . .. oot e e e e e e e 827
HYDR.OIL TANK - 300 . .. 829



RETURN FILTER - 2,56 BAR BY-PAS S . . . e e e e e e 833

PUMP ST . 835
HYDRAULIC PUM P e e e 837
PUM P e 839
PUM P UNI T 842
GEAR PUMP - 50CC,AXEL7/8", STYRKANT 101,6MM . L . e e e e e e e e e e e e 845
COUPLING SET . .. e e e e e e e 847
SHAFT COUPLING . . . e e e e e e 849
COVER SET - KOPPLINGSHUS KRAFTPAKET . . . .t e e e e e e e e e e e e e e e 851
ASSEMBLY SET - HYD OIL COOLER . . . . e e e e e e e e e 853
B Ol Pl E R L o 855
PUMP SET - Ol FILLER L e e e e e e 857
HOSE SET - OIL FILLER . . .o e e e e e e 859
SUCT.CONNE CTION Lt e e e e 861
SUCT.CONNE CTION Lt e e e e 863
SUCT.CONNE CTION Lt e e e e 865
THERMOSTAT - 70 GRADER € . . o e e e e e e 867
VALVE BLOCK - SLAGVPUMP 100/71 . . .ot e e e e e e e e e e e 869
FLOW REGULATOR - MAX INLE T . e e e e e e e e e e e e e 871
DIRECTION VALVE - 3/2" ELVENTIL, 24V . . . e e e e e e e e e e e e e 873
SUCT.CONNE CTION Lt e e e e 875
SUCT.CONNE CTION Lt e e e e 877

HOSE SET COMPL. - POWER UNIT 71+71CC DCS

HOSE SET COMPL. - POWER UNIT 71+71CC DCS . . . . .ot e e e e e e e e e e e e e e 879
HOSE SET - POWER UNIT 71+71CC DCS . . . o e e e e e e e e e 881
HOSE SET - POWER UNIT 71+71CC DCS . . . o e e e e e e e e e 883
HOSE SET - POWER UNIT 71+71CC DCS . . . o e e e e e e e e e 885

HYDRAULIC OIL - ATLAS COPCO HYDR. 300 OIL
HYDRAULIC OIL - ATLAS COPCO HYDR. 300 OIL . . .ottt e e e e e e e e e e e e e e e e e e e e e e e e e e 887

DRILL SYSTEM

DRI SY ST EM L Lo 889
DRILL-POS. PANEL . . . e 891
DRI PANE L . . 893
DIRECTION VALVE - DRILLING . . e e e e e e e e 898
CONT RO SET . .. e e e e e 901
LEVER HOLDE R . . e 903
INTERME . PART 905
CONTROL SET - DRILLING . . .o e e e e e e e e e e e e e 907
LEVER HOLDE R . . e 909



LEVER HOLDER . . oo et e e e e e e e e e e e e e 913
COVER L e e 915
LEVER HOLDER . . oo et e e e e e e e e e e e e e 917
ALV E UNIT o e e e e e e e e e 919
VALVE BLOCK - PRESSURE REG. VALVE . . . e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 921
VALVE BLOCK - FEED PRESSURE VALV VE . . o et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 923
SEQUENCE VAL LVE . e e e 925
SEQUENCE VALVE - 3217 8014 00 . . . .\ttt ettt ettt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 927
ELECTRIC SET - DCS 1800 BORRP ANE L . . . . ettt e e e e e e e e e e e e e e e e e e e e e e e e 929
PLINTH MODULE - DCS 1800 BORRPANEL, A20 . . . ... e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 931
HOSE SET - DRILL PANEL . . . . e e e e e e e e e e e e e e e e e e e e e e e e 933
BOOMPANEL - DCS 1800 . . . ..ottt ittt e e e e e e e e e e e e e e e e e e e e e 936
DIRE CTION VALV E . o e e e e e e e e e e e e e 939
VALVE SECTION - FEED ROTATION
O K QU L e e e e e e e 941

VALVE SECTION - BOOM EXTENSION . . L e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 943
VALVE SE CTION L o e e e e 945
OUTLET SECTION L L e e e e e e e e e e e e e e e e e e e e e 947
SE AL KIT L o e e e 949
PRI CONT R Y ALV E . . e 951
CONT RO LEVER o L e e e e e e e e e e e 953
LBV ER JOINT L e e e e 955
DIRECTION VALV E . . e e e e e e e e e e e e e e 957
VALVE - LOGIK . o e e 959
PRESS. RED.VALVE - 174", 20-70B AR . . o e e e e 961
HOSE SET - BOOM PANE L . ..t e e e e e e e e e e 963
HOSE SET - DRILLING + POSITIONING . . . o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 965

HOSE SET - BOOM 1, FEEDER OUTSIDE
HOSE SET - BOOM 1, FEEDER OUTSIDE . . . . ..ttt et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 967

HOSE SET - FEED
HOSE SET - FEEDD . . .o e e e e e e 969
HOSE SET - FEEDD . . .o e e e e e e 971
HOSE SET - FEEDD . . .o e e e e e e 973

REAMING HOLE - DCS-1200/1800, 1 BOM
REAMING HOLE - DCS-1200/1800, 1 BOM . . o .t e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 975
DIRECTION VALVE - REXROTH . .o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 977
PRESS.REL.VALVE - RX:ZDBG6 VA 2-3X/M00 . . . oottt e e e e e e e e e e e e e e e e e e e e e e 980
SEQUENCE VALV E . . e e e See page 925
DIRECTION VALVE -4 WH 6 D 5X . . o ottt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 983

HOSE SET - DCS-1800



HOSE SET - BOOM 2, FEEDER OUTSIDE
HOSE SET -BOOM 2, FEEDER QUTSIDE . . . .. e e e e e e e e e e e 988

HOSE SET - FEED

HOSE SET - FEE D . . . 991
HOSE SET - FEE D . . . 993
HOSE SET - FEE D . . . 995

REAMING HOLE - DCS-1200/1800, 1 BOM

REAMING HOLE - DCS-1200/1800, 1 BOM . . . . .t e e e e e e e e e e e e e e e e e e e e e s e e e e e e See page 975
DIRECTION VALVE - REXROTH . .. e e e e See page 977
PRESS.REL.VALVE - RX:ZDB6 VA 2-3X/M100 . . . . .ottt e e e e e e e e e e e e e e e e e e e e e e e See page 980
SEQUENCE VALVE . . e See page 925
DIRECTION VALVE - 4 WH B8 D 5X . . o e e e e e See page 983
HOSE SET - DCS-1800 . . . .ottt e e e e e e e See page 985

ELECTR. SYSTEM

ELECTR. SYSTEM - D75/95*2 IEC 400-690Y/D

ELECTR. SYSTEM - D75/95"2 IEC 400-690Y/D . . . . . ..o e e e e e e e e e e e e 998
CONNE CTION SET . .ottt e e e e e 1001
CONNE CTION SET . .ottt e e e e e 1003
AN GE SET . . 1005
ELECTR.CABINET - D75/95*2 IEC 400-890Y/D . . . . .o ittt e e e e e e e e e e 1008
ELECTR.CABINET - AT0 . . e e e e e 1014
ELECTR.CABINET - LOWER CABINET A0 . ..ttt e e e e e e e e e e e e 1017
ELECTR.CABINET - UPPER CABINET A0 . . . e e e e e e e e e e e e e e 1019
FAN SET - FAN SET AT0:2 L o . o e e e e e e e 1021
MAIN S T CH L 1023
LIMIT SWITCH - KIT FORDOOR LIMIT SWITCHES . . . . e e e e e e e e e e e e 1025
PLINTH MODULE - UPPER CABINET . . . . e e e e e e e e e e e e e e e e 1027
PLINTH MODULE - X4 e e e e e e e e 1029
PLINTH MODULE . . e e e e 1031
PLINTH MODULE - X483 . e e e e e e e 1033

CABLE SET - A10

CABLE SET - A0 . Lo 1035
EMERG.SET - A41

EME R G ST - A 1038

PUSH-BUTTON-BOX - A4T+PILOT . . ottt e e e e e e e e e e e e e 1041



PUSH BUTTON - BLACK . . e e 1045

ELECTRIC MOTOR - 75KW 380-420VD/690VY 50HZ
ELECTRIC MOTOR - 75KW 380-420VD/BO0VY S0HZ . . . . .ot e e e e e e e 1047

ELECTR.SYST.24V - CARRIER

ELECTR.SYST.24V - CARRIER . . o e e 1049
ELECTR.SYST.24V - BOOM FRAME . . . . e e e e e e 1051
JUN G T ON BOX e 1053
JUNCTION BOX - AT e e e e 1055
CABLE SET - BOOM FRAME AT . e e e e e 1057
LIGHT SET - TRAMMING LIGHT . . ot e e e e e 1059
ELECTR.SYST.24V - ENGINE FRAME . . . . e e e e e e e 1061
APPARATUS PANEL - AB0 . . . 1063
ELECT R CABINET . . e 1070
RE LAY KT 1073
CABLE SET - ENGINE FRAME . . . e e e e e e e e 1075
EL.EQUIPMENT - EL.OIL FILLING . . .o e e e e e e e e 1077
PUSH-BUTTON-BOX - A8 L . e e e e e e e e 1079
ELECTR.SYST.24V - REAR FRAME . . . e e e e e 1081
LIGHT SET - LED TRAMMING LIGHT REAR . . .o e e e e e e e e e e 1084
BATTERY MODULE . . e e e e 1087
CABLE SET - BAT T ERY L e 1089
FUSE KIT - G100 . .. e e e e e e e e 1091
JOINT FITTING Lo e e e e e e e 1093
BRAKE LIGHT - H217: L R et e e e 1095
ELECTRIC SET - Ad0 . . . e e e e 1097
B X L 1100
FLANGE SET - A40 M/E MKO TIER BA . . L e e e e e e e e 1103
PLINTH MODULE - Ad0 . . e e e e e e e e e 1105
RELAY MODULE - 1CO, PUSH IN CONNECTION . . . et e e e e e e e e e e e e 1108
CABLE SET - Ad0 . .o 1111
PUSH-BUT TON-KIT . e e e e e e 1113
JUN CTION BOX e 1115
JUNCTION BOX - A2 L e e e e e e 1117
CABLE SET - REAR FRAME . . o 1119

JUNCTION BOX - A53

JUNCTION BOX - A . e e e e e 1121
EMERG.SET - A48:1
EME R G ST - A48T L 1129



JUNCTION BOX - Ad8 o e e e See page 691
EMERG.PUSHBUTT. - INCL 4-POL M2 e e e e e e e See page 685

ELECT R . SY ST .24V - CANOPY . e e e 1134
JUN CTION BOX - ADS L . ot et e e e e e e 1138
JUNCTION BOX . . oottt et e e e e e e e e e e e e e e e 1141
PANEL - CAN O Y . . e 1143
HOUR MET ER . . . e e e e e e e e e 1148
EMER G PUSHBU T T, . .t e e e e e e e e 1151
MUSHR O OM PUSH . . . . e e e e e e e e e 1153
PUSH BUTTON - BLACK . . e e e e e e See page 1045
MUSHR O OM PUSH . . . . e e e e e e e e e e 1155
IGNITION LOCK - PB4 . . . e e e e e e e e e e e e e e e e e e 1157
PUSH BUT T ON L .ottt e e e e e e e 1159
PUSH BUT T ON L .ottt e e e e e e e 1161
PLINTH MODULE . . . e e e e e e e e 1163
PLINTH MODULE - AT4 L e e e e e e e e 1165
P AN E L . L e e 1167
P AN E L PLAT E L . e e e e e 1169
LIGHT SET - WORKING LIGHT CABIN . . . e e e e e e e e e e e e e e e e e e e e e s e e e e e e e e 1171
JOINT FITTING . ot e e e e e e e e e e e e e e e e 1173
CABLE SET - CAN O Y L . e e e e e 1175
COVER COMP L. . . e e e e e e e 1178

HEADLIGHT SET - FRONT WORKING LIGHTS
HEADLIGHT SET - FRONT WORKING LIGHTS . . .o e e e e e e e e e 1182

SYSTEM,MONITORING - CERTIQ GEN 2

SYSTEM,MONITORING - CERTIQ GEN 2 . . . .ottt e e e e e e e e e e e e e e e et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1185
SET,ELEC - CERTIQ GEN 2 | . .t e e e e e e e e e e e e 1188
AIR/WATERSYSTEM
AIR SYSTEM
A R QY ST EM L L e e e 1191
COMP RESSOR SET - GAR 5 L . e e e e e e e e e 1193
COMPRESSOR - COMPLETE WITH OIL SEPARAT O R . . it e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1195
HY DRAULIC SET . . .ottt e e e e e e e 1203
DIRECTION VALVE . . . e e e e e e e e e e e e 1205
PRES S . RED . ALVE . . e See page 739
LUBRICAT PUMP - ECL-PUMP . . e e e e e e e e e e e e e e e e e e 1207



RESERV IR - Bl . . e 1211
HOSE SET
HOSE SET . . e e 1214
WATER SYSTEM
AT ER SY ST EM L L et e e 1217
INT AKE SET . . e e e e e 1219
WATER PUMP SET . o e e e e e e e e e e 1221
WA TER PUMP UNIT L e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1223
AT ER PUM P e e e e 1225
COUPLING COMPL. - WATER PUMP L e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1228
HYDRAULIC MO T OR . . ot e e e e e e e e e e e e e e e 1231
DIRECTION VALV E . . e See page 1205
PRES S . RED .V ALVE . . e See page 739
HO S SET . .ttt e e 1234
THERMO S T AT L Lt e e e 1237
HOSE SET - THERM O S T AT . .ottt et e e e e e e e e e e e e e e e e e e e e e e e e 1239
HOSE/ASSEMB.SET - 4CYL, MK9
HOSE/ASSEMB.SET - ACY L, MK . L L e e e e e e e e e e e e e e e e 1242
HOSE SET - 4-CY L. .t e e 1245
AT T A CHMENT . L e 1247
WATER PUMP SET
WATER PUMP SET . . o e See page 1221
WA TER PUMP UNIT . e e e e e e e e e e e e e e e e See page 1223
AT ER PUM PP . e See page 1225
COUPLING COMPL. - WATER PUMP . e e e e See page 1228
HYDRAULIC MOTOR . . o e e e e e e See page 1231
DIRECTION VALV E . o . e See page 1205
PRES S . RED . ALVE . . e See page 739
HOSE SET . . See page 1234
WATERFLOWGUARD - DCS 1200/1800
WATERFLOWGUARD - DCS 120071800 . . . .ttt ettt e e e et e e e et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1250

DIRECTION VALV E . o . e e See page 957

HOSE SET - WATER FLUSH GUARD . . . . e e e e e e e 1253
WATERFLOWGUARD - DCS 1200/1800
WATERFLOWGUARD -DCS 1200/1800 . . . . .ottt et e e e e e e e e e e e e e e e e e e e e See page 1250

DIRECTION VALV E . o . e e See page 957
HOSE SET - WATER FLUSH GUARD . . . . e e e e e e e e s d s See page 1253



WATER INLET

LUBR. SYSTEM
LUBR. SYSTEM - CARRIER
LUBR. SYSTEM - CARRIER
LUBR. VALVE - 1250 0011 44

FIRE SUPPR.SYST

FIRE EXTING.SET - ANSUL & CHECKFIRE

FIRE EXTING.SET - ANSUL & CHECKFIRE . . . ... . e e e e

TANK - INCL. ATTACHMENT

HOSE LIST - FIRE SUPPRESSION HOSES

HOSE LIST - FIRE SUPPRESSION HOSES . . . . ... e e

HOSE CONNECTION

HOSE CONNECTION
HOSE CONNECTION

.......................................................... 1263



DocMine PM-KITS, 500HR - ENGINE SERVICE 500HRS 8999651100-001 Boomer L2 D

PM-KITS, 500HR - ENGINE SERVICE 500HRS

Content of PM-kits is based on a standard machine, without optional equipment.
Maintenance parts for optional equipment needs to be ordered separately.

@Epiroc Refer to the DocMine web page for most up-to- 1
date information. The Printed information might
be outdated.



DocMine

PM-KITS, 500HR - ENGINE SERVICE 500HRS

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - PM-KITS, 500HR 1 ENGINE SERVICE 500HRS
EMBLY
1 3222188132 FILTER SET 1 BLUE AERO
SAFETY + MAIN ELEMENT
2 6060005692 FUEL FILTER 2 ENGINE FUEL FINE FILTER
3 6060005693 FILTER 1 ENGINE FUEL PRE FILTER
4 6060011415 OIL FILTER 1 ENGINE OIL FILTER
5 5112280563 FILTER 1 TRANSMISSION OIL FILTER
@Epiroc Refer to the DocMine web page for most up-to- 2

date information. The Printed information might

be outdated.




DocMine FILTER SET - BLUE AERO 8999651100-001 Boomer L2 D
SAFETY + MAIN ELEMENT

PM-KITS, 500HR - ENGINE SERVICE 500HRS

Content of PM-kits is based on a standard machine, without optional equipment.
Maintenance parts for optional equipment needs to be ordered separately.

@Epiroc Refer to the DocMine web page for most up-to- 3
date information. The Printed information might
be outdated.



DocMine

FILTER SET - BLUE AERO
SAFETY + MAIN ELEMENT

8999651100-001 Boomer L2 D

Item

Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3222188132 FILTER SET 1 BLUE AERO
EMBLY SAFETY + MAIN ELEMENT
(Not Shown) 3222188134 SAFETY CARTR. 1
1 3222188131 MAIN CARTRIDGE 1 PRIMARY AIR FILTER
@Epiroc Refer to the DocMine web page for most up-to- 4

date information. The Printed information might
be outdated.



DocMine PM-KITS, 1000HR - ENGINE SERVICE 1000HRS 8999651100-001 Boomer L2 D

PM-KITS, 1000HR - ENGINE SERVICE 1000HRS

Content of PM-kits is based on a standard machine, without optional equipment.
Maintenance parts for optional equipment needs to be ordered separately.

@Epiroc Refer to the DocMine web page for most up-to- 5
date information. The Printed information might
be outdated.



DocMine

PM-KITS, 1000HR - ENGINE SERVICE 1000HRS

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - PM-KITS, 1000HR 1 ENGINE SERVICE 1000HRS
EMBLY
1 3222188132 FILTER SET 1 BLUE AERO

SAFETY + MAIN ELEMENT

2 6060005692 FUEL FILTER 2 ENGINE FUEL FINE FILTER
3 6060005693 FILTER 1 ENGINE FUEL PRE FILTER
4 6060011415 OIL FILTER 1 ENGINE OIL FILTER
5 5112280563 FILTER 1 TRANSMISSION OIL FILTER
6 5750532702 V-BELT 1 10PK 1785 EQ7I
@Epiroc Refer to the DocMine web page for most up-to- 6

date information. The Printed information might

be outdated.




DocMine FILTER SET - BLUE AERO 8999651100-001 Boomer L2 D
SAFETY + MAIN ELEMENT

PM-KITS, 1000HR - ENGINE SERVICE 1000HRS

Content of PM-kits is based on a standard machine, without optional equipment.
Maintenance parts for optional equipment needs to be ordered separately.

@Epiroc Refer to the DocMine web page for most up-to- 7
date information. The Printed information might
be outdated.



DocMine

FILTER SET - BLUE AERO
SAFETY + MAIN ELEMENT

8999651100-001 Boomer L2 D

Item

Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3222188132 FILTER SET 1 BLUE AERO
EMBLY SAFETY + MAIN ELEMENT
(Not Shown) 3222188134 SAFETY CARTR. 1
1 3222188131 MAIN CARTRIDGE 1 PRIMARY AIR FILTER
@Epiroc Refer to the DocMine web page for most up-to- 8

date information. The Printed information might
be outdated.



DocMine PM-KITS, 250HR - HYDRAULIC SERVICE 250HRS 8999651100-001 Boomer L2 D

PM-KITS, 250HR - HYDRAULIC SERVICE 250HRS

Content of PM-kits is based on a standard machine, without optional equipment.
Maintenance parts for optional equipment needs to be ordered separately.

@Epiroc Refer to the DocMine web page for most up-to- 9
date information. The Printed information might
be outdated.



DocMine PM-KITS, 250HR - HYDRAULIC SERVICE 250HRS 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - PM-KITS, 250HR 1 HYDRAULIC SERVICE 250HRS
EMBLY
1 8231085419 BREATHER FILTER 1 HYD. OIL TANK BREATHER
2 9106016859 FILTER INSERT 1 COMPRESSOR AIR FILTER
@ Epiroc

Refer to the DocMine web page for most up-to- 10
date information. The Printed information might
be outdated.



DocMine PM-KITS, 500HR - HYDRAULIC SERVICE 500HRS 8999651100-001 Boomer L2 D

PM-KITS, 500HR - HYDRAULIC SERVICE 500HRS

Content of PM-kits is based on a standard machine, without optional equipment.
Maintenance parts for optional equipment needs to be ordered separately.

@Epiroc Refer to the DocMine web page for most up-to- 11
date information. The Printed information might
be outdated.



DocMine PM-KITS, 500HR - HYDRAULIC SERVICE 500HRS 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - PM-KITS, 500HR 1 HYDRAULIC SERVICE 500HRS
EMBLY
1 8231085419 BREATHER FILTER 1 HYD. OIL TANK BREATHER
2 3216921404 OIL FILTER 1 COMPRESSOR OIL
3 9106016859 FILTER INSERT 1 COMPRESSOR AIR FILTER
@Epiroc Refer to the DocMine web page for most up-to- 12

date information. The Printed information might
be outdated.




DocMine PM-KITS, 1000HR - HYDRAULIC SERVICE 1000HRS 8999651100-001 Boomer L2 D

PM-KITS, 1000HR - HYDRAULIC SERVICE 1000HRS

Content of PM-kits is based on a standard machine, without optional equipment.
Maintenance parts for optional equipment needs to be ordered separately.

@Epiroc Refer to the DocMine web page for most up-to- 13
date information. The Printed information might
be outdated.



DocMine PM-KITS, 1000HR - HYDRAULIC SERVICE 1000HRS 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - PM-KITS, 1000HR 1 HYDRAULIC SERVICE 1000HRS
EMBLY
1 6060016682 FILTER,HYD,ELEMENT 2
2 8231085419 BREATHER FILTER 1 HYD. OIL TANK BREATHER
3 3216921404 OIL FILTER 1 COMPRESSOR OIL
4 9106016859 FILTER INSERT 1 COMPRESSOR AIR FILTER
5 5750532715 V-BELT 2 XPZ 648 QEAX
@Epiroc Refer to the DocMine web page for most up-to- 14

date information. The Printed information might
be outdated.




DocMine PM-KITS, 2000HR - HYDRAULIC SERVICE 2000HRS 8999651100-001 Boomer L2 D

PM-KITS, 2000HR - HYDRAULIC SERVICE 2000HRS

Content of PM-kits is based on a standard machine, without optional equipment.
Maintenance parts for optional equipment needs to be ordered separately.

@Epiroc Refer to the DocMine web page for most up-to- 15
date information. The Printed information might
be outdated.



DocMine PM-KITS, 2000HR - HYDRAULIC SERVICE 2000HRS 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - PM-KITS, 2000HR 1 HYDRAULIC SERVICE 2000HRS
EMBLY
1 6060016682 FILTER,HYD,ELEMENT 2
2 8231085419 BREATHER FILTER 1 HYD. OIL TANK BREATHER
3 3216921404 OIL FILTER 1 COMPRESSOR OIL
4 9106016859 FILTER INSERT 1 COMPRESSOR AIR FILTER
5 2901052300 OIL SEPARAT. 1 FILTER + O-RING
6 5750532715 V-BELT 2 XPZ 648 QEAX
@Epiroc Refer to the DocMine web page for most up-to- 16

date information. The Printed information might
be outdated.




DocMine ROCK DRILL - COP 1838HD+ 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

500

98400010 32 012

@Epiroc Refer to the DocMine web page for most up-to- 17
date information. The Printed information might
be outdated.



DocMine

ROCK DRILL - COP 1838HD+

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

18



DocMine ROCK DRILL - COP 1838HD+ 8999651100-001 Boomer L2 D

146
115 |
12 Q@Q 1

11011‘1\ %Q 147 -
11 | Q)% 140 -
130 106 ‘ %?L\ 118 -
P -
11 > s @ e 252
10 | J \ 7 256 260 ‘

115

- &
2 | 105 " 257259 | | @ |
<~ a0 @) 251
e \_
~" 180 161 | J
160 | \
e N)
o)

'3

A

o AR |
\\\(ﬂga@@@ 31

9840 0010 32 015

@Epiroc Refer to the DocMine web page for most up-to- 19
date information. The Printed information might
be outdated.



DocMine

ROCK DRILL - COP 1838HD+

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - ROCK DRILL 1 COP 1838HD+
EMBLY
100 3115504280 FRONT PART COMP 1
150 - COVER GROUP 1
200 - GEAR HOUSING GR 1
300 - INTERM.PART GRP 1
400 - CYLINDER GROUP 1
500 - BACK HEAD GROUP 1
700 - LABEL SET 1 COP 1838HD+ INCLUDES POS 50
800 - PROTECT CAP SET 1
1 - SHANK ADAPTER 1 T38, L=435, D38 (SECOROC 90516120)
1 - SHANK ADAPTER 1 T38E, L=525, D38 (SECOROC 90516121)
1 - SHANK ADAPTER 1 R32, L=435, D38 (SECOROC 90516087)
1 - SHANK ADAPTER 1 R32E, L=525, D38 (SECOROC 90516088)
1 - SHANK ADAPTER 1 R38, L=435, D38 (SECOROC 90516098)
1 - SHANK ADAPTER 1 R38E, L=525, D38 (SECOROC 90516099)
1 - SHANK ADAPTER 1 TC35E, L=525, D38 (SECOROC 90516393)
5 3115223100 DRILL COLLAR 1 R28/R32/R38/T38 ADAPTER
10 3115028600 DOME NUT 6
11 3115028700 WASHER 6
17 3115145700 SIDE BOLT 1
18 3115504000 SIDE BOLT 2
20 3115347380 HYDRAULIC MOTOR 1 MSQ 80 SH
20 3115347381 HYDRAULIC MOTOR 1 MSQ 100 SH
@Epiroc Refer to the DocMine web page for most up-to- 20

date information. The Printed information might

be outdated.




DocMine ROCK DRILL - COP 1838HD+ 8999651100-001 Boomer L2 D
Part No. Name Remarks
20 3115347383 HYDRAULIC MOTOR MSQ 160 SH
20 3115347385 HYDRAULIC MOTOR MSYQ 250 SH
21 3115027700 COUPLING
22 0335213000 CIRCLIP SGH 28 X 1,2 DIN 472
24 3115032700 GASKET
25 3115354800 NUT
30 3115345181 ACCUMULATOR RIGHT
31 3115351181 ACCUMULATOR LEFT
35 3115600934 RETURN ACCUM.
50 0088001647 PRODUCT GRAPHICS COP 1838HD+
70 3176651200 NIPPLE R 3/8 - UN 3/4, UNF 3/4 -G 3/8
71 3176651400 NIPPLE UNF 7/8 - G 3/8 / STRAIGHT
101 3115504200 FRONT PART
105 3115504501 GUIDE D=38
106 3115302400 WIPER 38X46, L=5
110 3115504405 FLUSHING HEAD
111 3115233300 CUP SEAL 38X58, L=11
112 3115519000 CUP SEAL 38X55X10(11)
115 3115328917 SEAL RING
118 3115505900 WASHER
120 3115504312 CONNECT. PLATE COMPLETE INCL. POS 122
122 3115182500 PLUG
124 3115344500 SEAL RING
125 0147147903 SCREW, HEX HEAD M 16 X 50 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to-

date information. The Printed information might

be outdated.




DocMine ROCK DRILL - COP 1838HD+ 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
126 3315019510 LOCK WASHER 2 M16 A 5/8 17 25.4 3.4
130 3115324500 SEAL RING 1
140 3115534020 STOP RING 1
146 0663214501 O-RING 1 89,1 X 5,7 /90 SHORE
147 0663214300 O-RING 1 79,2 X 5,7 /70 SHORE
151 3115503680 COVER COMPL. 1
152 3115503610 COVER 1
160 0666719001 RADIAL LIP SEAL 1 SIMRIT90/110 X 7
161 0335217300 CIRCLIP 1 SGH 110 X 4 DIN 472
170 0663615100 O-RING 1 134,5 X3 /70 SHORE
180 3115324500 SEAL RING 1
191 0102047300 PIN 1 CP 12M6 X 60 - 11 1922 04
201 3115503581 GEAR HOUSING 1
202 - GEAR HOUSING 1
212 0544216200 GREASE NIPPLE 1 ISO7-R1/8 TYPE AH
214 0686420103 PLUG 1
215 0653903800 GASKET 1 10/13,5X1-114010 14
217 0666718801 RADIAL LIP SEAL 1 80/100 X7
218 0335216900 CIRCLIP 1 SGH 100 X 3 DIN 472
221 3115361300 STUD 4
225 3115027300 WASHER 1
230 0686925227 PROTECTION CAP 1 12 X 12 PELD RED, Gtab-6--121229 -
231 3115082100 SHAFT 1
232 0516150401 NEEDLE BEARING 1 22 /34 X16
@Epiroc Refer to the DocMine web page for most up-to- 22

date information. The Printed information might

be outdated.




DocMine ROCK DRILL - COP 1838HD+ 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
233 3115082300 WASHER 1
234 3115027400 GEAR WHEEL 1
235 0516153800 NEEDLE BEARING 1 28 /45X 17
236 3115082400 SLEEVE 1
237 0667120600 SEAL 1 A 28 44 INT+EXT 8 4
238 3115274200 GUIDE SLEEVE 1
239 0663213301 O-RING 1 39,2 X 3/90 SHORE
250 3115531380 ROT.CHUCK,COMPL 1 INCL POS 251,252
251 - ROT.CHUCK 1
252 3115600435 CHUK.BUSH.GUIDE 1
255 0509022100 ROLLER BEARING 1 32016
256 0509022300 ROLLER BEARING 1 90/140 X 32
257 3115029701 SHIM 1 0.10MM
258 3115029702 SHIM 1 0.15MM
259 3115029703 SHIM 1 0.50MM
260 3115531400 DRIVER 1 STRAIGHT SPLINES, FOUR CORNERS
261 3115600488 ROT.CH.BUSHING 1
270 3115324500 SEAL RING 1
271 0663212000 O-RING 2 13,3 X 2,4/70 SHORE
301 3115527480 INTERM. COMPL. 1
302 3115527424 INTERMED. PART 1
320 3115535804 LINER 1
322 3115328923 SEAL RING 1 COVERSEAL
324 3115328913 SEAL RING 2
@Epiroc Refer to the DocMine web page for most up-to- 23

date information. The Printed information might
be outdated.




DocMine ROCK DRILL - COP 1838HD+ 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
326 3115536000 DISK SPRING 1
328 3115174606 NOZZLE 3 M8X8, D=1,7
340 3115238400 VALVE SEAT 1
341 3115238300 VALVE CONE 1
342 3115329018 SEAL RING 1
345 3115600373 CONNECT. PLATE 1
346 0211196084 SCREW 2 M12x35 12.9, MC6S M 12 X 35 -12.9
347 5750531797 O-RING 2 24 3 0013 3937 90 -30
350 3115298800 SEAL RING 2
352 3115514601 SEAL RING 1
356 - SEAL KIT 1 D=70 X 6,1
358 - SEAL KIT 1 D=80 X 6,1
360 3115297100 DAMPING PISTON 1
370 0686911000 PROTECTION PLUG 1 9,3/10,9X9
401 3115194480 CYLINDER 1 COMPLETE
402 - CYLINDER,DR 1 NOT SOLD SEPARATELY
415 3115116500 STUD 4
416 3115211201 GUIDE 1
420 3115527580 SEAL HOUSE COMP 1 INCL POS 421,422,423 / FRONT
421 - SEAL HOUSING 1
422 3115097000 SEAL KIT 2 D=41X4.2
423 0663210576 O-RING 1 69,5 X 3/90 SHORE
425 3115505002 PISTON GUIDE 1 FRONT / D=50
430 3115363508 PISTON 1
@Epiroc Refer to the DocMine web page for most up-to- 24

date information. The Printed information might
be outdated.




DocMine ROCK DRILL - COP 1838HD+ 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
435 3115168001 PISTON GUIDE 1 REAR / D=44
440 3115277280 SEAL HOUSE COMP 1 INCL POS 441,442,443 | REAR
441 - SEAL HOUSING 1 NOT SOLD SEPARATELY
442 3115115600 SEAL KIT 2 D=36X4.2
443 0663613500 O-RING 1 54,5 X 3/ 70 SHORE
445 3115176500 VALVE PISTON 1
446 3115207703 VALVE COVER 1 LEFT
447 3115207605 VALVE COVER 1 RIGHT
450 0147143803 SCREW, HEX HEAD 4 M 14 X 30 - 8.8 FZB
455 3115600346 REGULATING PIN 1
456 3115321400 NUT 1
457 3115169700 SEAL WASHER 2
460 3115324500 SEAL RING 1
470 0663613401 O-RING 1 49,5 X 3/90 SHORE
471 0663613401 O-RING 1 49,5 X 3 /90 SHORE
475 0663213301 O-RING 1 39,2 X 3/90 SHORE
476 0663213301 O-RING 1 39,2 X 3/90 SHORE
501 3115600440 BACK HEAD 1
505 0147148103 SCREW, HEX HEAD 3 M 16 X 60 - 8.8 FZB
510 0663613800 O-RING 1 69.5 3 0013 3930 90 -30
(Not Shown) 0686925026 PLUG 2 G1/2"
(Not Shown) 0686925027 PLUG 2 G 3/4"
(Not Shown) 3115160391 NIPPLE SET 1 INCL. 90DEG. UNF 7/8-G3/4, 90DEG. UNF 7/8-
G1/2, STRAIGHT UNF 7/8-G1/2
@Epiroc Refer to the DocMine web page for most up-to- 25

date information. The Printed information might

be outdated.




DocMine ROCK DRILL - COP 1838HD+ 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
(Not Shown) - OPTIONAL SET 1
@Epiroc Refer to the DocMine web page for most up-to- 26

date information. The Printed information might
be outdated.




DocMine FRONT PART COMP 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

’
/ 7,
’
’
/ 2
7,
,
3115 5042 80011

@Epiroc Refer to the DocMine web page for most up-to- 27
date information. The Printed information might
be outdated.




DocMine FRONT PART COMP 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115504280 FRONT PART COMP 1
EMBLY
101 3115504200 FRONT PART 1
105 3115504501 GUIDE 1 D=38
106 3115302400 WIPER 1 38X46, L=5
110 3115504405 FLUSHING HEAD 1
111 3115233300 CUP SEAL 2 38X58, L=11
112 3115519000 CUP SEAL 1 38X55, L=11
115 3115328917 SEAL RING 3
118 3115505900 WASHER 1
120 3115504312 CONNECT. PLATE 1 COMPLETE INCL. POS 122
122 3115182500 PLUG 1 1/2 NPTF-7/8
124 3115344500 SEAL RING 1
125 0147147903 SCREW, HEX HEAD 2 M 16 X 50 - 8.8 FZB
126 3315019510 LOCK WASHER 2 M16 A5/8 17 25.4 3.4
130 3115324500 SEAL RING 1
140 3115534020 STOP RING 1
146 0663214501 O-RING 1 89,1 X 5,7 /90 SHORE
147 0663214300 O-RING 1 79,2 X 5,7 /70 SHORE
@Epiroc Refer to the DocMine web page for most up-to- 28

date information. The Printed information might

be outdated.




DocMine COVER GROUP 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

191

3115 5036 60 06

@Epiroc Refer to the DocMine web page for most up-to- 29
date information. The Printed information might
be outdated.



DocMine COVER GROUP 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - COVER GROUP 1
EMBLY
151 3115503680 COVER COMPL. 1
170 0663615100 O-RING 1 134,5 X 3/ 70 SHORE
180 3115324500 SEAL RING 1
191 0102047300 PIN 1 CP 12M6 X 60 - 11 1922 04
@Epiroc Refer to the DocMine web page for most up-to- 30

date information. The Printed information might
be outdated.



DocMine COVER COMPL. 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

161

31155036 80 Ed03

@Epiroc Refer to the DocMine web page for most up-to- 31
date information. The Printed information might
be outdated.



DocMine COVER COMPL. 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115503680 COVER COMPL. 1
EMBLY
152 3115503610 COVER 1
160 0666719001 RADIAL LIP SEAL 1 SIMRIT 90 /110 X 7
161 0335217300 CIRCLIP 1 SGH 110 X 4 DIN 472
@Epiroc Refer to the DocMine web page for most up-to- 32

date information. The Printed information might
be outdated.




DocMine GEAR HOUSING GR 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

3115 5327 60 009

@Epiroc Refer to the DocMine web page for most up-to- 33
date information. The Printed information might
be outdated.



DocMine GEAR HOUSING GR 8999651100-001 Boomer L2 D
Item Part No. Name Remarks Reman No. L
COMPLETE_ASS | - GEAR HOUSING GR
EMBLY
201 3115503581 GEAR HOUSING
231 3115082100 SHAFT
232 0516150401 NEEDLE BEARING 22 /34 X 16
233 3115082300 WASHER
234 3115027400 GEAR WHEEL
235 0516153800 NEEDLE BEARING 28 /45 X 17
236 3115082400 SLEEVE
237 0667120600 SEAL A 28 44 INT+EXT 8 4
238 3115274200 GUIDE SLEEVE
239 0663213301 O-RING 39,2 X 3/90 SHORE
250 3115531380 ROT.CHUCK,COMPL INCL POS 251,252
255 0509022100 ROLLER BEARING 32016
256 0509022300 ROLLER BEARING 90 /140 X 32
257 3115029701 SHIM 0,10 MM
258 3115029702 SHIM 0,15 MM
259 3115029703 SHIM 0,5 MM
260 3115531400 DRIVER STRAIGHT SPLINES, FOUR CORNERS
261 3115600488 ROT.CH.BUSHING
270 3115324500 SEAL RING
271 0663212000 O-RING 13,3 X 2,4 / 70 SHORE
@Epiroc Refer to the DocMine web page for most up-to- 34

date information. The Printed information might

be outdated.




DocMine GEAR HOUSING 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

221

221

221

221

3115 5035 81 005

@Epiroc Refer to the DocMine web page for most up-to- 35
date information. The Printed information might
be outdated.



DocMine GEAR HOUSING 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115503581 GEAR HOUSING 1
EMBLY
202 - GEAR HOUSING 1
212 0544216200 GREASE NIPPLE 1 ISO7-R1/8 TYPE AH
214 0686420103 PLUG 1
215 0653903800 GASKET 1 10/13,5 X 1-11 4010 14
217 0666718801 RADIAL LIP SEAL 1 80/100X 7
218 0335216900 CIRCLIP 1 SGH 100 X 3 DIN 472
221 3115361300 STUD 4
225 3115027300 WASHER 1
230 0686925227 PROTECTION CAP 1 12 X 12 PELD RED, Gtab -6 -- 12 1229 -
@Epiroc Refer to the DocMine web page for most up-to- 36

date information. The Printed information might
be outdated.




DocMine GEAR HOUSING 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

203

3115 5035 02 Ed02

@Epiroc Refer to the DocMine web page for most up-to- 37
date information. The Printed information might
be outdated.



8999651100-001 Boomer L2 D

DocMine GEAR HOUSING
Item Part No. Name Qty Remarks Reman No.
COMPLETE_ASS | - GEAR HOUSING 1
EMBLY
203 - GEAR HOUSING 1
204 0259031100 THREAD INSERT 4 HELI-COIL M 20X2 X 1,5 D
@Epiroc Refer to the DocMine web page for most up-to- 38

date information. The Printed information might

be outdated.



DocMine ROT.CHUCK,COMPL 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

31155313 80 04

@ Epiroc Refer to the DocMine web page for most up-to- 39
date information. The Printed information might
be outdated.



DocMine ROT.CHUCK,COMPL 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No.
COMPLETE_ASS | 3115531380 ROT.CHUCK,COMPL 1
EMBLY
251 - ROT.CHUCK 1
252 3115600435 CHUK.BUSH.GUIDE 1
@Epiroc Refer to the DocMine web page for most up-to- 40

date information. The Printed information might

be outdated.



DocMine INTERM.PART GRP 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

3115 5274 50 008

@Epiroc Refer to the DocMine web page for most up-to- 41
date information. The Printed information might
be outdated.



DocMine

INTERM.PART GRP

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - INTERM.PART GRP 1
EMBLY
301 3115527480 INTERM. COMPL. 1
340 3115238400 VALVE SEAT 1
341 3115238300 VALVE CONE 1
342 3115329018 SEAL RING 1
345 3115600373 CONNECT. PLATE 1
346 0211196084 SCREW 2 M12x35 12.9, MC6S M 12 X 35 -12.9
347 5750531797 O-RING 2 243 0013 3937 90 -30
350 3115298800 SEAL RING 2
352 3115514601 SEAL RING 1
356 - SEAL KIT 1 D=70 X 6,1
358 - SEAL KIT 1 D=80 X 6,1
360 3115297100 DAMPING PISTON 1
370 0686911000 PROTECTION PLUG 1 9,3/10,9X9
@Epiroc Refer to the DocMine web page for most up-to- 42

date information. The Printed information might

be outdated.




DocMine

INTERM. COMPL.

8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

328

3115 5274 80 007

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

43



DocMine INTERM. COMPL. 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115527480 INTERM. COMPL. 1
EMBLY
302 3115527424 INTERMED. PART 1
320 3115535804 LINER 1
322 3115328923 SEAL RING 1 COVERSEAL
324 3115328913 SEAL RING 2
326 3115536000 DISK SPRING 1
328 3115174606 NOZZLE 3 M8X8, D=1,7
@Epiroc Refer to the DocMine web page for most up-to- 44

date information. The Printed information might
be outdated.




DocMine INTERMED. PART 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

f 315
@ 303

304

3115 5274 24 01

@Epiroc Refer to the DocMine web page for most up-to- 45
date information. The Printed information might
be outdated.



DocMine

INTERMED. PART

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No.
COMPLETE_ASS | 3115527424 INTERMED. PART 1
EMBLY
303 - INTERMED. PART 1
304 0259206100 THREAD INSERT 4 HELI-COILM 16 X 1,5 D
305 0259006800 THREAD INSERT 2 HELI-COILM 12 X 1,5D
306 3115240100 PLUG 1 3/4 NPTF-7/8
307 0686644200 PLUG 1 G 1/4 TYPE B - STEEL 5.8
308 0661102000 SEAL WASHER 1 TREDO 1/4 13,7/20,6 X2,1-FZ ST
315 3115174606 NOZZLE 1 M8X8, D=1,7
@Epiroc Refer to the DocMine web page for most up-to- 46

date information. The Printed information might

be outdated.




DocMine CYLINDER GROUP 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

/ 446
@ / 450
/ @\ﬂ

475 %%

@Epiroc Refer to the DocMine web page for most up-to- 47
date information. The Printed information might
be outdated.

3115 5380 59 EA03




DocMine CYLINDER GROUP 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L

COMPLETE_ASS | - CYLINDER GROUP 1

EMBLY

401 3115194480 CYLINDER 1 COMPLETE

420 3115527580 SEAL HOUSE COMP 1 FRONT / COMPLETE INCL POS 421,422,423

425 3115505002 PISTON GUIDE 1 FRONT / D=50

430 3115363508 PISTON 1

435 3115168001 PISTON GUIDE 1 REAR / D=44

440 3115277280 SEAL HOUSE COMP 1 REAR / COMPLETE INCL POS 441,442,443

445 3115176500 VALVE PISTON 1

446 3115207703 VALVE COVER 1 LEFT

447 3115207605 VALVE COVER 1 RIGHT

450 0147143803 SCREW, HEX HEAD 4 M 14 X 30 - 8.8 FZB

455 3115600346 REGULATING PIN 1

456 3115321400 NUT 1

457 3115169700 SEAL WASHER 2

460 3115324500 SEAL RING 1

470 0663613401 O-RING 1 49,5 X 3/ 90 SHORE

471 0663613401 O-RING 1 49,5 X 3 /90 SHORE

475 0663213301 O-RING 1 39,2 X 3/90 SHORE

476 0663213301 O-RING 1 39,2 X 3/90 SHORE

@Epiroc Refer to the DocMine web page for most up-to- 48

date information. The Printed information might

be outdated.




DocMine CYLINDER - COMPLETE 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

N
N
N
\ \
\ \
\ \
3 v
N
\
\
\'
\’
\
\ N
\ \'
\ \
N \
\ N

415

416 402

3115 1944 80 005

@Epiroc Refer to the DocMine web page for most up-to- 49
date information. The Printed information might
be outdated.



DocMine CYLINDER - COMPLETE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115194480 CYLINDER 1 COMPLETE
EMBLY
402 - CYLINDER,DR 1
415 3115116500 STUD 4
416 3115211201 GUIDE 1
@Epiroc Refer to the DocMine web page for most up-to- 50

date information. The Printed information might
be outdated.




DocMine CYLINDER,DR 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

|

405

3115 1944 10 001

@Epiroc Refer to the DocMine web page for most up-to- 51
date information. The Printed information might
be outdated.



DocMine CYLINDER,DR 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No.
COMPLETE_ASS | - CYLINDER,DR 1
EMBLY
403 - CYLINDER,DR 1
404 0259031100 THREAD INSERT 1 HELI-COIL M 20X2 X 1,5 D
405 0259001100 THREAD INSERT 4 HELI-COILM 14 X 1,5D
406 0259206100 THREAD INSERT 3 HELI-COILM 16 X 1,5 D
408 3115182500 PLUG 1 1/2 NPTF-7/8
409 0686644704 PLUG 2 M 22X1,5 - STEEL 5.8
410 0661103400 SEAL WASHER 2 22,7/30 X2 TREDO, A22.730 2 -
@Epiroc Refer to the DocMine web page for most up-to- 52

date information. The Printed information might

be outdated.




DocMine SEAL HOUSE COMP - FRONT 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

3115 5275 80 03

@Epiroc Refer to the DocMine web page for most up-to- 53
date information. The Printed information might
be outdated.



DocMine SEAL HOUSE COMP - FRONT 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115527580 SEAL HOUSE COMP 1 FRONT
EMBLY
421 - SEAL HOUSING 1
422 3115097000 SEAL KIT 2 D=41X 4,2
423 0663210576 O-RING 1 69,5 X 3/90 SHORE
@Epiroc Refer to the DocMine web page for most up-to- 54

date information. The Printed information might
be outdated.




DocMine SEAL HOUSE COMP - REAR 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

443

31152772 80 04

@Epiroc Refer to the DocMine web page for most up-to- 55
date information. The Printed information might
be outdated.



DocMine SEAL HOUSE COMP - REAR 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115277280 SEAL HOUSE COMP 1 REAR
EMBLY
441 - SEAL HOUSING 1 NOT SOLD SEPARATELY
442 3115115600 SEAL KIT 2
443 0663613500 O-RING 1 54,5X 3 70 SHORE
@Epiroc Refer to the DocMine web page for most up-to- 56

date information. The Printed information might
be outdated.




DocMine BACK HEAD GROUP 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

505

510

3115 6009 19 001

@Epiroc Refer to the DocMine web page for most up-to- 57
date information. The Printed information might
be outdated.



DocMine BACK HEAD GROUP 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BACK HEAD GROUP 1
EMBLY
501 3115600440 BACK HEAD 1
505 0147148103 SCREW, HEX HEAD 3 M 16 X 60 - 8.8 FZB
510 0663613800 O-RING 1 69.5 3 0013 3930 90 -30
@Epiroc Refer to the DocMine web page for most up-to- 58

date information. The Printed information might
be outdated.




DocMine HYDRAULIC MOTOR - MSQ 80 SH 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

ITEM NOT ILLUSTRATED # CK <:> = SK 3115 3473 80 009

@Epiroc Refer to the DocMine web page for most up-to- 59
date information. The Printed information might
be outdated.



DocMine HYDRAULIC MOTOR - MSQ 80 SH 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115347380 HYDRAULIC MOTOR 1 MSQ 80 SH
EMBLY
SK 3115347390 SEAL KIT 1 INCL. POS 1,3,9,10,14,24,26
33 3115581203 SCREW 4 125 MM
CK - SET 1 CORRECTION KIT
@Epiroc Refer to the DocMine web page for most up-to- 60

date information. The Printed information might
be outdated.




DocMine KIT - CORRECTION KIT 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

31153473 93001

@Epiroc Refer to the DocMine web page for most up-to- 61
date information. The Printed information might
be outdated.



DocMine KIT - CORRECTION KIT 8999651100-001 Boomer L2 D

Item Part No. Name Qty

Remarks Reman No. L
COMPLETE_ASS | - SET 1 CORRECTION KIT
EMBLY
1 3115347391 KIT 1 REPAIR KIT FOR CHECK VALVES / CONTAINS
BALL, SPRING, VALVE SEAT, GUIDE PIN,
COPPER SEAL, PLUG
@Epiroc Refer to the DocMine web page for most up-to- 62

date information. The Printed information might
be outdated.



DocMine HYDRAULIC MOTOR - MSQ 100 SH 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

ITEM NOT ILLUSTRATED # CK <:> = SK 3115 3473 80 009

@Epiroc Refer to the DocMine web page for most up-to- 63
date information. The Printed information might
be outdated.



DocMine HYDRAULIC MOTOR - MSQ 100 SH 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115347381 HYDRAULIC MOTOR 1 MSQ 100 SH
EMBLY
SK 3115347390 SEAL KIT 1 INCL. POS 1,3,9,10,14,24,26
33 3115581204 SCREW 4 130 MM
CK - SET 1 CORRECTION KIT
@Epiroc Refer to the DocMine web page for most up-to- 64

date information. The Printed information might
be outdated.




DocMine HYDRAULIC MOTOR - MSQ 160 SH 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

ITEM NOT ILLUSTRATED # CK <:> = SK 3115 3473 80 009

@Epiroc Refer to the DocMine web page for most up-to- 65
date information. The Printed information might
be outdated.



DocMine HYDRAULIC MOTOR - MSQ 160 SH 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115347383 HYDRAULIC MOTOR 1 MSQ 160 SH
EMBLY
SK 3115347390 SEAL KIT 1 INCL. POS 1,3,9,10,14,24,26
33 3115581205 SCREW 4 140 MM
CK - SET 1 CORRECTION KIT
@Epiroc Refer to the DocMine web page for most up-to- 66

date information. The Printed information might
be outdated.




DocMine HYDRAULIC MOTOR - MSYQ 250 SH 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

ITEM NOT ILLUSTRATED # CK <:> = SK 3115 3473 80 009

@Epiroc Refer to the DocMine web page for most up-to- 67
date information. The Printed information might
be outdated.



DocMine HYDRAULIC MOTOR - MSYQ 250 SH 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115347385 HYDRAULIC MOTOR 1 MSYQ 250 SH
EMBLY
SK 3115347390 SEAL KIT 1 INCL. POS 1,3,9,10,14,24,26
33 3115581207 SCREW 4 155 MM
CK - SET 1 CORRECTION KIT
@Epiroc Refer to the DocMine web page for most up-to- 68

date information. The Printed information might
be outdated.




DocMine ACCUMULATOR - RIGHT 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

3115 3451 81 009

@Epiroc Refer to the DocMine web page for most up-to- 69
date information. The Printed information might
be outdated.



DocMine

ACCUMULATOR - RIGHT

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115345181 ACCUMULATOR 1 RIGHT
EMBLY
(Not Shown) 3115187000 PROTECTION PLUG 1
1 - DIAPHRAGM COVER 1
2 - DIAPHRA.HOUSING 1
3 3115182201 DIAPHRAGM 1
4 3115376800 VALVE 1 COMPLETE WITH VALVE CAP AND SEAL
5 3115261720 PLUG 1
9 3115600550 LABEL SET 1 INCLUDES DATAPLATE, 2 x SAFETY LABELS
10 3115270210 SCREW 2
13 0663612100 O-RING 1 14,1 X 1,6 70 SHORE, 14,1 X 1,6 / 70 SHORE
14 - SIGN WARNING 1 ACCUMULATOR VALVE NOTE
@Epiroc Refer to the DocMine web page for most up-to- 70

date information. The Printed information might

be outdated.




DocMine VALVE 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

3115 3768 00 006

@Epiroc Refer to the DocMine web page for most up-to- 71
date information. The Printed information might
be outdated.



DocMine VALVE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115376800 VALVE 1
EMBLY
1 - VALVE BODY 1
2 3115376802 VALVE CAP 1
3 3115376803 SEAL 1
@Epiroc Refer to the DocMine web page for most up-to- 72

date information. The Printed information might
be outdated.




DocMine ACCUMULATOR - LEFT 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

10

31153511 81 009

@Epiroc Refer to the DocMine web page for most up-to- 73
date information. The Printed information might
be outdated.



DocMine ACCUMULATOR - LEFT 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115351181 ACCUMULATOR 1 LEFT
EMBLY
(Not Shown) 3115187000 PROTECTION PLUG 1
1 - DIAPHRAGM COVER 1
2 - DIAPHRA.HOUSING 1
3 3115182201 DIAPHRAGM 1
4 3115376800 VALVE 1
9 3115600551 LABEL SET 1 INCLUDES DATA PLATE, 2 X SAFETY LABEL
10 3115270210 SCREW 2
11 - SIGN WARNING 1 ACCUMULATOR VALVE NOTE
@Epiroc Refer to the DocMine web page for most up-to- 74

date information. The Printed information might
be outdated.




DocMine RETURN ACCUM. 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

ITEM NOT ILLUSTRATED # 30 3115 6009 34 002

@Epiroc Refer to the DocMine web page for most up-to- 75
date information. The Printed information might
be outdated.



DocMine RETURN ACCUM. 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115600934 RETURN ACCUM. 1
EMBLY
1 - RETURN ACCUM. 1
2 0147148303 SCREW, HEX HEAD 1 M 16 X 70 - 8.8 FZB
5 3115288900 PRESSURE SCREW 1
6 0663210937 O-RING 1 25X 2 /90 SHORE
7 0663212901 O-RING 1 29,2 X 3/90 SHORE
20 3115227580 HOLDER SET 1 COMPLETE
30 0686901054 PROTECTING PLUG 1 26.4 29.519 27.7 24.7 45
@Epiroc Refer to the DocMine web page for most up-to- 76

date information. The Printed information might

be outdated.




DocMine RETURN ACCUM. 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

31156009 38 002

@Epiroc Refer to the DocMine web page for most up-to- 77
date information. The Printed information might
be outdated.



DocMine RETURN ACCUM. 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No.
COMPLETE_ASS | - RETURN ACCUM. 1
EMBLY
2 3115261520 TUBE 1
3 3115600451 TUBE COVER 1
4 3115288600 PIPE 1
8 3115261800 END PIECE 1
9 0663212800 O-RING 1 26,2 3 0013 3930 90
10 3115192602 DIAPHRAGM 1
11 3115261720 PLUG 1
12 9125619100 O-RING 1 14,1 X 1,6 / 90 SHORE
13 0661100029 SEAL WASHER 27.05x34.93x2.47 1 B1 27,05 34,93 2,47 23,83
14 3176652800 NIPPLE 1 UNF 1 1/16 - G 3/4
@Epiroc Refer to the DocMine web page for most up-to- 78

date information. The Printed information might

be outdated.




DocMine HOLDER SET 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

3115 2275 80 008

@Epiroc Refer to the DocMine web page for most up-to- 79
date information. The Printed information might
be outdated.



DocMine HOLDER SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115227580 HOLDER SET 1
EMBLY
1 0291112819 LOCK NUT 2 M 8-8FZB ISO 7043, M 8-8FZB/ISO 7043
2 0147132803 SCREW, HEX HEAD 2 M8 X 40 -8.8 FZB
3 3115227500 CLAMP 1
4 - BRACKET 1
6 - BRACKET 1
@Epiroc Refer to the DocMine web page for most up-to- 80

date information. The Printed information might
be outdated.




DocMine LABEL SET - COP 1838HD+ 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

0088 0015 61 001

@Epiroc Refer to the DocMine web page for most up-to- 81
date information. The Printed information might
be outdated.



DocMine LABEL SET - COP 1838HD+ 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - LABEL SET 1 COP 1838HD+
EMBLY
1 0088001647 PRODUCT GRAPHICS 1 COP 1838HD+
@Epiroc Refer to the DocMine web page for most up-to- 82

date information. The Printed information might
be outdated.




DocMine

PROTECT CAP SET

8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

83



DocMine PROTECT CAP SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - PROTECT CAP SET 1
EMBLY
1 3176531300 CAP 2 UNF 3/4
2 3715059700 CAP 1 UN 7/8"-14, UNF 7/8
@ Epiroc

Refer to the DocMine web page for most up-to- 84
date information. The Printed information might
be outdated.



DocMine OPTIONAL SET 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

List only

@Epiroc Refer to the DocMine web page for most up-to- 85
date information. The Printed information might
be outdated.



DocMine OPTIONAL SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - OPTIONAL SET 1
EMBLY
10 3115600136 TOOLS SET 1
50 0371110002 LIFTING EYE 1 SS 1899 - M 12
25 3115272480 DISASSEMB.TOOLS 1 FOR DRIVER
(Not Shown) 3115584430 FIXTURE 1
110 3115219681 TEST VALVE 2 COMPLETE INCL. VALVE BODY,
PLUNGER, 2X O-RING
(Not Shown) 3128061000 SPACER 2
100 3115322300 REG. PLUG 1
110 3128321113 HOSE ASSEMBLY 1 19X750
(Not Shown) 3115600192 CHARGIN DEVICE 1
200 3115288780 CONNECT. PLATE 1 HYDRAULIC MOTOR
211 3115504410 FLUSHING HEAD 1 OVERSIZE 1
212 3115504511 GUIDE 1 OVERSIZE 1
221 3115504420 FLUSHING HEAD 1 OVERSIZE 2
222 3115504521 GUIDE 1 OVERSIZE 2
500 3115347390 SEAL KIT 1 INCL. POS 1,3,9,10,14,24,26
510 3115917090 O-RING SET 1
520 3115917091 SEAL KIT 1
530 3115923893 OVERHAUL KIT 1 600 IMPACT HOURS
540 3115923894 OVERHAUL KIT 1 1200 IMPACT HOURS
700 3115561693 CONVERSION KIT 1 COP 1838HD TO 1838HD+
800 3115601443 SET,SEAL 1 FRONT SEAL KIT
@Epiroc Refer to the DocMine web page for most up-to- 86

date information. The Printed information might

be outdated.




DocMine TOOLS SET 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

List only

@Epiroc Refer to the DocMine web page for most up-to- 87
date information. The Printed information might
be outdated.



DocMine TOOLS SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115600136 TOOLS SET 1
EMBLY
10 9106101540 TORQUE KEY 1 1/2" 20-100NM
20 9106101541 TORQUE KEY 1 1/2" 80-420NM
40 3115190280 PRESSING TOOL 1
50 3115031800 EXTENSION 1 FOR 3115 1902 80
60 3115101900 MANDREL 1 FOR ADP.GUIDE
70 3115111300 MANDREL 1 FOR SEAL RINGS
80 3115190300 MANDREL 1 FOR BEARING
90 3115031200 MANDREL 1 PISTON GUIDE
100 3115031300 MANDREL 1 FOR BUSHING
110 3115031400 MANDREL 1 REAR SEALHOUSE
120 3115187700 ASSEMBLY TOOL 1 FOR ACCUMULATOR
130 3115034300 WRENCH ADAPTER 1 24MM
140 3115034400 WRENCH ADAPTER 1 32MM
150 3115285980 ASSEMBLY TOOL 1 FOR ACCUMULATOR
160 3115251900 TIGHTENING TOOL 1 FOR ACCUMULATOR
170 0462701034 ASSEMBLY TOOL 1 M12
180 3115162700 ASSEMBLY TOOL 1 M14
190 3115112600 ASSEMBLY TOOL 1 M16
200 3115162800 ASSEMBLY TOOL 1 M20 X 2
210 3091045590 EXTRACTOR 1
220 3115028400 WASHER 1 LOCKING, VALVE
240 3115379980 PRES. GAUGE SET 1
@Epiroc Refer to the DocMine web page for most up-to- 88

date information. The Printed information might

be outdated.




DocMine TOOLS SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
250 3115601008 TORQUE WRENCH 1 FOR ASSEMBLING ROT. MOTORS ALL ROCK
DRILLS - INCLUDES SPECIAL SOCKETS
13/15/18
260 3115189700 ASSEMBLY PLATE 1 FIXTURE FOR LOCKING OF OMS MOTOR
270 3115189600 MANDREL 1 FOR BUSHING
280 3115159400 PLATE 1
290 3115189900 MANDREL 1 FOR GUIDE, D=52
300 3115216300 MANDREL 1 FOR ASSY OF ITEM 67
310 3115226500 NUT 1 FOR SIDE BOLT
320 3115242200 PRESSING TOOL 1
330 3115247100 GUIDE RING 1
340 0686424900 PLUG 1 M30X15 36 A
350 3115337310 ASSEMBLY TOOL 1 REAR DAMPING SEAL
360 3115337420 ASSEMBLY TOOL 1 REAR DAMPING SEAL
370 3115525500 DISASSEMB.TOOLS 1
380 3115600123 PULLER 1 BEARING PULLER - RANGE 30-155MM
390 3115380400 EXTRACTOR 2
400 6060015181 PLIER,GRIP 1
@Epiroc Refer to the DocMine web page for most up-to- 89

date information. The Printed information might

be outdated.




DocMine

PRES. GAUGE SET

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

90



DocMine PRES. GAUGE SET 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

List only

@Epiroc Refer to the DocMine web page for most up-to- 91
date information. The Printed information might
be outdated.



DocMine PRES. GAUGE SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115379980 PRES. GAUGE SET 1
EMBLY
(Not Shown) - PRESSURE GAUGE 1
(Not Shown) 3115574800 CONNECTION 1
@Epiroc Refer to the DocMine web page for most up-to- 92

date information. The Printed information might
be outdated.




8999651100-001 Boomer L2 D

FIXTURE - OVERHAUL FIXTURE ATTACHMENT/MOUNTING
TABLE

DocMine

ROCK DRILL - COP 1838HD+

<
S
3
=
3
<
3
2
o
©
)

©
8/ N
i) A VIV VA
(0D s 4 ‘QK a
[Opny R — XA '
@m-------- ST
@D oot
® ® ©
/ © o) .
O D)

93
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine FIXTURE - OVERHAUL FIXTURE ATTACHMENT/MOUNTING 8999651100-001 Boomer L2 D
TABLE

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115584430 FIXTURE 1 OVERHAUL FIXTURE
EMBLY ATTACHMENT/MOUNTING TABLE
1 - BASE PLATE 2
2 - PLATE 1
3 - AXLE MOUNT 5
4 = SHAFT 2
6 0111168625 LOCKING CLIP 4 A 16-20 20 4 60 30 - - -
7 0259008400 THREAD INSERT 6 1 M16 1 D
8 0211136403 SCREW 10 MC6S M 10 X 35 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 94

date information. The Printed information might
be outdated.




DocMine CHARGIN DEVICE 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

ITEM NOT ILLUSTRATED # LS SPS 3115 6001 92 004

@Epiroc Refer to the DocMine web page for most up-to- 95
date information. The Printed information might
be outdated.



DocMine

CHARGIN DEVICE

8999651100-001 Boomer L2 D

Iltem Part No. Name Qty Remarks Reman No. L

COMPLETE_ASS | 3115600192 CHARGIN DEVICE 1

EMBLY

LS 3115600193 LABEL SET 1 INCL LABELS: REFLEX LONG/MIDDLE/SHORT,
INSTRUCTION, REGULATOR AC,
ACCUMULATOR CHARGER

SPS 3115901187 SPARE PARTS SET 1 INCL HEX. SOCKET KEY (1,5MM), GASKET
(10X3 T=1,5MM), 2 x SET SCREW (M3X6 A2-70),
3 x O-RING (FOR BOTTLE CONNECTION)

3 3115600322 BALL VALVE 1 6 MM

40 3115342508 NEEDLE VALVE 1

50 3115342504 MANOMETER 1 63MM SS 0-400 BAR

60 3115600201 HOSE 1 1/8" L=2000 MM / TO BOTTLE

70 3115600202 HOSE 1 1/8" L=2500 MM / TO ACCUMULATOR

90 3115342510 CONNECTION 1 FOR OLD ACCUMULATOR VALVE

100 3115600204 MANOMETER 1 DIGITAL

110 3115342502 BOTTLE CONNECT 1 TO NITROGEN DIN10

130 3115574800 CONNECTION 1 FOR NEW ACCUMULATOR VALVE

140 3115600210 REGULATOR 1 R300/1-200B

150 3115601421 VALVE,SAFETY 1 160 BAR

160 3115601422 ELBOW 1

170 3115601423 CONNECTOR 2

180 3115601424 ADAPTER 1

190 3115601425 PIPE,CROSS 1

200 3115601426 CONNECTOR 1

210 3115601427 REDUCER 1

220 3115601428 CONNECTOR 1

230 3115601429 ELBOW 1

@Epiroc Refer to the DocMine web page for most up-to- 96

date information. The Printed information might

be outdated.




DocMine CONNECT. PLATE - FOR HYDRAULIC MOTOR (O)MS(Q) 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

2—

1250 0160 66

@Epiroc Refer to the DocMine web page for most up-to- 97
date information. The Printed information might
be outdated.



DocMine CONNECT. PLATE - FOR HYDRAULIC MOTOR (O)MS(Q) 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115288780 CONNECT. PLATE 1 FOR HYDRAULIC MOTOR (O)MS(Q)
EMBLY
1 - CONNECT. PLATE 1
2 3115288800 PRESSURE SCREW 2
3 5750531797 O-RING 2 243 0013 3937 90 -30
4 0663210936 O-RING 2 20 X 1,5/90 SHORE
@Epiroc Refer to the DocMine web page for most up-to- 98

date information. The Printed information might
be outdated.




DocMine

O-RING SET

8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

99



DocMine O-RING SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115917090 O-RING SET 1
EMBLY
(Not Shown) 0663210576 O-RING 1 69,5 X 3/90 SHORE
(Not Shown) 0663210596 O-RING 1 89,5 X 3/90 SHORE
(Not Shown) 0663210937 O-RING 1 25X 2 /90 SHORE
(Not Shown) 0663211000 O-RING 2 10,3 X 2,4 / 70 SHORE
(Not Shown) 0663211500 O-RING 1 8,3X 2,4 /70 SHORE
(Not Shown) 0663212000 O-RING 2 13,3 X 2,4 / 70 SHORE
(Not Shown) 0663212800 O-RING 1 26,2 X3 /70 SHORE
(Not Shown) 0663212901 O-RING 1 29,2 X 3/90 SHORE
(Not Shown) 0663213301 O-RING 3 39,2 X 3/90 SHORE
(Not Shown) 0663213400 O-RING 1 42,2 X 3170 SHORE
(Not Shown) 0663214300 O-RING 1 79,2 X 5,7/70 SHORE
(Not Shown) 0663214400 O-RING 1 84,1 X 5,7 /70 SHORE, 84,1 X 5,7 70 SHORE
(Not Shown) 0663214501 O-RING 4 89,1 X 5,7 /90 SHORE
(Not Shown) 0663612100 O-RING 2 14,1 X 1,6 70 SHORE, 14,1 X 1,6 / 70 SHORE
(Not Shown) 0663613401 O-RING 2 49,5 X 3/ 90 SHORE
(Not Shown) 0663613500 O-RING 1 54,5 X 3 /70 SHORE
(Not Shown) 0663613501 O-RING 2 54,5 X 3/90 SHORE
(Not Shown) 0663613600 O-RING 1 59,5 X 3/70 SHORE
(Not Shown) 0663613800 O-RING 1 69,5 X 3/70 SHORE
(Not Shown) 0663614300 O-RING 1 94,5 X 3/70 SHORE
(Not Shown) 0663614400 O-RING 1 99,5 X 3/70 SHORE
(Not Shown) 0663615100 O-RING 2 134,5 X 3/ 70 SHORE
@Epiroc Refer to the DocMine web page for most up-to- 100

date information. The Printed information might
be outdated.




DocMine O-RING SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
(Not Shown) 0663905600 O-RING 3 14 X 1,78 / 70 SHORE
(Not Shown) 0663910401 O-RING 2 23,47 X 2,62 /90 SHORE
(Not Shown) 0663915800 O-RING 1 56,7 X 3/ 70 SHORE
(Not Shown) 3115298800 SEAL RING 3
(Not Shown) 3115324500 SEAL RING 6
(Not Shown) 3115328913 SEAL RING 2 COVERSEAL
(Not Shown) 3115328923 SEAL RING 1 COVERSEAL
(Not Shown) 3115329018 SEAL RING 2
(Not Shown) 3115514601 SEAL RING 1
(Not Shown) 9125619100 O-RING 1 14,1 X 1,6 / 90 SHORE
(Not Shown) 9900000300 PLASTIC BAG 1 150X185
(Not Shown) 0663210053 O-RING 1 84,5 X 3 /90 SHORE
(Not Shown) 0663213300 O-RING 2 39,2 X 3/ 70 SHORE
(Not Shown) 5750531797 O-RING 2 24 30013 3937 90 -30
(Not Shown) 5750531797 O-RING 2 24 30013 3937 90 -30
(Not Shown) 0663210936 O-RING 2 20 X 1,5/ 90 SHORE
(Not Shown) 0663211400 O-RING 1 7,3X2,4/70 SHORE - BACK HEAD
VENTILATOR
(Not Shown) 0663614600 O-RING 1 109,5 X 3/ 70 SHORE
€ Epiroc Refer to the DocMine web page for most up-to- 101

date information. The Printed information might

be outdated.




DocMine

SEAL KIT

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

102



DocMine

SEAL KIT

8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

103



DocMine SEAL KIT 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115917091 SEAL KIT 1
EMBLY
(Not Shown) 3115917090 O-RING SET 1
24 3115032700 GASKET 1
35 0661100029 SEAL WASHER 27.05x34.93x2.47 1 B1 27,05 34,93 2,47 23,83
35 0663210937 O-RING 1 25X 2 /90 SHORE
35 0663212800 O-RING 1 26,2 X3/70 SHORE
35 9125619100 O-RING 1 14,1 X 1,6 / 90 SHORE
106 3115302400 WIPER 1 38X46, L=5
111 3115233300 CUP SEAL 2 38X58X10(11)
112 3115519000 CUP SEAL 1 38X55X10(11)
115 3115328917 SEAL RING 3 COVERSEAL
118 3115505900 WASHER 1
124 3115344500 SEAL RING 1
160 0666719001 RADIAL LIP SEAL 1 SIMRIT90/110 X 7
212 0544216200 GREASE NIPPLE 1 ISO7-R1/8 TYPE AH
214 0686420103 PLUG 1
215 0653903800 GASKET 1 10/13,5 X 1-11 4010 14
217 0666718801 RADIAL LIP SEAL 1 80/100 X7
230 0686925227 PROTECTION CAP 1 12 X 12 PELD RED, Gtab -6 - - 12 12 29 -
237 0667120600 SEAL 1 A 28 44 INT+EXT 8 4
308 0661102000 SEAL WASHER 1 TREDO 1/4 13,7/20,6 X 2,1 -FZ ST
356,358 3115600979 SEAL KIT 1 FOR DAMPING PISTON
410 0661103400 SEAL WASHER 2 22,7/30 X2 TREDO, A22.7 30 2 -
@Epiroc Refer to the DocMine web page for most up-to- 104

date information. The Printed information might

be outdated.




DocMine SEAL KIT 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
432 3115097000 SEAL KIT 2 D=41 X 4,2
442 3115115600 SEAL KIT 2 D=36 X 4,2
457 3115169700 SEAL WASHER 2
@Epiroc Refer to the DocMine web page for most up-to- 105

date information. The Printed information might
be outdated.




DocMine

SEAL KIT - FOR DAMPING PISTON

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

106



DocMine

SEAL KIT - FOR DAMPING PISTON

8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

107



DocMine SEAL KIT - FOR DAMPING PISTON 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115600979 SEAL KIT 1 FOR DAMPING PISTON
EMBLY
356 - SEAL KIT 1 D=70X6,1
358 - SEAL KIT 1 D=80X6,1
@Epiroc Refer to the DocMine web page for most up-to- 108

date information. The Printed information might
be outdated.




DocMine OVERHAUL KIT - COP 1838HD+ /600 IMPACT HOURS 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

@Epiroc Refer to the DocMine web page for most up-to- 109
date information. The Printed information might
be outdated.



DocMine OVERHAUL KIT - COP 1838HD+ / 600 IMPACT HOURS 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115923893 OVERHAUL KIT 1 COP 1838HD+ / 600 IMPACT HOURS
EMBLY
(Not Shown) 3115917091 SEAL KIT 1
10 3115028600 DOME NUT 6
11 3115028700 WASHER 6
22 0335213000 CIRCLIP 1 SGH 28 X 1,2 DIN 472
25 3115354800 NUT 4
30 3115182201 DIAPHRAGM 2
30 3115270210 SCREW 4
30 3115600550 LABEL SET 1 FOR ACCUMULATOR / INCLUDES DATA PLATE,
2 X SAFETY LABEL
31 3115600551 LABEL SET 1 FOR ACCUMULATOR / INCLUDES DATA PLATE,
2 X SAFETY LABEL
35 3115192602 DIAPHRAGM 1
35 3115261720 PLUG 1
51 - LABEL SET 1 COP 1838HD+
125 0147147903 SCREW, HEX HEAD 2 M 16 X 50 - 8.8 FZB
126 3315019510 LOCK WASHER 2 M16 A 5/8 17 25.4 3.4
161 0335217300 CIRCLIP 1 SGH 110 X 4 DIN 472
190 3115504000 SIDE BOLT 2 L=523MM
204 0259031100 THREAD INSERT 4 HELI-COIL M 20X2 X 1,5 D
218 0335216900 CIRCLIP 1 SGH 100 X 3 DIN 472
221 3115361300 STUD 4 L=197MM
232 0516150401 NEEDLE BEARING 1 22 /34 X 16
235 0516153800 NEEDLE BEARING 1 28 /45X 17
@Epiroc Refer to the DocMine web page for most up-to- 110

date information. The Printed information might

be outdated.




DocMine OVERHAUL KIT - COP 1838HD+ /600 IMPACT HOURS 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
252 3115600435 CHUK.BUSH.GUIDE 1
255 0509022100 ROLLER BEARING 1 32016
256 0509022300 ROLLER BEARING 1 90/140 X 32
257 3115029701 SHIM 3 0,10 MM
258 3115029702 SHIM 3 0,15 MM
259 3115029703 SHIM 1 0,5 MM
265 3115145700 SIDE BOLT 1 L=396
346 0211196084 SCREW 2 M12x35 12.9, MC6S M 12 X 35 -12.9
450 0147143803 SCREW, HEX HEAD 4 M 14 X 30 - 8.8 FZB
505 - BOX 1 750 280 195
505 0147148103 SCREW, HEX HEAD 3 M 16 X 60 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 111

date information. The Printed information might
be outdated.




DocMine

OVERHAUL KIT - COP 1838HD+ / 1200 IMPACT HOURS

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

112



DocMine OVERHAUL KIT - COP 1838HD+/ 1200 IMPACT HOURS 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

@Epiroc Refer to the DocMine web page for most up-to- 113
date information. The Printed information might
be outdated.



DocMine OVERHAUL KIT - COP 1838HD+ / 1200 IMPACT HOURS 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115923894 OVERHAUL KIT 1 COP 1838HD+ / 1200 IMPACT HOURS
EMBLY
(Not Shown) 3115923893 OVERHAUL KIT 1 600 IMPACT HOURS / COP 1838HD+
30,31 3115376800(3) VALVE 2
35 3115261720 PLUG 1
105 3115504501 GUIDE 1 D=38
110 3115504405 FLUSHING HEAD 1
140 3115534020 STOP RING 1 11 MM
260 3115531400 DRIVER 1 STRAIGHT SPLINES, FOUR CORNERS
261 3115600488 ROT.CH.BUSHING 1
320 3115535804 LINER 1
326 3115536000 DISK SPRING 1
360 3115297100 DAMPING PISTON 1
425 3115505002 PISTON GUIDE 1 D=50
430 3115363508 PISTON 1
435 3115168001 PISTON GUIDE 1 D=44
@Epiroc Refer to the DocMine web page for most up-to- 114

date information. The Printed information might

be outdated.




DocMine CONVERSION KIT - COP 1838HD TO COP 1838HD+ 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

List only

@Epiroc Refer to the DocMine web page for most up-to- 115
date information. The Printed information might
be outdated.



DocMine CONVERSION KIT - COP 1838HD TO COP 1838HD+ 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115561693 CONVERSION KIT 1 COP 1838HD TO COP 1838HD+
EMBLY
- 3115188090 SEAL KIT 1 FOR DAMPING PISTON
- 3115917090 O-RING SET 1 COP 1638+/2560+
299 3115531390 CONVERSION KIT 1 TO FOUR CORNERS, STRAIGHT SPLINES
301 3115527480 INTERM. COMPL. 1
420 3115527580 SEAL HOUSE COMP 1 INCL POS 421,422,423 / FRONT
@Epiroc Refer to the DocMine web page for most up-to- 116

date information. The Printed information might
be outdated.




DocMine CONVERSION KIT - TO FOUR CORNERS, STRAIGHT SPLINES 8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

List only

@Epiroc Refer to the DocMine web page for most up-to- 117
date information. The Printed information might
be outdated.



DocMine CONVERSION KIT - TO FOUR CORNERS, STRAIGHT SPLINES 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115531390 CONVERSION KIT 1 TO FOUR CORNERS, STRAIGHT SPLINES
EMBLY
(Not Shown) 3115029790 SHIMS SET 1
250 3115531380 ROT.CHUCK,COMPL 1 INCL POS 251,252
255 0509022100 ROLLER BEARING 1 32016
256 0509022300 ROLLER BEARING 1 90 /140 X 32
260 3115531400 DRIVER 1 STRAIGHT SPLINES, FOUR CORNERS
@Epiroc Refer to the DocMine web page for most up-to- 118

date information. The Printed information might
be outdated.




DocMine

SET,SEAL - FRONT SEAL KIT

8999651100-001 Boomer L2 D

ROCK DRILL - COP 1838HD+

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

119



DocMine

SET,SEAL - FRONT SEAL KIT

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115601443 SET,SEAL 1 FRONT SEAL KIT
EMBLY
106 3115302400 WIPER 1 38X46, L=5
111 3115233300 CUP SEAL 2 38X58, L=11
112 3115519000 CUP SEAL 1 38X55, L=11
115 3115328917 SEAL RING 3
124 3115344500 SEAL RING 1
130 3115324500 SEAL RING 1
146 0663214501 O-RING 1 89,1 X 5,7 /90 SHORE
147 0663214300 O-RING 1 79,2 X 5,7/ 70 SHORE
@Epiroc Refer to the DocMine web page for most up-to- 120

date information. The Printed information might

be outdated.




DocMine

FRONT PART COMP 8999651100-001 Boomer L2 D

FRONT PART COMP

Referenced Pages

@Epiroc

Refer to the DocMine web page for most up-to- 121
date information. The Printed information might
be outdated.



DocMine COVER GROUP 8999651100-001 Boomer L2 D
Referenced Pages

COVER GROUP . L e e 29

COVER COMPL. . .\ttt e e e e e e e e e e e e e e e e 31

@Epiroc Refer to the DocMine web page for most up-to- 122

date information. The Printed information might
be outdated.



DocMine GEAR HOUSING GR 8999651100-001 Boomer L2 D

Referenced Pages

GEAR HOUSING GR . .. e e e e e e e e e 33
GEAR HOUSING . . e e e 35
GEAR HOUSING . . e e e 37
ROT.CHUCK,COMPL .. ..\ttt e et e e e e e e e e e e e e e 39

€ Epiroc Refer to the DocMine web page for most up-to- 123

date information. The Printed information might
be outdated.



DocMine INTERM.PART GRP 8999651100-001 Boomer L2 D

Referenced Pages

INTERM P AR T GRP . . . e e e e Y|
INTERM. COMP L. . . e e e e 43
INTERME D . PAR T L e e e e e 45

€ Epiroc Refer to the DocMine web page for most up-to- 124

date information. The Printed information might
be outdated.



DocMine CYLINDER GROUP 8999651100-001 Boomer L2 D

Referenced Pages

CYLINDER GROUP . . e e e e e 47
CYLINDER - COMPLETE . . . ot e e e e e e e e e e e e e e e e e e e e 49
Y LINDER DR . o e 51
SEAL HOUSE COMP - FRONT L . et e e e e e e e e e e e e e e e e e e e e e e e e 53
SEAL HOUSE COMP - REAR . . ot e e e e e e e e e e e e e e e e e e e e e e 55

€ Epiroc Refer to the DocMine web page for most up-to- 125

date information. The Printed information might
be outdated.



DocMine

BACK HEAD GROUP 8999651100-001 Boomer L2 D

BACK HEAD GROUP

Referenced Pages

@Epiroc

Refer to the DocMine web page for most up-to- 126
date information. The Printed information might
be outdated.



DocMine HYDRAULIC MOTOR - MSQ 80 SH 8999651100-001 Boomer L2 D
Referenced Pages

HYDRAULIC MOTOR - MSQ 80 SH . . ..ottt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 59

KIT - CORRE CTION KIT . ot e e e e e e e e e e e e e e e e e e e e e e 61

@Epiroc Refer to the DocMine web page for most up-to- 127

date information. The Printed information might
be outdated.



DocMine

HYDRAULIC MOTOR - MSQ 100 SH 8999651100-001 Boomer L2 D

Referenced Pages

HYDRAULIC MOTOR - MSQ 100 SH . . . ottt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 63
KIT - CORRE CTION KIT . ot e e e e e e e e e e e e e e e e e e e e e e 61
€ Epiroc Refer to the DocMine web page for most up-to- 128

date information. The Printed information might
be outdated.



DocMine

HYDRAULIC MOTOR - MSQ 160 SH 8999651100-001 Boomer L2 D

Referenced Pages

HYDRAULIC MOTOR - MSQ 160 SH . . . ot et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 65
KIT - CORRE CTION KIT . ot e e e e e e e e e e e e e e e e e e e e e e 61
€ Epiroc Refer to the DocMine web page for most up-to- 129

date information. The Printed information might
be outdated.



DocMine

HYDRAULIC MOTOR - MSYQ 250 SH 8999651100-001 Boomer L2 D

Referenced Pages

HYDRAULIC MOTOR - MSYQ 250 SH . . .. . et e e e e e e e e e e e e e e e e e e e e e e s e e e e e e e e e e 67
KIT - CORRE CTION KIT . ot e e e e e e e e e e e e e e e e e e e e e e 61
€ Epiroc Refer to the DocMine web page for most up-to- 130

date information. The Printed information might
be outdated.



DocMine ACCUMULATOR - RIGHT 8999651100-001 Boomer L2 D
Referenced Pages
ACCUMULATOR - RIGHT . . o e e e e e e e e e e 69
VALVE .ottt e e 71
@Epiroc Refer to the DocMine web page for most up-to- 131

date information. The Printed information might
be outdated.



DocMine ACCUMULATOR - LEFT 8999651100-001 Boomer L2 D
Referenced Pages

AC CUMULAT OR - LEFT L e e e e e e e e e e 73

VALVE .ottt e e 71

@Epiroc Refer to the DocMine web page for most up-to- 132

date information. The Printed information might
be outdated.



DocMine RETURN ACCUM. 8999651100-001 Boomer L2 D

Referenced Pages

RETURN AC CUM. L . e e e e e e e e 75

RETURN AC CUM. L . e e e e e e e e 77

HOLDDER SET . . . e e 79
€ Epiroc Refer to the DocMine web page for most up-to- 133

date information. The Printed information might
be outdated.



DocMine LABEL SET - COP 1838HD+ 8999651100-001 Boomer L2 D

Referenced Pages
LABEL SET - COP 1838HD+ . . . oottt e e e e e e e e e e e e e 81

@Epiroc Refer to the DocMine web page for most up-to- 134
date information. The Printed information might
be outdated.



DocMine

PROTECT CAP SET 8999651100-001 Boomer L2 D

PROTECT CAP SET

Referenced Pages

@Epiroc

Refer to the DocMine web page for most up-to- 135
date information. The Printed information might
be outdated.



DocMine OPTIONAL SET 8999651100-001 Boomer L2 D

Referenced Pages

OP T ON AL SET . . e e e e 85
TOOLS SET ..ottt e e e e e e e 87
PRES. GAUGE SET . .. e e e e e e e 90
FIXTURE - OVERHAUL FIXTURE ATTACHMENT/MOUNTING TABLE . . . o e e e e e e e e e e e e e e e e e e e e e e e e e e e e 93
CHARGIN DEVICE . . o e e e e e 95
CONNECT. PLATE - FOR HYDRAULIC MOTOR (O)MS(Q) . . ..ttt it ettt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 97
O-RING SET ..ttt e e e 99
SEAL KIT .ttt e 102
SEALKIT - FOR DAMPING PISTON . L et e e e e e e e e e e e e e e e e e e e e e e e e e e e 106
OVERHAUL KIT - COP 1838HD+ /600 IMPACT HOURS . .. ..\ttt et e e e e e e e e e e e e e e e e e e e e 109
LABEL SET - COP 1838HD+ . . ..ttt e e e e e e e e 81
OVERHAUL KIT - COP 1838HD+ / 1200 IMPACT HOURS . .. ..\ttt ettt e e e e e e e e e e e e e e e e e e e e 112
VALVE .ottt e e 71
CONVERSION KIT - COP 1838HD TO COP 1838HD+ . . . . . ittt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e i 115
CONVERSION KIT - TO FOUR CORNERS, STRAIGHT SPLINES . . ... ...\ttt ettt et e e e e e e e e e e e e e 117
ROT.CHUCK,COMPL .. ..\ttt et et e e e e e e e e e e e e e e e e 39
INTERM. COMP L. . .t e e 43
INTERME D . PAR T L e e e e e 45
SEAL HOUSE COMP - FRONT . . et e e e e e e e e e e e e e e e e e e e e e e e 53
SET,SEAL - FRONT SEAL Kl L o e e e e e e e e e e e e e e e e e e e e 119

€ Epiroc Refer to the DocMine web page for most up-to- 136

date information. The Printed information might
be outdated.



DocMine HOSE/ASSEMB.SET - WATER SYSTEM 8999651100-001 Boomer L2 D

HOSE/ASSEMB.SET - WATER SYSTEM

9900459493-01

@Epiroc Refer to the DocMine web page for most up-to- 137
date information. The Printed information might
be outdated.



DocMine HOSE/ASSEMB.SET - WATER SYSTEM 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE/ASSEMB.SET 1 WATER SYSTEM
EMBLY
1 - HOSE SET 1.00 WATER HOSE BOOM FRAME
2 3176664200 NIPPLE 1 B 30 32 UN 15/8-12 G 1A
3 3176668200 NIPPLE 1 UN 15/8
5 5112012565 HOSE GUIDE 1 MOTORRAM
6 0147140703 SCREW, HEX HEAD 1 ll\:/IZGBS 12 x 60, M12X60 - 8.8FZB, M 12 X 60 - 8.8
7 0301235800 FLAT WASHER 1 13/24 X 2,5-HB 200 FZB
8 0291112822 LOCK NUT 1 M 12 -8 FZB /1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 138

date information. The Printed information might
be outdated.




DocMine HOSE SET - WATER HOSE BOOM FRAME 8999651100-001 Boomer L2 D

HOSE/ASSEMB.SET - WATER SYSTEM

@Epiroc Refer to the DocMine web page for most up-to- 139
date information. The Printed information might
be outdated.



DocMine HOSE SET - WATER HOSE BOOM FRAME 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE SET 1 WATER HOSE BOOM FRAME
EMBLY
WP1 0574125545 HOSE ASSEMBLY 1 32X4700 R2
WP2 0574327210 HOSE ASSEMBLY 1 32 1150 IBI 125 UN 1 5/8
WP3 0574027811 HOSE ASSEMBLY 1 6,3X 2200 R2AT
@Epiroc Refer to the DocMine web page for most up-to- 140

date information. The Printed information might
be outdated.




8999651100-001 Boomer L2 D

FEED

DocMine

FEED

1261 5013 50

141
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine FEED 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128309043 FEED 1
EMBLY
1 0147140103 SCREW, HEX HEAD 4 M12 X 30 - 8.8 FZB
2 0147140403 SCREW, HEX HEAD 2 M 12 X 45 - 8.8 FZB
3 0147140203 SCREW, HEX HEAD 4 M 12 X 35-8.8 FZB
4 0147148503 SCREW, HEX HEAD 4 M 16 X 80 - 8.8 FZB
5 0291112822 LOCK NUT 2 M 12 - 8 FZB /1SO 7040
6 - HOSE SET 1
8 0301235800 FLAT WASHER 10 13/24 X2,5-HB 200 FZB
9 3128071090 LIMIT SWIT. SET 1
10 - BASIC PART SET 1
11 - ROCK DRILL KIT 1
14 3128078406 SPACER 1
15 3128078409 SPACER SLEEVE 1
16 3128078411 PULL ROPE 1
17 3128078414 RETURN ROPE 1
19 3128301684 INTERM.SUPPORT 1
20 3176634900 NIPPLE 2 B 10 - UNF 9/16-18 G 3/8A
21 3128230103 SPRING 1
22 3128078435 SPRING 1
23 3128078467 DRILL STEEL SUP 1
24 3176651200 NIPPLE 2 R3/8-UN 3/4, UNF 3/4-G 3/8
25 3128300020 FEED BEAM 1
26 3128320713 HOSE FENDER 1
@Epiroc Refer to the DocMine web page for most up-to- 142

date information. The Printed information might

be outdated.




DocMine FEED 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
27 3128303527 DOWEL 1
30 - CYLINDER SET 1
31 0301237800 PLAIN WASHER 4 17 /30 X 3 - HB 200 FZB
@Epiroc Refer to the DocMine web page for most up-to- 143

date information. The Printed information might
be outdated.




DocMine

HOSE SET

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

144



DocMine HOSE SET 8999651100-001 Boomer L2 D
FEED
@Epiroc Refer to the DocMine web page for most up-to- 145

date information. The Printed information might
be outdated.



DocMine HOSE SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty

Remarks Reman No. L
COMPLETE_ASS | - HOSE SET 1
EMBLY
LS1 0574006544 HOSE ASSEMBLY 1 6,3X 950 R2AT
LS2 0574006544 HOSE ASSEMBLY 1 6,3X 950 R2AT
@Epiroc Refer to the DocMine web page for most up-to- 146

date information. The Printed information might
be outdated.



DocMine LIMIT SWIT. SET 8999651100-001 Boomer L2 D

FEED

1250 0043 42

@Epiroc Refer to the DocMine web page for most up-to- 147
date information. The Printed information might
be outdated.



DocMine

LIMIT SWIT. SET

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128071090 LIMIT SWIT. SET 1
EMBLY
1 3128306183 LIMIT SWITCH 1
2 3176634800 NIPPLE 2 UNF 9/16 - G 1/4
5 0147136203 SCREW, HEX HEAD 2 M 10 X 25 - 8.8 FZB
6 0301234400 PLAIN WASHER 4 10,5/20 X 2 -HB 200 FZB
7 3128071000 BRACKET 1
8 0291112820 LOCK NUT 2 M 10 - 8 FZB /1SO 7040
9 0147148403 SCREW, HEX HEAD 2 M 16 X 75 - 8.8 FZB
10 3128071100 ANGLE 1
11 0147136303 SCREW, HEX HEAD 2 M10 X 30 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 148

date information. The Printed information might

be outdated.




DocMine LIMIT SWITCH 8999651100-001 Boomer L2 D

FEED

1250 0042 22

@Epiroc Refer to the DocMine web page for most up-to- 149
date information. The Printed information might
be outdated.



DocMine LIMIT SWITCH 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L

COMPLETE_ASS | 3128306183 LIMIT SWITCH 1

EMBLY

- 5580014774 SEAL KIT 1

1 3128070900 BUSHING 1

3 3128082700 PLUNGER 1

5 - VALVE HOUSING 1

9 3128306186 SEAL PLUG 1

@Epiroc Refer to the DocMine web page for most up-to- 150

date information. The Printed information might
be outdated.




DocMine BASIC PART SET 8999651100-001 Boomer L2 D

FEED

1250 0038 89

@Epiroc Refer to the DocMine web page for most up-to- 151
date information. The Printed information might
be outdated.



DocMine BASIC PART SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BASIC PART SET 1
EMBLY
1 - DETAIL SET 1
2 - DETAIL SET 1
@ Epiroc

Refer to the DocMine web page for most up-to- 152
date information. The Printed information might
be outdated.



8999651100-001 Boomer L2 D

DETAIL SET

DocMine

FEED

/0
<

/o N,u\
807

)
\
\

\
r

)

1261501351-01

153
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine DETAIL SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - DETAIL SET 1
EMBLY
1 0147196467 HEX. HEAD SCREW 4 A M16 270 57 10 24 8.8 SA
2 3128317535 COVER 1
3 0686925227 PROTECTION CAP 1 12 X 12 PELD RED, 12 X 12 PELD / RED
4 0544216200 GREASE NIPPLE 1 ISO7-R1/8 TYPE AH
5 0666810053 SEAL 1 A103121125-----
6 3128317552 COUPLING 1
7 3128322546 ELBOW COUPLING 1
8 3128317540 LUBRICAT.HOSE 1
9 3128317534 PIPE 1
10 3128321645 PULLEY WHEEL 1
11 0666800704 AXIAL SEAL 1 137 /162 X 15
12 3128048500 PLATE 1
13 0147147603 Screw 4 M 16 X 35 - 8.8 FZB
14 0301237800 PLAIN WASHER 21 17 /30 X 3 - HB 200 FZB
15 3128078445 CRADLE PLATE 1
16 - HOLDER SET 8
17 - HOLDER SET 8
18 0147148303 SCREW, HEX HEAD 14 M 16 X 70 - 8.8 FZB
19 0113323800 BOLT 1 16H11 X 45 DIN 1444 B
20 0111130700 SPLIT PIN 1 4 X 25 SP 1325 - 00
21 3222309750 ROPE TENSION 1
22 0147132603 SCREW, HEX HEAD 2 M8 X 30 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 154

date information. The Printed information might
be outdated.




DocMine DETAIL SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
23 3128078576 HOLDER 1
24 0301233500 PLAIN WASHER 2 8,4/16 X 1,6 -HB200 FZB
25 0291112818 LOCK NUT 2 M 8 -8 FZB/ISO 7040
26 3128305171 END PIECE 1
27 3128305175 PIPE 2
28 3128315039 BACK HEAD 1
29 0147195720 SCREW, HEX HEAD 2 M 16 X 170 - 8.8 FZB
30 0147195829 SCREW, HEX HEAD 1 M 16 X 320 - 8.8 FZB
31 0147135903 SCREW, HEX HEAD 2 M 10 X 16 - 8.8 FZB
32 3128047600 WASHER 1
33 0147148503 SCREW, HEX HEAD 4 M 16 X 80 - 8.8 FZB
34 3125063900 BUFFER 1
35 0301234400 PLAIN WASHER 1 10,5/20 X 2 -HB 200 FZB
@Epiroc Refer to the DocMine web page for most up-to- 155

date information. The Printed information might
be outdated.




DocMine

PULLEY WHEEL

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

156



DocMine PULLEY WHEEL 8999651100-001 Boomer L2 D

FEED

1250 0009 67

@Epiroc Refer to the DocMine web page for most up-to- 157
date information. The Printed information might
be outdated.



DocMine

PULLEY WHEEL 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128321645 PULLEY WHEEL 1
EMBLY
1 0500453620 BUSHING 1 100 /105 X 50
2 - PULLEY WHEEL 1
@ Epiroc

Refer to the DocMine web page for most up-to- 158
date information. The Printed information might
be outdated.



DocMine HOLDER SET 8999651100-001 Boomer L2 D

FEED

3128325161

@Epiroc Refer to the DocMine web page for most up-to- 159
date information. The Printed information might
be outdated.



DocMine

HOLDER SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOLDER SET 1
EMBLY
1 3128324919 HOLDER 1
2 3128324624 SLIDING PIECE 1
@ Epiroc

Refer to the DocMine web page for most up-to- 160
date information. The Printed information might
be outdated.



DocMine HOLDER SET 8999651100-001 Boomer L2 D

FEED

3128325160 01

@Epiroc Refer to the DocMine web page for most up-to- 161
date information. The Printed information might
be outdated.



DocMine HOLDER SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOLDER SET 1
EMBLY
(Not Shown) 3128324624 SLIDING PIECE 1
(Not Shown) 3128324918 HOLDER 1
@Epiroc Refer to the DocMine web page for most up-to- 162

date information. The Printed information might
be outdated.




DocMine DETAIL SET 8999651100-001 Boomer L2 D

FEED

ITEM NOT ILLUSTRATED # 44 1261501348-01

@Epiroc Refer to the DocMine web page for most up-to- 163
date information. The Printed information might
be outdated.



DocMine

DETAIL SET

8999651100-001 Boomer L2 D

Item Part No. Name Remarks Reman No. L
COMPLETE_ASS | - DETAIL SET 1
EMBLY
1 3128078536 WASHER 2
2 3128305149 ATTACHMENT 2
3 0147147903 SCREW, HEX HEAD 2 M 16 X 50 - 8.8 FZB
5 0147140203 SCREW, HEX HEAD 9 M 12 X 35 - 8.8 FZB
6 3128306147 WIPER 1
7 0108335900 SPRING PIN 1 8 X 32 DIN 7343
8 0301239400 PLAIN WASHER 1 21/37 X3-HB 200 FZB
9 0339100021 SET 1 C508020M 82534427
10 3128078437 CRADLE PLATE 1
11 3128047600 WASHER 1
12 0335115200 CIRCLIP 2 SGA 62 X 2 DIN 471
13 3128078427 ROLLER BEARING 1
14 3128078534 PULLEY WHEEL 1
15 3128048100 SHAFT 1
16 0544216200 GREASE NIPPLE 1 ISO7-R1/8 TYPE AH
17 3128313440 PROTECTION 1
18 0147140003 SCREW, HEX HEAD 2 M 12 X 25-8.8 FZB
19 3128307891 HOSE ATTACHMENT 1
20 0266211400 Hex. Nut 2 M6éM M16, M 16 - 8 FZB
21 3128311448 HOSE GUIDE 1
24 3128078418 PROFILE 1
25 0147140803 SCREW, HEX HEAD 2 M 12 X 65 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 164

date information. The Printed information might

be outdated.




DocMine DETAIL SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
26 3128305562 CLAMP 1 1/2"HOSE
28 0147135903 SCREW, HEX HEAD 2 M 10X 16 - 8.8 FZB
29 0301235800 FLAT WASHER 10 13/24 X 2,5-HB 200 FZB
30 0108332200 SPRING PIN 1 6 X 16 DIN 7343
32 3128078545 ATTACHMENT 1
33 0147140303 SCREW, HEX HEAD 2 M 12 X 40 - 8.8 FZB
34 0291112822 LOCK NUT 2 M 12 -8 FZB / ISO 7040
35 0147133003 SCREW, HEX HEAD 2 M8 X 50-8.8FZB
36 3222310440 NIPPLE 1 R 1/8-R 1/8 90 DEGREE
37 3222310454 EXTENDER 1 ISO7-R1/8" X G 1/8"
38 3222316852 SIGN 2 TOTAL ROCK DRILLING TECHNOLOGY
41 0129310400 BLIND RIVET 12 2,4 X74TAP /D48 BS
42 0147140403 SCREW, HEX HEAD 2 M 12 X 45 - 8.8 FZB
43 0686925227 PROTECTION CAP 1 12 X 12 PELD RED, GTAB-6--121229 -
44 0301235800 FLAT WASHER 3 13/24 X 2,5-HB 200 FZB
@Epiroc Refer to the DocMine web page for most up-to- 165

date information. The Printed information might

be outdated.




DocMine

ROCK DRILL KIT

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

166



DocMine ROCK DRILL KIT 8999651100-001 Boomer L2 D
FEED
1261 5013 49
@Epiroc Refer to the DocMine web page for most up-to- 167

date information. The Printed information might
be outdated.



DocMine ROCK DRILL KIT 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - ROCK DRILL KIT 1
EMBLY
(Not Shown) - EXPLODED VIEW 1
1 0147148203 SCREW, HEX HEAD 3 M 16 X 65 - 8.8 FZB, M6S 16 x 65 8 .8 FZB
2 3128305225 DRIVER 1
3 3128061000 SPACER 2
4 3128305977 CRADLE 1 COP 1838
6 3128317550 HOSE DRUM 1
7 3128060900 SPACER 1
8 0211196383 SCREW 6 MC6S M 6 X 16 - 12.9
9 3315019510 LOCK WASHER 4 M16 A5/8 17 25.4 3.4
10 0147148303 SCREW, HEX HEAD 1 M 16 X 70 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 168

date information. The Printed information might

be outdated.




DocMine CRADLE - COP 1838 8999651100-001 Boomer L2 D

FEED

1250 0054 83

@Epiroc Refer to the DocMine web page for most up-to- 169
date information. The Printed information might
be outdated.



DocMine CRADLE - COP 1838 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128305977 CRADLE 1 COP 1838
EMBLY
1 0259201300 THREAD INSERT 6 HELI-COILM 16 X 1D
2 0259206200 THREAD INSERT 8 HELI-COILM 16 X 2 D
3 - WEDGE 1
@Epiroc Refer to the DocMine web page for most up-to- 170

date information. The Printed information might
be outdated.




DocMine

FEED BEAM 8999651100-001 Boomer L2 D
FEED
9
1
6
1250 0005 93
@ Epiroc

Refer to the DocMine web page for most up-to- 171
date information. The Printed information might
be outdated.



DocMine FEED BEAM 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128300020 FEED BEAM 1
EMBLY
(Not Shown) - FEED BEAM 1
1 0259206200 THREAD INSERT 8 HELI-COILM 16 X2 D
2 - FEED BEAM 1
3 0259200900 THREAD INSERT 28 HELI-COILM 12X 1D
6 3128300407 PLUG 1
8 3128045824 SLIDE BAR 2
9 3128045824 SLIDE BAR 2
@Epiroc Refer to the DocMine web page for most up-to- 172

date information. The Printed information might

be outdated.




DocMine CYLINDER SET 8999651100-001 Boomer L2 D

FEED

3128313474 03

@Epiroc Refer to the DocMine web page for most up-to- 173
date information. The Printed information might
be outdated.



DocMine CYLINDER SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - CYLINDER SET 1
EMBLY
1 3176651500 NIPPLE 4 UNF 7/8-G1/2

,UN7/8 xR 1/2

2 3715058500 NIPPLE 2 90 DEGREE WITH SVIVELNUT

3 3128315037 NIPPLE 2

4 0661103300 SEAL WASHER 2 21,5/28,6 X2,5FZ ST.

5 3128325726 HYDR. CYLINDER 1

6 - HOSE SET 1

@Epiroc Refer to the DocMine web page for most up-to- 174

date information. The Printed information might
be outdated.




DocMine HYDR. CYLINDER - DIM 70/50x2495 8999651100-001 Boomer L2 D

FEED

= Seal kit

1261 5004 76

@Epiroc Refer to the DocMine web page for most up-to- 175
date information. The Printed information might
be outdated.



DocMine

HYDR. CYLINDER - DIM 70/50x2495

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128325726 HYDR. CYLINDER 1 DIM 70/50x2495
EMBLY
(Not Shown) 6060002459 SEAL KIT 1
1 6060000295 PISTON 1
2 - GUIDE RING 4 NOT SOLD SEPARATELY
3 - O-RING 1 NOT SOLD SEPARATELY
4 3128314673 WASHER 1
5 - PISTON SEAL 1 NOT SOLD SEPARATELY
6 - SCREW 1 NOT SOLD SEPARATELY
7 - GUIDE RING 1 NOT SOLD SEPARATELY
8 - O-RING 1 NOT SOLD SEPARATELY
9 - BACK-UP RING 1 NOT SOLD SEPARATELY
10 - PISTON ROD SEAL 1 NOT SOLD SEPARATELY
11 - GUIDE RING 1 NOT SOLD SEPARATELY
12 - O-RING 1 NOT SOLD SEPARATELY
13 6060002186 COVER 1
14 - WIPER 1 NOT SOLD SEPARATELY
15 - CYL.BARREL 1 NOT SOLD SEPARATELY
16 3128314263 PISTON ROD 1
@Epiroc Refer to the DocMine web page for most up-to- 176

date information. The Printed information might

be outdated.




DocMine HOSE SET - FEED 8999651100-001 Boomer L2 D
FEED
@Epiroc Refer to the DocMine web page for most up-to- 177

date information. The Printed information might
be outdated.



DocMine HOSE SET - FEED 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE SET 1 FEED
EMBLY
F1 0574228311 HOSE ASSEMBLY 1 12,5X 3200 R2AT
F2 0574228311 HOSE ASSEMBLY 1 12,5X 3200 R2AT
@Epiroc Refer to the DocMine web page for most up-to- 178

date information. The Printed information might
be outdated.



DocMine

HOSE NIPPLE SET - FEED 8999651100-001 Boomer L2 D

HOSE NIPPLE SET - FEED

_l_‘ ® 0\
HD1 ——@ ® )
RRR1 — HP1 —
WF1 BORRMASKIN _. ‘ _‘ .

ROCK DRILL RRL1 ——‘ .
7| cop 1838 4@#}7 ‘__ HT1 —é)— .__ RRR1

REFLEXDAMPARE

| REFLEXDAMPENER == €=
| SPOLNING/FLUSHING

LUFTSMORINING

LUBRICATING AIR

2

3
1 Jm
4l |
5 —
1

|

, !

|

DRANERING/DRAINAGE
HOSE HOLDER ON LEFT SIDE OF THE FEED  HOSE HOLDER ON RIGHT SIDE OF THE FEED

SLAGVERK, IN
IMPACT MECHANISM, INLET
B ALL HDP1

— ROT. ¥, ROT. L
—

ROT.H , ROT.R

SLAGVER

. K, RETUR
IMPACT MECHANISH, RETURN

9 10 RRR1

RRL1

POSITION OF THE HOSES IN THE HOSEDRUM

3128311477-01

@ Epiroc

Refer to the DocMine web page for most up-to- 179
date information. The Printed information might

be outdated.



DocMine HOSE NIPPLE SET - FEED 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE NIPPLE SET 1 FEED
EMBLY
AL1 0574325851 HOSE ASSEMBLY 1 10 4000 IEI 445 UNF 3/4
HD1 0574325882 HOSE ASSEMBLY 1 12,5 X 3500 R9 BRIDGESTONE
HDP1 3128317674 HOSE ASSEMBLY 1 10 X 3900 SPECIAL FEED HOSE
HP1 3128318218 HOSE ASSEMBLY 1 3/4"X4100 R9 BRIDGESTONE
HT1 3128317660 HOSE ASSEMBLY 1 19 X 3700 BRIDGESTONE R9
RRL1 3128317660 HOSE ASSEMBLY 1 19 X 3700 BRIDGESTONE R9
RRR1 3128317660 HOSE ASSEMBLY 1 19 X 3700 BRIDGESTONE R9
WF1 3128321113 HOSE ASSEMBLY 1 19X750 MULTIMAX
WF2 0574325888 HOSE ASSEMBLY 1 19 X 3600 BRIDGESTONE R9
1 3176733600 NIPPLE 3 UN 3/4 x 7/8, UNF 7/8 - UNF 3/4
2 3176796900 NIPPLE 3 EXTRA LONG, FOR FEED BULKHEAD
3 0263321200 NUT 6 UNF 7/8 - 8 FZB
4 3176797000 NIPPLE 5 EXTRA LONG, FOR FEED BULKHEAD
5 0263321500 NUT 10 UF 1 1/16-12 - 8 FZB
6 3176734100 NIPPLE 2 UN 11/16 - UN 1 5/16
7 3176651700 NIPPLE 1 UN 11/16 - G 3/4
8 3115288780 CONNECT. PLATE 1 HYDRAULIC MOTOR
9 3176651600 NIPPLE 2 UN 11/16 -G 1/2, R 1/2-UN 1 1/16
10 3176656700 NIPPLE 1 g?4DEGREE, UN 11/16 -G 3/4, UN 1 1/16 xR
@Epiroc Refer to the DocMine web page for most up-to- 180

date information. The Printed information might

be outdated.




DocMine

CONNECT. PLATE

8999651100-001 Boomer L2 D

HOSE NIPPLE SET - FEED

2—

1250 0160 66

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

181



DocMine CONNECT. PLATE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3115288780 CONNECT. PLATE 1
EMBLY
1 - CONNECT. PLATE 1
2 3115288800 PRESSURE SCREW 2
3 5750531797 O-RING 2 243 0013 3937 90 -30
4 0663210936 O-RING 2 20 X 1,5 90 SHORE
@Epiroc Refer to the DocMine web page for most up-to- 182

date information. The Printed information might
be outdated.




DocMine BUSHING SET - R38, T38 8999651100-001 Boomer L2 D

BUSHING SET - R38, T38

1250 0034 68

@Epiroc Refer to the DocMine web page for most up-to- 183
date information. The Printed information might
be outdated.



DocMine

BUSHING SET - R38, T38

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS BUSHING SET 1 R38, T38
EMBLY
1 3128302553 BUSHING 1 D=39
1 3128302554 BUSHING 1 D=36
1 3128302555 BUSHING 1 D=56
1 3128302557 BUSHING 1 D=26
1 3128302558 BUSHING 1 D=29
1 3128302559 BUSHING 1 D=33
1 3128302560 BUSHING 1 D=45
2 3128302546 BUSHING 1 D=37
2 3128302547 BUSHING 1 D=33
2 3128302548 BUSHING 1 D=43
2 3128302549 BUSHING 1 D=47
2 3128302550 BUSHING 1 D=59
2 3128302551 BUSHING 1 D=64
2 3128302552 BUSHING 1 D=29
2 3128302556 BUSHING 1 D=26
2 3128302561 BUSHING 1 D=41
2 3128302562 BUSHING 1 D=51
3 3128078435 SPRING 1
4 3128230103 SPRING 1
@Epiroc Refer to the DocMine web page for most up-to- 184

date information. The Printed information might
be outdated.




DocMine ASSEMBLY SET - BUT 30/30B/35 - BMH 6000 8999651100-001 Boomer L2 D

ASSEMBLY SET - BUT 30/30B/35 - BMH 6000

3128301300 EA08

@Epiroc Refer to the DocMine web page for most up-to- 185
date information. The Printed information might
be outdated.



DocMine ASSEMBLY SET - BUT 30/30B/35 - BMH 6000 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128301300 ASSEMBLY SET 1 BUT 30/30B/35 - BMH 6000
EMBLY
1 3128306181 HOLDER 4
2 3128306180 HOLDER 4
4 0147148303 SCREW, HEX HEAD 16 M 16 X 70 - 8.8 FZB
5 0301237800 PLAIN WASHER 28 17 /30 X 3 - HB 200 FZB
7 3128078546 ATTACHM. PLATE 2
8 0147147903 SCREW, HEX HEAD 12 M 16 X 50 - 8.8 FZB
9 0291112825 LOCK NUT 12 M 16 - 8 FZB / 1SO 7040
10 3128301176 HOLDER 1
11 0147140103 SCREW, HEX HEAD 4 M 12 X 30 -8.8 FZB
12 0333520009 LOCK WASHER 4
@Epiroc Refer to the DocMine web page for most up-to- 186

date information. The Printed information might
be outdated.




DocMine HOLDER 8999651100-001 Boomer L2 D

ASSEMBLY SET - BUT 30/30B/35 - BMH 6000

3128306181 08

@Epiroc Refer to the DocMine web page for most up-to- 187
date information. The Printed information might
be outdated.



DocMine HOLDER 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128306181 HOLDER 1
EMBLY
1 3128061900 KEY 6
2 3128078439 HOLDER 1
3 3128307488 SLIDING PIECE 2
@Epiroc Refer to the DocMine web page for most up-to- 188

date information. The Printed information might
be outdated.




DocMine HOLDER 8999651100-001 Boomer L2 D

ASSEMBLY SET - BUT 30/30B/35 - BMH 6000

3128306180 05

@Epiroc Refer to the DocMine web page for most up-to- 189
date information. The Printed information might
be outdated.



DocMine HOLDER 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128306180 HOLDER 1
EMBLY
1 3128061900 KEY 6
2 3128078438 HOLDER 1 HOLDER RIGHT
3 3128307488 SLIDING PIECE 2
@Epiroc Refer to the DocMine web page for most up-to- 190

date information. The Printed information might
be outdated.




DocMine FEED 8999651100-001 Boomer L2 D

Referenced Pages

FEED .ottt e 141
HOSE SET .ottt e e e 144
LM ST, SET . o e e e e e e 147
LM S W T CH . . o e e e e 149
BAS I PART SET . ..t e 151
DE T AL SET . .o e 153
PULLEY WHEEL . . . . e e e e e e e e e e e e e e e 156
HOLDER SET . . ot e e e 159
HOLDER SET ...\ttt ettt e e e e e e e e e e e e e e 161
DE T AL SET . .o e 163
RO CK DRILL KIT . oo e e e e e e e e e e e e e e e e e e 166
CRADLE - COP 1838 . . ..ttt e e e e e 169
FEED BEAM L e e e e e e 171
CYLINDER SET . o e e e 173
HYDR. CYLINDER - DIM 70/50X2405 . . . . . .ttt e e e e e e e e e e e e e e e e e e 175
HOSE SET - FEED . ...\ttt ettt e e e e e e e e e e e e e 177
@Epiroc Refer to the DocMine web page for most up-to- 191

date information. The Printed information might
be outdated.



DocMine

HOSE NIPPLE SET - FEED 8999651100-001 Boomer L2 D

Referenced Pages

HOSE NIPPLE SET - FEED . . .t e e e e e e e e e e e e e 179
CONNE T, PLATE . ..t e e e e e e e e e e 181
@Epiroc Refer to the DocMine web page for most up-to- 192

date information. The Printed information might
be outdated.



DocMine

BUSHING SET - R38, T38 8999651100-001 Boomer L2 D

BUSHING SET - R38, T38

Referenced Pages

@Epiroc

Refer to the DocMine web page for most up-to- 193
date information. The Printed information might
be outdated.



DocMine ASSEMBLY SET - BUT 30/30B/35 - BMH 6000 8999651100-001 Boomer L2 D

Referenced Pages

ASSEMBLY SET - BUT 30/30B/35 - BMH 8000 . . . . ...ttt et e e e et e e e e e e e e e e e e e e 185

HOLDER . ..ottt et e et e e e e e e 187

HOLDER . ..ottt et e et e e e e e e 189
@Epiroc Refer to the DocMine web page for most up-to- 194

date information. The Printed information might
be outdated.



DocMine BASIC BOOM 8999651100-001 Boomer L2 D

BASIC BOOM

@Epiroc Refer to the DocMine web page for most up-to- 195
date information. The Printed information might
be outdated.



DocMine BASIC BOOM 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BASIC BOOM 1
EMBLY
1 - BASIC BOOM 1 BUT 35M L VER G
@Epiroc Refer to the DocMine web page for most up-to- 196

date information. The Printed information might
be outdated.




DocMine BASIC BOOM 8999651100-001 Boomer L2D

BASIC BOOM

1250 0140 85

@Epiroc Refer to the DocMine web page for most up-to- 197
date information. The Printed information might
be outdated.



DocMine BASIC BOOM 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BASIC BOOM 1
EMBLY
1 - BOOM PART 1
2 - BOOM PART 1
3 - BOOM PART 1 LEFT
51 - HOSE FRAME SET 1
52 - ASSEMBLY SET 1
66 - HYDR. SYSTEM 1 BOOM POSITIONING
@Epiroc Refer to the DocMine web page for most up-to- 198

date information. The Printed information might
be outdated.




DocMine BOOM PART - BAK, M 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0078 77

@Epiroc Refer to the DocMine web page for most up-to- 199
date information. The Printed information might
be outdated.



DocMine

BOOM PART - BAK, M

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BOOM PART 1 BAK, M
EMBLY
1 3125306281 BOOM ATTACHMENT 1 BUT 35BC
2 3128280043 BOOM LINK 1
3 3128280003 CYLINDER LINK 2
4 3125307780 EXPANDING SHAFT 2
5 3128306949 SHAFT 1
6 3125307180 EXPANDING SHAFT 2
11 - BOOM BODY 1
12 9121704502 HYDR. CYLINDER 2 BOOM CYL. REAR

140/115X706 210BAR OVERCENTER

13 3125307181 EXPANDING SHAFT 2
15 3125487396 TELESCOPE SET 1 6060070656
17 0147148003 Screw 5 M 16 X 55 - 8.8 FZB
21 0291112825 LOCK NUT 4 M 16 - 8 FZB / ISO 7040
31 0102046000 PIN 4 CP 12X 30
32 3128258261 SUPPORT 2
33 3128090200 SPACER 2
34 3128027502 CYLINDER GUARD 1
35 3128027501 CYLINDER GUARD 1
36 0147147403 SCREW, HEX HEAD 2 M 16 X 25 - 8.8 FZB
37 0147147803 SCREW 1 M 16 X 45 - 8.8 FZB
50 - EMC-SET 1
70 3128280000 THRUST BEARING 4
71 3128306950 SHAFT 1
@Epiroc Refer to the DocMine web page for most up-to- 200

date information. The Printed information might

be outdated.




DocMine BOOM PART - BAK, M 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
72 3128280004 THRUST BEARING 4
73 3128306953 BOLT 2
74 0291112828 LOCK NUT 2 M 20 - 8 FZB / ISO 7040
80 0663613800 O-RING 4 69.5 3 0013 3930 90 -30
@Epiroc Refer to the DocMine web page for most up-to- 201

date information. The Printed information might
be outdated.




DocMine

BOOM ATTACHMENT

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

202



DocMine BOOM ATTACHMENT 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0016 63

@Epiroc Refer to the DocMine web page for most up-to- 203
date information. The Printed information might
be outdated.



DocMine BOOM ATTACHMENT 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3125306281 BOOM ATTACHMENT 1
EMBLY
1 - BOOM ATTACHMENT 1
2 0500452007 BUSHING 2 90 /95 X 80 9080 DX
3 0544216200 GREASE NIPPLE 2 ISO7-R1/8 TYPE AH
4 0686925227 PROTECTION CAP 2 12 X 12 PELD RED, 12 X 12 PELD / RED
@Epiroc Refer to the DocMine web page for most up-to- 204

date information. The Printed information might

be outdated.




DocMine BOOM LINK 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0148 16

@Epiroc Refer to the DocMine web page for most up-to- 205
date information. The Printed information might
be outdated.



DocMine BOOM LINK 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128280043 BOOM LINK 1
EMBLY
1 - BOOM LINK 1
2 3360433774 GREASE NIPPLE 1 AH G 1/4 SMS 1585
3 0686925227 PROTECTION CAP 1 12 X 12 PELD RED, 12 X 12 PELD / RED
4 0147132003 SCREW, HEX HEAD 2 M8 X 12-8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 206

date information. The Printed information might

be outdated.




DocMine CYLINDER LINK 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0177 12

@Epiroc Refer to the DocMine web page for most up-to- 207
date information. The Printed information might
be outdated.



DocMine CYLINDER LINK 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128280003 CYLINDER LINK 1
EMBLY
1 - CYLINDER LINK 1
2 0500452006 BUSHING 2 70 /75 X 80 7080 DX
3 3360433774 GREASE NIPPLE 1 AH G 1/4 SMS 1585
4 0686925227 PROTECTION CAP 1 12 X 12 PELD RED, 12 X 12 PELD / RED
@Epiroc Refer to the DocMine web page for most up-to- 208

date information. The Printed information might
be outdated.




DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0001 83

@Epiroc Refer to the DocMine web page for most up-to- 209
date information. The Printed information might
be outdated.



DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3125307780 EXPANDING SHAFT 1
EMBLY
1 - SHAFT 1
2 3125307800 BUSHING 2
3 3125307900 BOLT 1
4 0291112828 LOCK NUT 1 M 20 - 8 FZB /1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 210

date information. The Printed information might
be outdated.




DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0001 83

@Epiroc Refer to the DocMine web page for most up-to- 211
date information. The Printed information might
be outdated.



DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3125307180 EXPANDING SHAFT 1
EMBLY
1 - SHAFT 1
2 3125307200 BUSHING 2
3 0147157103 SCREW, HEX HEAD 1 M 20 X 200 - 8.8 FZB
4 0291112828 LOCK NUT 1 M 20 - 8 FZB /1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 212

date information. The Printed information might

be outdated.




DocMine BOOM BODY 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0148 15

@Epiroc Refer to the DocMine web page for most up-to- 213
date information. The Printed information might
be outdated.



DocMine BOOM BODY 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BOOM BODY 1
EMBLY
1 3128307033 BOOM BODY 1
2 3128303896 BUSHING 2
3 0544216200 GREASE NIPPLE 2 ISO7-R1/8 TYPE AH
4 0686925227 PROTECTION CAP 2 12 X 12 PELD RED, 12 X 12 PELD / RED
5 0147132003 SCREW, HEX HEAD 1 M8X12-8.8FZB
35 9106063010 DOUBLE CH.VALVE 2
36 0211196291 SCREW 3 MC6S M 8 X 35 - 12.9
39 9106063011 DOUBLE CH.VALVE 1
51 0211196314 SCREW 3 MC6S M 8 X 70 - 12.9
@Epiroc Refer to the DocMine web page for most up-to- 214

date information. The Printed information might
be outdated.




DocMine DOUBLE CH.VALVE 8999651100-001 Boomer L2 D

BASIC BOOM

S

L
p

1250 0130 95

@Epiroc Refer to the DocMine web page for most up-to- 215
date information. The Printed information might
be outdated.



DocMine DOUBLE CH.VALVE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 9106063010 DOUBLE CH.VALVE 1
EMBLY
1 9106063124 SEAL KIT 2 POS.1
2 9106063123 CARTRIDGE 2
3 - SLIDE 1 NOT SOLD SEPARATELY
4 6060012921 SEAL 1
@Epiroc Refer to the DocMine web page for most up-to- 216

date information. The Printed information might
be outdated.




DocMine DOUBLE CH.VALVE 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0130 96

@Epiroc Refer to the DocMine web page for most up-to- 217
date information. The Printed information might
be outdated.



DocMine DOUBLE CH.VALVE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 9106063011 DOUBLE CH.VALVE 1
EMBLY
1 9106063124 SEAL KIT 4
2 9106063123 CARTRIDGE 4
@ Epiroc

Refer to the DocMine web page for most up-to- 218
date information. The Printed information might
be outdated.



DocMine HYDR. CYLINDER - 140/115X706 210BAR OVERCENTER 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0010 92

@Epiroc Refer to the DocMine web page for most up-to- 219
date information. The Printed information might
be outdated.



DocMine

HYDR. CYLINDER - 140/115X706 210BAR OVERCENTER

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 9121704502 HYDR. CYLINDER 1 140/115X706 210BAR OVERCENTER
EMBLY
- 8231120653 SEAL KIT 1 IN ITEM 11
- 8231120698 SEAL KIT 1 IN ITEM 10,12
- 9121704550 SEAL KIT 1 INCL. ITEM 1,8-9,13-14,16-18,20-22,24.
2 9127229901 PIPE 1
3 9122375000 PISTON ROD 1
4 9128734600 BEARING BUSHING 1
5 0335217100 CIRCLIP 2 SGH 105 X 4 DIN 472
6 0501002000 BEARING,SP.PL. 1 70/105 X 49
7 9127230000 SCREW 1
10 8231120286 CHECK VALVE 1
11 8231120035 PRESS.REL.VALVE 1 ST:A5A020-Z-400-N-404, 400 BAR
12 8231120367 OVERCENT.VALVE 1 ST E2B40Z 215BAR
15 9128612500 PISTON 1
19 9122307300 COVER 1
23 0544216200 GREASE NIPPLE 2 ISO7-R1/8 TYPE AH
25 9128503400 PLUG 2 M-T
26 0661100015 SEAL WASHER 2 13,74/20,57 X 2,10-SC-14
@Epiroc Refer to the DocMine web page for most up-to- 220

date information. The Printed information might

be outdated.




DocMine CHECK VALVE 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0113 99

@Epiroc Refer to the DocMine web page for most up-to- 221
date information. The Printed information might
be outdated.



DocMine CHECK VALVE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 8231120286 CHECK VALVE 1
EMBLY
- 8231120698 SEAL KIT 1 INCL.ITEM 1-3
@Epiroc Refer to the DocMine web page for most up-to- 222

date information. The Printed information might
be outdated.




DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D

BASIC BOOM

3 1250 0133 97

@Epiroc Refer to the DocMine web page for most up-to- 223
date information. The Printed information might
be outdated.



DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3125307181 EXPANDING SHAFT 1
EMBLY
1 - SHAFT 1
2 3125307200 BUSHING 2
3 0147157103 SCREW, HEX HEAD 1 M 20 X 200 - 8.8 FZB
4 3125307300 SPACER 2
5 0291112828 LOCK NUT 1 M 20 - 8 FZB / 1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 224

date information. The Printed information might
be outdated.




DocMine TELESCOPE SET 8999651100-001 Boomer L2 D

BASIC BOOM

3125487396-08

@Epiroc Refer to the DocMine web page for most up-to- 225
date information. The Printed information might
be outdated.



DocMine

TELESCOPE SET

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3125487396 TELESCOPE SET 1 6060070656
EMBLY
- 3128307737 SPARE PARTS SET 1 INCL;P0OS.3,6,10
1 3125488983 BEARING HOUSING 1
2 3125487301 EXTENSION TUBE 1
3 3125492190 KEY 3
4 3128209302 SEAL 1
6 0211196083 SCREW 12 MCBS M 12 X 20 - 12.9
7 3128259200 HYDR. CYLINDER 1 BOOM EXT. DIM 80-50X1601,5
8 3155177280 EXPANDING SHAFT 1
9 0147196136 SCREW, HEX HEAD 6 M 12 X 60 - 8.8 FZB
10 3155218901 CRADLE 6
11 0301237800 PLAIN WASHER 12 17 /30 X 3 - HB 200 FZB
12 0211196334 SCREW 12 M16X90 - 12.9FLZNNC-480H
13 0301235800 FLAT WASHER 12 13/24 X 2,5 - HB 200 FZB
14 0211196333 SCREW 12 MCBS M 12 X 90 - 12.9
@Epiroc Refer to the DocMine web page for most up-to- 226

date information. The Printed information might

be outdated.




DocMine BEARING HOUSING 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0029 28

@Epiroc Refer to the DocMine web page for most up-to- 227
date information. The Printed information might
be outdated.



DocMine BEARING HOUSING 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3125488983 BEARING HOUSING 1
EMBLY
1 3125488903 BEARING HOUSING 1
2 3128209100 BUSHING SEGMENT 6
3 3128209201 COVER 2
4 3128209301 SEAL 2
5 3128209401 WASHER 2
6 0102041000 PIN 2 CP 10M6 X 30 - 11 1922 04
7 0544216200 GREASE NIPPLE 3 ISO7-R1/8 TYPE AH
8 0686925227 PROTECTION CAP 3 12 X 12 PELD RED, 12 X 12 PELD / RED
9 0211196281 SCREW 12 MCBS M 8 X 20 - 12.9, M8x20 12.9
10 0211196354 SCREW 16 M16X160 - 12.9FLZNNC-480H
11 0147132903 SCREW, HEX HEAD 18 M8 X 45 -8.8 FZB
13 0147140103 SCREW, HEX HEAD 2 M 12 X 30 - 8.8 FZB
15 0301235800 FLAT WASHER 4 13/24 X 2,5-HB 200 FZB
@Epiroc Refer to the DocMine web page for most up-to- 228

date information. The Printed information might
be outdated.




DocMine HYDR. CYLINDER 8999651100-001 Boomer L2 D

BASIC BOOM

= Seal Kit @ 1250 0149 21

@Epiroc Refer to the DocMine web page for most up-to- 229
date information. The Printed information might
be outdated.



DocMine HYDR. CYLINDER 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L

COMPLETE_ASS | 3128259200 HYDR. CYLINDER 1

EMBLY

(Not Shown) 3128259218 SEAL KIT 1

2 3128259217 WASHER 1

4 3128259216 PISTON 1

6 - CYL.BARREL 1

7 3128259215 PISTON ROD 1

14 9126396000 COVER 1

16 3128209998 CHECK VALVE 2

17 3128209034 PISTON 1

18 3176771400 BUSHING 1

@Epiroc Refer to the DocMine web page for most up-to- 230

date information. The Printed information might
be outdated.




DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0001 83

@Epiroc Refer to the DocMine web page for most up-to- 231
date information. The Printed information might
be outdated.



DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3155177280 EXPANDING SHAFT 1
EMBLY
1 - SHAFT 1
2 3128215200 BUSHING 2
3 0147149403 SCREW, HEX HEAD 1 M 16 X 140 - 8.8 FZB
4 0291112825 LOCK NUT 1 M 16 - 8 FZB / 1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 232

date information. The Printed information might

be outdated.




DocMine EMC-SET 8999651100-001 Boomer L2 D

BASIC BOOM

1250016444

@Epiroc Refer to the DocMine web page for most up-to- 233
date information. The Printed information might
be outdated.



DocMine EMC-SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - EMC-SET 1
EMBLY
1 3222304878 GROUND BRAID 2 300 MM
3 0147132203 SCREW, HEX HEAD 4 M8 X 16 - 8.8 FZB
4 0301233500 PLAIN WASHER 4 8,4/16 X 1,6 -HB200 FZB
@Epiroc Refer to the DocMine web page for most up-to- 234

date information. The Printed information might
be outdated.




DocMine BOOM PART 8999651100-001 Boomer L2 D

BASIC BOOM

ITEM NOT ILLUSTRATED # 10 1261 5012 18

@Epiroc Refer to the DocMine web page for most up-to- 235
date information. The Printed information might
be outdated.



DocMine BOOM PART 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BOOM PART 1
EMBLY
8 0129310400 BLIND RIVET 8 2,4 X74TAP/D 48 BS
9 0690411400 PLATE 1 100 X 60 - 11 2333 76,DRILL UNIT
10 0690111600 PLATE 2 160 X 80
14 3128026900 CYLINDER GUARD 1 FRONT
16 0147147503 SCREW, HEX HEAD 1 M 16 X 30 - 8.8 FZB
17 0147148103 SCREW, HEX HEAD 1 M 16 X 60 - 8.8 FZB
18 3128307049 BOOM BEAM 1
19 3125198380 EXPANDING SHAFT 2
20 3128308303 SHAFT 1
21 0291112825 LOCK NUT 2 M 16 - 8 FZB / 1SO 7040
22 3128008930 HYDR. CYLINDER 2 FRONT BOOM
23 3128306951 SHAFT 1
24 3128280007 LINK 2 PROTOTYP BUX 35
25 3125198280 EXPANDING SHAFT 2
26 3125485582 BOOM ATTACHMENT 1 FRONT / COMPLETE
27 3125197480 EXPANDING SHAFT 2
30 3128280005 LINK 1
37 0147148003 Screw 1 M 16 X 55 - 8.8 FZB
38 0686915000 PROTECTION PLUG 2 27,9/31X19
45 3128252259 PROTECTION 1 FRONT BOOMCYL.
74 0291112826 LOCK NUT 1 M 16 - 8 FZB / 1SO 7043
75 3128280009 THRUST BEARING 2 DI=61,DY=120,T=4
@Epiroc Refer to the DocMine web page for most up-to- 236

date information. The Printed information might

be outdated.




DocMine BOOM PART 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
76 3128280008 THRUST BEARING 2 DI=81,DY=140,T=4
77 3128280010 THRUST BEARING 4 DI=46,DY=105,T=4
78 3128306955 BOLT 1 M20
79 3128306954 BOLT 1
80 0291112828 LOCK NUT 1 M 20 - 8 FZB / ISO 7040
81 0663213500 O-RING 4 44.2x370 IRH
@Epiroc Refer to the DocMine web page for most up-to- 237

date information. The Printed information might

be outdated.




DocMine

BOOM BEAM - KOMPLETT

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

238



DocMine BOOM BEAM - KOMPLETT 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0144 12

@Epiroc Refer to the DocMine web page for most up-to- 239
date information. The Printed information might
be outdated.



DocMine BOOM BEAM - KOMPLETT 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128307049 BOOM BEAM 1 KOMPLETT
EMBLY
1 - BOOM BEAM 1
2 3128303897 BUSHING 2
3 0544216200 GREASE NIPPLE 2 ISO7-R1/8 TYPE AH
4 0686925227 PROTECTION CAP 2 12 X 12 PELD RED, 12 X 12 PELD / RED
@Epiroc Refer to the DocMine web page for most up-to- 240

date information. The Printed information might

be outdated.




DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D

BASIC BOOM

3 1250 0133 97

@Epiroc Refer to the DocMine web page for most up-to- 241
date information. The Printed information might
be outdated.



DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3125198380 EXPANDING SHAFT 1
EMBLY
1 - SHAFT 1
2 3125217900 BUSHING 2
3 0147195720 SCREW, HEX HEAD 1 M 16 X 170 - 8.8 FZB
4 3125200200 SPACER RING 2
5 0291112825 LOCK NUT 1 M 16 - 8 FZB / 1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 242

date information. The Printed information might
be outdated.




DocMine HYDR. CYLINDER - FRONT BOOM CYLINDER 8999651100-001 Boomer L2 D

BASIC BOOM

= Seal kit

Q
[]

ITEM NOT ILLUSTRATED # 26 1261501676

@Epiroc Refer to the DocMine web page for most up-to- 243
date information. The Printed information might
be outdated.



DocMine

HYDR. CYLINDER - FRONT BOOM CYLINDER

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128008930 HYDR. CYLINDER 1 FRONT BOOM CYLINDER
EMBLY
- 5726582826 SEAL KIT 1 INCL.POS.1-4,7-13
- 9120099401 SEAL KIT 1 INCL.POS.20,22,28
1 - GUIDE RING 2 NOT SOLD SEPARATELY
2 - PISTON SEAL 1 NOT SOLD SEPARATELY
3 - O-RING 1 NOT SOLD SEPARATELY
4 - SCREW 1 NOT SOLD SEPARATELY
5 3222336468 PISTON 1
6 3177000301 COVER 1
7 - O-RING 1 NOT SOLD SEPARATELY
8 - BACK-UP RING 1 NOT SOLD SEPARATELY
9 - GUIDE RING 2 NOT SOLD SEPARATELY
10 - PISTON ROD SEAL 1 NOT SOLD SEPARATELY
11 - PISTON ROD SEAL 1 NOT SOLD SEPARATELY
12 - O-RING 1 NOT SOLD SEPARATELY
13 - WIPER 1 NOT SOLD SEPARATELY
14 8231120306 OVERCENT.VALVE 1
15 8231120286 CHECK VALVE 1
16 0544216200 GREASE NIPPLE 2 ISO7-R1/8 TYPE AH
17 - CYL.BARREL 1 NOT SOLD SEPARATELY
18 - PISTON ROD 1 NOT SOLD SEPARATELY
19 9128734400 BUSHING 1
20 - SEAL RING 1 NOT SOLD SEPARATELY
@Epiroc Refer to the DocMine web page for most up-to- 244

date information. The Printed information might

be outdated.




DocMine HYDR. CYLINDER - FRONT BOOM CYLINDER 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
21 6060014501 PIPE,HYD 1
22 - SEAL RING 1 NOT SOLD SEPARATELY
23 9127230000 SCREW 1
24 0335215500 CIRCLIP 2 SGH 68 X 2,5 DIN 472
25 0501000016 BEARING,SP.PL. 1 45/68 X 32
26 9127336600 PLUG 2
27 0686371805 PLUG 1 R 1/8 - STEEL PHOSP.PR
28 - O-RING 2 NOT SOLD SEPARATELY
@ Epiroc Refer to the DocMine web page for most up-to- 245

date information. The Printed information might
be outdated.




DocMine

OVERCENT.VALVE

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

246



DocMine

1250 0113 60

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

247



DocMine OVERCENT.VALVE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 8231120306 OVERCENT.VALVE 1
EMBLY
- 8231120698 SEAL KIT 1 INCL. ITEM 1-3
@Epiroc Refer to the DocMine web page for most up-to- 248

date information. The Printed information might
be outdated.




DocMine LINK 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0146 65

@Epiroc Refer to the DocMine web page for most up-to- 249
date information. The Printed information might
be outdated.



DocMine LINK 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L

COMPLETE_ASS | 3128280007 LINK 1

EMBLY

1 - LINK 1

2 3177007400 BEARING BUSHING 2 45 50 40 F8-H8 H7

3 3360433774 GREASE NIPPLE 1 AH G 1/4 SMS 1585

4 0686925227 PROTECTION CAP 1 12 X 12 PELD RED, 12 X 12 PELD / RED

@Epiroc Refer to the DocMine web page for most up-to- 250

date information. The Printed information might

be outdated.




DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0001 83

@Epiroc Refer to the DocMine web page for most up-to- 251
date information. The Printed information might
be outdated.



DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3125198280 EXPANDING SHAFT 1
EMBLY
1 - SHAFT 1
2 3125217900 BUSHING 2
3 0147149603 SCREW, HEX HEAD 1 M 16 X 160 - 8.8 FZB
4 0291112825 LOCK NUT 1 M 16 - 8 FZB / 1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 252

date information. The Printed information might

be outdated.




DocMine BOOM ATTACHMENT - FRONT / COMPLETE 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0146 66

@Epiroc Refer to the DocMine web page for most up-to- 253
date information. The Printed information might
be outdated.



DocMine BOOM ATTACHMENT - FRONT / COMPLETE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3125485582 BOOM ATTACHMENT 1 FRONT / COMPLETE
EMBLY
1 3125485509 BOOM ATTACHMENT 1
2 0500452003 BUSHING 2 60 / 65 X 40 6040 DX
3 0544216200 GREASE NIPPLE 2 ISO7-R1/8 TYPE AH
4 0686925227 PROTECTION CAP 2 12 X 12 PELD RED, 12 X 12 PELD / RED
@Epiroc Refer to the DocMine web page for most up-to- 254

date information. The Printed information might
be outdated.




DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0001 83

@Epiroc Refer to the DocMine web page for most up-to- 255
date information. The Printed information might
be outdated.



DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3125197480 EXPANDING SHAFT 1
EMBLY
1 - SHAFT 1
2 3125217900 BUSHING 2
3 0147196028 SCREW, HEX HEAD 1 M 16 X 210 - 8.8 FZB
4 0291112825 LOCK NUT 1 M 16 - 8 FZB / 1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 256

date information. The Printed information might

be outdated.




DocMine PROTECTION - FR. BOMCYL./ GUMMIDUK 8999651100-001 Boomer L2 D
BASIC BOOM
T B 1
% !
‘ A\
‘ & > \
|
|
‘
|
|
[
1261 5012 19
@Epiroc Refer to the DocMine web page for most up-to- 257

date information. The Printed information might
be outdated.



DocMine

PROTECTION - FR. BOMCYL./ GUMMIDUK

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128252259 PROTECTION 1 FR. BOMCYL./ GUMMIDUK
EMBLY
1 3128302054 RUBBER CLOTH 2
2 3128302055 ATTACHMENT 2
3 0147140103 SCREW, HEX HEAD 4 M12 X 30 - 8.8 FZB
4 0291112822 LOCK NUT 4 M 12 - 8 FZB /1SO 7040
5 0300801100 PLAIN WASHER 4 12,5/35 X 3-11 300 FZB
6 0147140203 SCREW, HEX HEAD 2 M 12 X 35 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 258

date information. The Printed information might

be outdated.




8999651100-001 Boomer L2 D

BOOM PART - BUT 35M L VER G

DocMine

BASIC BOOM

1250 0141 44

259
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine BOOM PART - BUT 35M L VER G 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BOOM PART 1 BUT 35M L VER G
EMBLY
1 3128309843 ROTATION UNIT 1 LEFT
2 3128307009 DRILL SETTING 1 LEFT
@ Epiroc

Refer to the DocMine web page for most up-to- 260
date information. The Printed information might
be outdated.



DocMine ROTATION UNIT -BUT 35L, VER G 8999651100-001 Boomer L2 D

BASIC BOOM

10 4 1250 0142 29

@Epiroc Refer to the DocMine web page for most up-to- 261
date information. The Printed information might
be outdated.



DocMine ROTATION UNIT -BUT 35L, VER G 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128309843 ROTATION UNIT 1 BUT 35L, VER G
EMBLY
1 3128312645 TURNING DEVICE 1 6060070660
2 3128309841 BEARING UNIT 1
3 3128309840 WASHER 1
4 0211196289 SCREW 4 M12X30 -12.9 FLZNNC-480H
5 3125496500 BUSHING 1
6 3125496400 BUSHING 1
7 0211196299 SCREW 1 MCBS M 16 X 45 - 12.9
8 3128314675 PROTECTION 1
9 0211196083 SCREW 2 MCBS M 12 X 20 - 12.9
10 0211196354 SCREW 16 M16X160 - 12.9FLZNNC-480H
11 0211196312 SCREW 15 HK76452GEO
12 0300027658 PLAIN WASHER 15 A 161730 3 - - STEEL -
@Epiroc Refer to the DocMine web page for most up-to- 262

date information. The Printed information might

be outdated.




DocMine TURNING DEVICE - BUT35 VER G J 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0437 40

@Epiroc Refer to the DocMine web page for most up-to- 263
date information. The Printed information might
be outdated.



DocMine

TURNING DEVICE - BUT35 VER G J

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128312645 TURNING DEVICE 1 BUT35 VER G J 6060070660
EMBLY
- 3128311987 SEAL KIT 1 INCL. ITEM 200-207,210,211
- 3128311988 BEARING SET 1 INCL. ITEM 300-302,304
- 3128311989 ASSEMB. DETAILS 1 INCL. ITEM 100,102,105,111,112
1 3128314624 HYDRAULIC PIPE 1
2 6060003678 SHAFT 1
3 3128312714 PISTON 1 POS 10 INCLUDED
4 3128311991 END CAP 1
5 3128311992 LOCK NUT 1
6 3128209011 OVERCENT.VALVE 2
7 3128314467 SEAL KIT 1 ALSO INCL.POS.8
8 3128315207 SEAL KIT 2
9 3128312682 PLUG 1
10 - RING 1 INCL.IN POS 3
11 6060011151 BARREL 1
111 3128315147 GREASE NIPPLE 2
112 3128315148 BLEEDER SCREW 2
401 3128315144 DOUBLE CH.VALVE 1
@Epiroc Refer to the DocMine web page for most up-to- 264

date information. The Printed information might

be outdated.




DocMine BEARING UNIT - BUT 35 VER G 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0142 30

@Epiroc Refer to the DocMine web page for most up-to- 265
date information. The Printed information might
be outdated.



DocMine BEARING UNIT - BUT 35 VER G 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128309841 BEARING UNIT 1 BUT 35 VER G
EMBLY
1 - BEARING RETAIN. 1
2 0500450012 FLANGE BEARING 1 B1T 120 125 50 145, 120125145 X 50 WB802WF
3 3125484900 BUSHING 1
4 0544216200 GREASE NIPPLE 1 ISO7-R1/8 TYPE AH
5 0686925227 PROTECTION CAP 1 12 X 12 PELD RED, 12 X 12 PELD / RED
@Epiroc Refer to the DocMine web page for most up-to- 266

date information. The Printed information might
be outdated.




DocMine

DRILL SETTING - BUT 32/35 8999651100-001 Boomer L2 D

BASIC BOOM

12
11
o)
0\&@\/ OO _
16 N
1
‘ SN 10
NN

158 5
/ v
/.
/////
7
N\
\ )

7
1250 0142 32

@ Epiroc

Refer to the DocMine web page for most up-to- 267
date information. The Printed information might
be outdated.



DocMine DRILL SETTING - BUT 32/35 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128307009 DRILL SETTING 1 BUT 32/35
EMBLY
1 3128304518 FEED HOLDER 1 LEFT
2 0666809603 AXIAL SEAL 1 135/ 149 X 18
3 0666809702 AXIAL SEAL 1 144 157 X 10,5, 144 /157 X 10,5
5 3128306426 SHIM 1
6 0211196289 SCREW 4 M12X30 -12.9 FLZNNC-480H
7 9121709302 HYDR. CYLINDER 1 LOOK-OUT 10063X406
8 3125198280 EXPANDING SHAFT 2
9 3128259843 HYDR. CYLINDER 1 FEED EXTENSION
10 3155177280 EXPANDING SHAFT 1
11 3153865000 WASHER 1
12 3122030900 RUBBER RING 1
13 0291112830 LOCK NUT 1 M 24 - 8 FZB / 1SO 7040
14 9106063010 DOUBLE CH.VALVE 1
15 0211196291 SCREW 3 MC6S M 8 X 35 - 12.9
16 3128077304 HOSE FENDER 1
@Epiroc Refer to the DocMine web page for most up-to- 268

date information. The Printed information might
be outdated.




DocMine HYDR. CYLINDER - 100/63X406, BUT 35C/32B 8999651100-001 Boomer L2 D

BASIC BOOM

ITEM# 17, 24 - NOT ILLUSTRATED 1250 0012 33

@Epiroc Refer to the DocMine web page for most up-to- 269
date information. The Printed information might
be outdated.



DocMine

HYDR. CYLINDER - 100/63X406, BUT 35C/32B

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 9121709302 HYDR. CYLINDER 100/63X406, BUT 35C/32B, LOOK-OUT
EMBLY 10063X406
- 9120099401 SEAL KIT REF.NR. 18,19,21
- 9121667650 SEALING SET REF.NR. 2,3,5,6,8-11,13,18,19,21,24
1 0544210600 GREASE NIPPLE AH M 6X1 SMS 1568
2 0196155210 SET SCREW M 8 X 12 SK6SS DIN 916
3 0665080034 PISTON SEAL E1X 75100
4 9126332700 PISTON
5 0663210367 O-RING 62,5 X 370 SHORE
6 0661150038 BACK-UP RING 63/68 X 1,3
7 9126332602 PISTON ROD
8 0663614300 O-RING 94,5 X 3 70 SHORE
9 0661150068 BACK-UP RING 95 100 2,5 1,3
10 0665001018 PISTON ROD SEAL A1 63 83
11 9125605900 O-RING 99,1X 2,4 70 SHORE
12 9123355800 COVER
13 0665910016 WIPER 63/75X10 AU 94
14 0211136403 SCREW MC6S M 10 X 35 - 8.8 FZB
15 9122363800 PISTON ROD EYE
16 9128734400 BUSHING
17 - LABEL NOT SOLD SEPARATELY
18 0661100013 SEAL WASHER A 18.7 26 1.5 - Steel FZB
19 9125664800 SEAL WASHER
20 9127230000 SCREW
@Epiroc Refer to the DocMine web page for most up-to- 270

date information. The Printed information might

be outdated.




DocMine HYDR. CYLINDER - 100/63X406, BUT 35C/32B 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
21 9125618600 O-RING 2 9,1 X 1,6 90 SHORE
22 9126461008 PIPE 1
23 9125801600 PLUG 2 3/8" BSP DIN 908
24 0661100016 SEAL WASHER 2 17,28 X 23,8
25 6060014263 THROTTLE VALVE 2
26 9126457702 CONE 1 1,0MM
27 9127215400 SPRING 2
28 3128209034 PISTON 1
29 0661100015 SEAL WASHER 2 13,74/20,57 X 2,10-SC-14
30 9128503400 PLUG 2 M-T
31 9126457704 CONE 1 1,6MM
@Epiroc Refer to the DocMine web page for most up-to- 271

date information. The Printed information might
be outdated.




DocMine

HYDR. CYLINDER - FEED EXTENSION

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

272



DocMine HYDR. CYLINDER - FEED EXTENSION 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0168 97

@Epiroc Refer to the DocMine web page for most up-to- 273
date information. The Printed information might
be outdated.



DocMine

HYDR. CYLINDER - FEED EXTENSION

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128259843 HYDR. CYLINDER 1 FEED EXTENSION
EMBLY
- 3128259846 SEAL KIT 1 INCL;POS.1,3,5,8,9,10,11,13
1 0663210061 O-RING 1 15,3 X 2,4 90 SHORE
2 3128259217 WASHER 1
3 3128259844 PISTON SEAL 1 70-50 X 801,5
4 3128259845 PISTON 1 70-50 X 1801
5 0192124400 SET SCREW 1 M6 X 12 T6SS DIN 915
6 - CYL.BARREL 1
7 3128259247 PISTON ROD 1
8 0663613700 O-RING 1 64,5X 3 70 SHORE
9 0661150076 BACK-UP RING 1 STR65/70-Y95A
10 0665930039 GUIDE RING, INT 1 50 56
11 9125693400 SEAL 1 F150 60 INT
12 3128314260 COVER 1
13 0665918100 WIPER 1 50 /60 X 10 AU 92
14 3176771400 BUSHING 1
@Epiroc Refer to the DocMine web page for most up-to- 274

date information. The Printed information might

be outdated.




DocMine DOUBLE CH.VALVE 8999651100-001 Boomer L2 D

BASIC BOOM

1261501535

@Epiroc Refer to the DocMine web page for most up-to- 275
date information. The Printed information might
be outdated.



DocMine DOUBLE CH.VALVE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 9106063010 DOUBLE CH.VALVE 1
EMBLY
1 9106063124 SEAL KIT 2 POS.1
2 9106063123 CARTRIDGE 2
3 - SLIDE 1 NOT SOLD SEPARATELY
4 6060012921 SEAL 1
@Epiroc Refer to the DocMine web page for most up-to- 276

date information. The Printed information might
be outdated.




DocMine HOSE FRAME SET 8999651100-001 Boomer L2 D

BASIC BOOM

3128311944 Ed01

@Epiroc Refer to the DocMine web page for most up-to- 277
date information. The Printed information might
be outdated.



DocMine HOSE FRAME SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE FRAME SET 1
EMBLY
1 3128306256 HOSE HOLDER 1
2 0301239400 PLAIN WASHER 6 21/37 X 3 - HB 200 FZB
3 3128310747 HOLDER 1
4 0147136603 SCREW, HEX HEAD 4 M 10 X 45 - 8.8 FZB
5 0291112820 LOCK NUT 8 M 10 -8 FZB / ISO 7040
6 3125304400 ATTACHMENT 2
7 3217312400 SHACKLE 8 STRAIGHT M10, 15MM OPENING
8 3128209800 ATTACHM. PLATE 1
9 3128209700 SLEEVE 2
10 0147140203 SCREW, HEX HEAD 3 M 12 X 35 - 8.8 FZB
11 0300801100 PLAIN WASHER 2 12,5/35 X 3-11 300 FZB
12 0211196298 SCREW 4 MCBS M 12 X 45 - 12.9
13 3176368100 STRAP 20 L=500, W=25
14 3125496500 BUSHING 1
15 3125496400 BUSHING 1
17 0211196299 SCREW 1 MCBS M 16 X 45 - 12.9
18 3128209801 ATTACHM. PLATE 1
20 0226991512 SCREW 14 M 6 X 20 - STEEL FZB
21 0266210800 Hex. Nut 14 M6-8FZB,M 6-8FZB
22 3128028901 ELBOW PLATE 2
23 3128028903 RING PIN 44 RING SPRINT
25 3128317537 FLAT IRON 1
@Epiroc Refer to the DocMine web page for most up-to- 278

date information. The Printed information might

be outdated.




DocMine HOSE FRAME SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
27 3128307718 HOSE HOLDER 12
28 3128307719 HOSE HOLDER 30
29 3128307720 HOSE HOLDER 2
31 0266211200 NUT 1 M12-8 FZB
33 3128022501 PROTECTION COIL 1 48 X 1100 MM
34 3128028700 CHAIN 2
35 0301232100 FLATWASHER 14 6,4/12 X 1,6 -HB200 FZB
36 3128022400 PROTECTION COIL 6 80 X 1200 MM
38 3128028915 CHAIN 2
39 3128028905 CHAIN 1 L= 3000 MM
40 0147136703 SCREW, HEX HEAD 4 M 10 X 50 - 8.8 FZB
@ Epiroc Refer to the DocMine web page for most up-to- 279

date information. The Printed information might

be outdated.




DocMine

HOSE HOLDER

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

280



DocMine HOSE HOLDER 8999651100-001 Boomer L2 D

BASIC BOOM

3128306256 07

@Epiroc Refer to the DocMine web page for most up-to- 281
date information. The Printed information might
be outdated.



DocMine

HOSE HOLDER

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128306256 HOSE HOLDER 1
EMBLY
1 3128306257 YOKE 1
2 3128306259 ATTACHMENT 1
3 3128306261 ATTACHMENT 1
4 3128306318 CLAMP 1
5 0147141503 SCREW, HEX HEAD 2 M 12 X 100 - 8.8 FZB
6 0147141703 SCREW, HEX HEAD 1 M 12 X 110 - 8.8 FZB
7 0147141512 SCREW, HEX HEAD 1 M 12 X 100 - 8.8 FZB
8 0291112822 LOCK NUT 6 M 12 - 8 FZB /1SO 7040
9 0301235800 FLAT WASHER 1 13/24 X2,5-HB 200 FZB
10 0211196289 SCREW 2 M12X30 -12.9 FLZNNC-480H
11 3128310840 SPACER 2
12 0246113136 STUD 2 M12 90 4 36 15 75 8.8 FZP
@Epiroc Refer to the DocMine web page for most up-to- 282

date information. The Printed information might

be outdated.




DocMine ASSEMBLY SET - FOR SLANGUPPHANGNING 8999651100-001 Boomer L2 D

BASIC BOOM

1261 5012 15

@Epiroc Refer to the DocMine web page for most up-to- 283
date information. The Printed information might
be outdated.



DocMine ASSEMBLY SET - FOR SLANGUPPHANGNING 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - ASSEMBLY SET 1 FOR SLANGUPPHANGNING
EMBLY
1 3128258232 BULKHEAD CONN. 1
2 3128258233 BULKHEAD CONN. 1
3 3128258294 BULKHEAD CONN. 1
4 3128258235 ATTACHMENT 1
5 3128258215 GUIDE STRIP 1
6 3128258210 HOSE PROTECTION 1
7 3128258238 RUBBER PROTEC 1
8 3128258239 FLAT BAR 1
9 3128258240 FLAT BAR 2
10 3128258241 HOSE 2
11 3128305729 CLAMP 2
12 3128258293 CLAMP 2
22 0147140403 SCREW, HEX HEAD 6 M 12 X 45 - 8.8 FZB
23 0147141003 SCREW, HEX HEAD 8 M 12 X 75 - 8.8 FZB
24 0147141103 SCREW, HEX HEAD 4 M 12 X 80 -8.8 FZB
28 0291112825 LOCK NUT 11 M 16 - 8 FZB / 1SO 7040
29 0291112822 LOCK NUT 18 M 12 - 8 FZB /1SO 7040
30 0301237800 PLAIN WASHER 22 17 /30 X 3 - HB 200 FZB
31 0301235800 FLAT WASHER 34 13/24 X2,5-HB 200 FZB
32 3176368100 STRAP 2 L=500, W=25
18 0147147903 SCREW, HEX HEAD 2 M 16 X 50 - 8.8 FZB
19 0147148103 SCREW, HEX HEAD 5 M 16 X 60 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 284

date information. The Printed information might
be outdated.




DocMine ASSEMBLY SET - FOR SLANGUPPHANGNING 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
20 0147140103 SCREW, HEX HEAD 1 M12 X 30 - 8.8 FZB
33 0147148003 Screw 3 M 16 X 55 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 285

date information. The Printed information might
be outdated.




DocMine

HYDR. SYSTEM - BOMPOS.

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

286



DocMine

HYDR. SYSTEM - BOMPOS.

8999651100-001 Boomer L2 D

BASIC BOOM

FE

FEED EXT

BE

BOOM _EXT

FL—
FR

LOOK-QUT
FEED ROTATION

BRL
BRR

BOOM CYL. REAR LEFT

BOOM CYL. REAR RIGHT

BFL

BFR

BULKHEAD CONN.

BOOM CYL. FRONT LEFT

[BOOH CYL._FRONT RIGHT |

1

7. 1dn' /360°

100/50x428
100/50x428

J

70/50/1800

RED-YELLOW
BLUE-YELLOW

i
A

l

Bl

FLI

|

[
|

BE1

i 140/115x706

7

FR2

FR4

1 B1
1
L

X

| B

®&_

FEd
Fi3

FLd

e T Tt
1

FLB

31283102 48 Ed01

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

287



DocMine HYDR. SYSTEM - BOMPOS. 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HYDR. SYSTEM 1 BOMPOS.
EMBLY
1 - HOSE SET 1
3 - HYDRAULIC SET 1
@Epiroc Refer to the DocMine web page for most up-to- 288

date information. The Printed information might
be outdated.



DocMine

HOSE SET - BOMPOS.

8999651100-001 Boomer L2 D

BASIC BOOM

FE

FEED EXT

BE

BOOM _EXT

FL—
FR

LOOK-QUT
FEED ROTATION

BRL
BRR

BOOM CYL. REAR LEFT

BOOM CYL. REAR RIGHT

BFL

BFR

BULKHEAD CONN.

BOOM CYL. FRONT LEFT

[BOOH CYL._FRONT RIGHT |

1

7. 1dn' /360°

100/50x428
100/50x428

J

70/50/1800

RED-YELLOW
BLUE-YELLOW

i
A

l

Bl

FLI

|

[
|

BE1

i 140/115x706

7

FR2

FR4

1 B1
1
L

X

| B

®&_

FEd
Fi3

FLd

e T Tt
1

FLB

31283102 48 Ed01

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

289



DocMine

HOSE SET - BOMPOS.

8999651100-001 Boomer L2 D

Item Part No. Name Remarks Reman No. L

COMPLETE_ASS | - HOSE SET BOMPOS.

EMBLY

BAN1 3176586400 HOSE ASSEMBLY Hose dia. 1/4", length 1300mm. (End A, JIC, UNF
9/16-18-IR), (End B, JIC, UNF 9/16-18-IR). Use
Drain., 6,3X 1300 R2AT

BE1 3176568100 HOSE ASSEMBLY Hose dia. 3/8", length 600 mm, (End A, JIC, UNF
3/4-16-IR), (End B, JIC< UNF 3/4-16-IR). Use
Cool., 10 X 600 R2AT

BE2 3176568100 HOSE ASSEMBLY Hose dia. 3/8", length 600 mm, (End A, JIC, UNF
3/4-16-IR), (End B, JIC< UNF 3/4-16-IR). Use
Cool., 10 X 600 R2AT

BFL1 0574129111 HOSE ASSEMBLY 10 X 4800 R2AT

BFL2 0574129111 HOSE ASSEMBLY 10 X 4800 R2AT

BFL3 0574126211 HOSE ASSEMBLY 10 X 750 R2AT, 10 X 750 R2AT

BFL4 3176567600 HOSE ASSEMBLY 10 X 900 R2AT, Hose dia. 3/8" . length 900 mm.
(End A, JIC, UNF 3/4-16-IR), ( End B, JIC, UNF
3/4-16-IR). Use Aux VP.

BFR1 0574129111 HOSE ASSEMBLY 10 X 4800 R2AT

BFR2 0574129111 HOSE ASSEMBLY 10 X 4800 R2AT

BFR3 0574126211 HOSE ASSEMBLY 10 X 750 R2AT, 10 X 750 R2AT

BFR4 3176567600 HOSE ASSEMBLY 10 X 900 R2AT, Hose dia. 3/8" . length 900 mm.
(End A, JIC, UNF 3/4-16-IR), ( End B, JIC, UNF
3/4-16-IR). Use Aux VP.

BRL2 0574125711 Hose, 3/8" 400mm 10 X 500 R2AT

BRL4 0574126211 HOSE ASSEMBLY 10 X 750 R2AT, 10 X 750 R2AT

BRL6 3176567600 HOSE ASSEMBLY 10 X 900 R2AT, Hose dia. 3/8" . length 900 mm.
(End A, JIC, UNF 3/4-16-IR), ( End B, JIC, UNF
3/4-16-IR). Use Aux VP.

BRR2 3176568100 HOSE ASSEMBLY Hose dia. 3/8", length 600 mm, (End A, JIC, UNF
3/4-16-IR), (End B, JIC< UNF 3/4-16-IR). Use
Cool., 10 X 600 R2AT

BRR4 0574126211 HOSE ASSEMBLY 10 X 750 R2AT, 10 X 750 R2AT

@Epiroc Refer to the DocMine web page for most up-to- 290

date information. The Printed information might

be outdated.




DocMine

HOSE SET - BOMPOS.

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L

BRR6 3176567600 HOSE ASSEMBLY 1 10 X 900 R2AT, Hose dia. 3/8" . length 900 mm.
(End A, JIC, UNF 3/4-16-IR), ( End B, JIC, UNF
3/4-16-IR). Use Aux VP.

FE1 0574225811 HOSE ASSEMBLY 1 12,5X 550 R2AT

FE2 0574225811 HOSE ASSEMBLY 1 12,5X 550 R2AT

FE3 0574228311 HOSE ASSEMBLY 1 12,5X 3200 R2AT

FE4 0574228311 HOSE ASSEMBLY 1 12,5X 3200 R2AT

FE5 0574232111 HOSE ASSEMBLY 1 12,5X 2300 R2AT

FE6 0574232111 HOSE ASSEMBLY 1 12,5X 2300 R2AT

FE7 0574228311 HOSE ASSEMBLY 1 12,5X 3200 R2AT

FE8 0574228311 HOSE ASSEMBLY 1 12,5X 3200 R2AT

FL1 3176685700 HOSE ASSEMBLY 1 6,3X 3200 R2AT, 6,3X 3200 R2AT

FL2 3176685700 HOSE ASSEMBLY 1 6,3X 3200 R2AT, 6,3X 3200 R2AT

FL3 0574031611 HOSE ASSEMBLY 1 6,3X 2500 R2AT

FL4 0574031611 HOSE ASSEMBLY 1 6,3X 2500 R2AT

FL5 3176685700 HOSE ASSEMBLY 1 6,3X 3200 R2AT, 6,3X 3200 R2AT

FL6 3176685700 HOSE ASSEMBLY 1 6,3X 3200 R2AT, 6,3X 3200 R2AT

FR1 3176685700 HOSE ASSEMBLY 1 6,3X 3200 R2AT, 6,3X 3200 R2AT

FR2 3176685700 HOSE ASSEMBLY 1 6,3X 3200 R2AT, 6,3X 3200 R2AT

FR3 3176764500 HOSE ASSEMBLY 1 6,3X 3400 R2AT

FR4 3176764500 HOSE ASSEMBLY 1 6,3X 3400 R2AT

@Epiroc Refer to the DocMine web page for most up-to- 291

date information. The Printed information might

be outdated.




DocMine HYDRAULIC SET - HYD.LAS 8999651100-001 Boomer L2 D
This page intentionally left blank
@Epiroc Refer to the DocMine web page for most up-to- 292

date information. The Printed information might
be outdated.



8999651100-001 Boomer L2 D

HYDRAULIC SET - HYD.LAS

DocMine

293

3128 3102 48

[

| ]
1@ LR

Ve 00F m

- _ _ |
_ MOTER-318 || [ !
. BEPS/GO1 MO-¥8 |4 ]
| 1 ) h 1
\ 5
1
! 1
1 -}
¢ ]
i +
1

[

3 \@w\.

_

_mm TEET R T M )

" | o
B

i

Zy

et

||
—

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated

|
i

|
!

K0 TGERGHGANG
[BULKHEAD CONN,

=

@Epiroc

BASIC BOOM



DocMine HYDRAULIC SET - HYD.LAS 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HYDRAULIC SET 1 HYD.LAS
EMBLY
60 9106063010 DOUBLE CH.VALVE 3
61 9106063011 DOUBLE CH.VALVE 1
62 0211196291 SCREW 6 MC6S M 8 X 35 - 12.9
63 0211196314 SCREW 6 MC6S M 8 X 70 - 12.9
@Epiroc Refer to the DocMine web page for most up-to- 294

date information. The Printed information might

be outdated.




DocMine DOUBLE CH.VALVE - ERSATR HLD 10R,8231120110 8999651100-001 Boomer L2 D

BASIC BOOM

L

CUTTONERRNINRER
Ar\L PARTIINRER
CROTRANNEER

1250 0130 95

@Epiroc Refer to the DocMine web page for most up-to- 295
date information. The Printed information might
be outdated.



DocMine DOUBLE CH.VALVE - ERSATR HLD 10R,8231120110 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 9106063010 DOUBLE CH.VALVE 1 ERSATR HLD 10R,8231120110
EMBLY
1 9106063124 SEAL KIT 2 POS.1
2 9106063123 CARTRIDGE 2
@ Epiroc

Refer to the DocMine web page for most up-to- 296
date information. The Printed information might
be outdated.



DocMine DOUBLE CH.VALVE - ANTIPARALLELL BOMSTYRNING 8999651100-001 Boomer L2 D

BASIC BOOM

1250 0130 96

@Epiroc Refer to the DocMine web page for most up-to- 297
date information. The Printed information might
be outdated.



DocMine DOUBLE CH.VALVE - ANTIPARALLELL BOMSTYRNING 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 9106063011 DOUBLE CH.VALVE 1 ANTIPARALLELL BOMSTYRNING
EMBLY
1 9106063124 SEAL KIT 4
2 9106063123 CARTRIDGE 4
@ Epiroc

Refer to the DocMine web page for most up-to- 298
date information. The Printed information might
be outdated.



DocMine HOSE SET - DRILLING 8999651100-001 Boomer L2 D

HOSE SET - DRILLING

@Epiroc Refer to the DocMine web page for most up-to- 299
date information. The Printed information might
be outdated.



DocMine HOSE SET - DRILLING 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L

COMPLETE_ASS | 3128312041 HOSE SET 1 DRILLING

EMBLY

AL2 0574006307 HOSE ASSEMBLY 1 12,5X 3700 R2AT

AL3 0574228411 HOSE ASSEMBLY 1 12,5X 3400 R2AT

AL4 0574232511 HOSE ASSEMBLY 1 12,5X 3300 R2AT

F3 0574228511 HOSE ASSEMBLY 1 12,5X 3600 R2AT

F4 0574000021 HOSE ASSEMBLY 1 12,5X 3500 R2AT

F5 0574228411 HOSE ASSEMBLY 1 12,5X 3400 R2AT

F6 0574228411 HOSE ASSEMBLY 1 12,5X 3400 R2AT

F7 0574232611 HOSE ASSEMBLY 1 12,5X 3100 R2AT

F8 0574232611 HOSE ASSEMBLY 1 12,5X 3100 R2AT

HDP2 0574128511 HOSE ASSEMBLY 1 10 X 3600 R2AT

HDP3 0574128411 HOSE ASSEMBLY 1 10 X 3400 R2AT

HDP4 0574128311 HOSE ASSEMBLY 1 10 X 3200 R2AT

HD2 0574228511 HOSE ASSEMBLY 1 12,5X 3600 R2AT

HD3 0574228411 HOSE ASSEMBLY 1 12,5X 3400 R2AT

HD4 0574232511 HOSE ASSEMBLY 1 12,5X 3300 R2AT

HP2 0574453511 HOSE ASSEMBLY 1 25 X 3600 R9R

HP3 0574453511 HOSE ASSEMBLY 1 25 X 3600 R9R

HP4 0574006393 HOSE ASSEMBLY 1 25 X 3300 R9R

HT2 0574006629 HOSE ASSEMBLY 1 25 X 3500 R2AT

HT3 0574428511 HOSE ASSEMBLY 1 25 X 3600 R2AT

HT4 0574431311 HOSE ASSEMBLY 1 25 X 3300 R2AT

LS3 0574006571 HOSE ASSEMBLY 1 10 X 3500 R2AT

@Epiroc Refer to the DocMine web page for most up-to- 300

date information. The Printed information might

be outdated.




DocMine HOSE SET - DRILLING 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
LS4 0574006571 HOSE ASSEMBLY 1 10 X 3500 R2AT
LS5 0574128411 HOSE ASSEMBLY 1 10 X 3400 R2AT
LS6 0574128411 HOSE ASSEMBLY 1 10 X 3400 R2AT
LS7 0574006591 HOSE ASSEMBLY 1 10 X 3100 R2AT
LS8 0574006591 HOSE ASSEMBLY 1 10 X 3100 R2AT
RRL2 0574328311 HOSE ASSEMBLY 1 19 X 3200 R2AT
RRL3 0574328411 HOSE ASSEMBLY 1 19 X 3400 R2AT
RRL4 0574328411 HOSE ASSEMBLY 1 19 X 3400 R2AT
RRR2 0574328311 HOSE ASSEMBLY 1 19 X 3200 R2AT
RRR3 0574328411 HOSE ASSEMBLY 1 19 X 3400 R2AT
RRR4 0574328411 HOSE ASSEMBLY 1 19 X 3400 R2AT
WF3 0574328411 HOSE ASSEMBLY 1 19 X 3400 R2AT
WF4 0574328411 HOSE ASSEMBLY 1 19 X 3400 R2AT
WF5 0574333211 HOSE ASSEMBLY 1 19 X 3300 R2AT
@Epiroc Refer to the DocMine web page for most up-to- 301

date information. The Printed information might

be outdated.




DocMine

ATTACHM.COMPLET

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

302



DocMine ATTACHM.COMPLET 8999651100-001 Boomer L2 D

ATTACHM.COMPLET

9900459540 02

@ Epiroc Refer to the DocMine web page for most up-to- 303
date information. The Printed information might
be outdated.



DocMine

ATTACHM.COMPLET

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - ATTACHM.COMPLET 1
EMBLY
1 - MOUNT 1
2 - MOUNT 2
3 - RUBBER CLOTH 2
4 9106157076 ATTACHMENT 2
5 0301233500 PLAIN WASHER 4 8,4/16 X 1,6 -HB200 FZB
6 0147132303 SCREW, HEX HEAD 4 M8 X 20-8.8 FZB
7 0301232100 FLATWASHER 16 6,4/12 X 1,6 -HB200 FZB
8 0147125003 SCREW, HEX HEAD 8 M6 X 30-8.8 FZB
9 0291112815 LOCKNUT 8 M6 - 8 FZB / ISO 7040, PLASTIC INSERT
10 0147148003 Screw 2 M 16 X 55 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 304

date information. The Printed information might

be outdated.




DocMine STOP 8999651100-001 Boomer L2 D

STOP
1
@
2
o /
~(@
@Epiroc Refer to the DocMine web page for most up-to- 305

date information. The Printed information might
be outdated.



DocMine

STOP 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - STOP 1
EMBLY
1 3128301044 STOP 1 25°
2 0211196309 SCREW 2 MC6S M 16 X 60 - 12.9
@ Epiroc

Refer to the DocMine web page for most up-to- 306
date information. The Printed information might
be outdated.



DocMine COVER SET 8999651100-001 Boomer L2 D

COVER SET

1250 0072 09

@Epiroc Refer to the DocMine web page for most up-to- 307
date information. The Printed information might
be outdated.



DocMine COVER SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128307038 COVER SET 1
EMBLY
1 3128290019 COVER 3
2 3128290020 COVER 2
3 3128290021 COVER 2
4 0147132603 SCREW, HEX HEAD 22 M8 X 30-8.8 FZB
5 0301233500 PLAIN WASHER 22 8,4 /16 X 1,6 -HB200 FZB
6 3128307020 COVER 1
@Epiroc Refer to the DocMine web page for most up-to- 308

date information. The Printed information might
be outdated.




DocMine BASIC BOOM - PURCHASE LEVEL 8999651100-001 Boomer L2 D

BASIC BOOM - PURCHASE LEVEL

@Epiroc Refer to the DocMine web page for most up-to- 309
date information. The Printed information might
be outdated.



DocMine BASIC BOOM - PURCHASE LEVEL 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128360008 BASIC BOOM 1 PURCHASE LEVEL
EMBLY
1 - BASIC BOOM 1 BUT 35M R VER G
@Epiroc Refer to the DocMine web page for most up-to- 310

date information. The Printed information might
be outdated.




DocMine

BASIC BOOM - HOGER/HELAC

BASIC BOOM - PURCHASE LEVEL

1250 0140 84

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

311



DocMine BASIC BOOM - HOGER/HELAC 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BASIC BOOM 1 HOGER/HELAC
EMBLY
1 - BOOM PART 1
2 - BOOM PART 1
3 - BOOM PART 1 RIGHT
51 - HOSE FRAME SET 1
52 - ASSEMBLY SET 1
66 - HYDR. SYSTEM 1 BOOM POSITIONING
@Epiroc Refer to the DocMine web page for most up-to- 312

date information. The Printed information might
be outdated.




DocMine BOOM PART - BUT 35M RVER G 8999651100-001 Boomer L2 D

BASIC BOOM - PURCHASE LEVEL

RH

1250 0141 43

@Epiroc Refer to the DocMine web page for most up-to- 313
date information. The Printed information might
be outdated.



DocMine BOOM PART - BUT 35M RVER G 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BOOM PART 1 BUT 35M R VER G
EMBLY
1 3128309844 ROTATION UNIT 1 RIGHT
2 3128307008 DRILL SETTING 1 RIGHT
@ Epiroc

Refer to the DocMine web page for most up-to- 314
date information. The Printed information might
be outdated.



DocMine ROTATION UNIT - BUT 35 R, VER G 8999651100-001 Boomer L2 D

BASIC BOOM - PURCHASE LEVEL

1250 0141 54

@Epiroc Refer to the DocMine web page for most up-to- 315
date information. The Printed information might
be outdated.



DocMine ROTATION UNIT -BUT 35 R, VER G 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128309844 ROTATION UNIT 1 BUT 35R, VER G
EMBLY
1 3128312645 TURNING DEVICE 1 6060070660
2 3128309842 BEARING UNIT 1
3 3128309840 WASHER 1
4 0211196289 SCREW 4 M12X30 -12.9 FLZNNC-480H
5 3125496500 BUSHING 1
6 3125496400 BUSHING 1
7 0211196299 SCREW 1 MCBS M 16 X 45 - 12.9
8 3128314675 PROTECTION 1
9 0211196083 SCREW 2 MCBS M 12 X 20 - 12.9
10 0211196354 SCREW 16 M16X160 - 12.9FLZNNC-480H
11 0211196312 SCREW 15 HK76452GEO
12 0300027658 PLAIN WASHER 15 A 161730 3 - - STEEL -
@Epiroc Refer to the DocMine web page for most up-to- 316

date information. The Printed information might

be outdated.




DocMine BEARING UNIT - BUT 35 VER G 8999651100-001 Boomer L2 D

BASIC BOOM - PURCHASE LEVEL

1250 0141 55

@Epiroc Refer to the DocMine web page for most up-to- 317
date information. The Printed information might
be outdated.



DocMine BEARING UNIT - BUT 35 VER G 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128309842 BEARING UNIT 1 BUT 35 VER G
EMBLY
1 - BEARING RETAIN. 1
2 0500450012 FLANGE BEARING 1 B1T 120 125 50 145, 120125145 X 50 WB802WF
3 3125484900 BUSHING 1
4 0544216200 GREASE NIPPLE 1 ISO7-R1/8 TYPE AH
5 0686925227 PROTECTION CAP 1 12 X 12 PELD RED, 12 X 12 PELD / RED
@Epiroc Refer to the DocMine web page for most up-to- 318

date information. The Printed information might
be outdated.




DocMine DRILL SETTING - BUT 32/35 8999651100-001 Boomer L2 D

BASIC BOOM - PURCHASE LEVEL

1250 0142 31

@Epiroc Refer to the DocMine web page for most up-to- 319
date information. The Printed information might
be outdated.



DocMine DRILL SETTING - BUT 32/35 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128307008 DRILL SETTING 1 BUT 32/35
EMBLY
1 3128304834 FEED HOLDER 1
2 0666809603 AXIAL SEAL 1 135/ 149 X 18
3 0666809702 AXIAL SEAL 1 144 157 X 10,5, 144 /157 X 10,5
5 3128306426 SHIM 1
6 0211196289 SCREW 4 M12X30 -12.9 FLZNNC-480H
7 9121709302 HYDR. CYLINDER 1 LOOK-OUT 10063X406
8 3125198280 EXPANDING SHAFT 2
9 3128259843 HYDR. CYLINDER 1 FEED EXTENSION
10 3155177280 EXPANDING SHAFT 1
11 3153865000 WASHER 1
12 3122030900 RUBBER RING 1
13 0291112830 LOCK NUT 1 M 24 - 8 FZB / 1SO 7040
14 9106063010 DOUBLE CH.VALVE 1
15 0211196291 SCREW 3 MC6S M 8 X 35 - 12.9
16 3128077304 HOSE FENDER 1
@Epiroc Refer to the DocMine web page for most up-to- 320

date information. The Printed information might
be outdated.




DocMine DRILL SETTING - BUT 32/35 8999651100-001 Boomer L2 D

Referenced Pages

BOOM PART - BAK, M L e e e 199
BOOM AT TACHMENT . e e e e e 202
BOOMULINK . .ottt et e e e e e e e e e e e 205
CYLINDER LINK L e e e e e e 207
EXPANDING SHAF T . e e e 209
EXPANDING SHAF T . e e e 211
BOOM BODY .. ..\ttt ettt e e e e e e 213
DOUBLE CH.VALVE . . e e e e e 215
DOUBLE CH.VALVE . . e e e e e 217
HYDR. CYLINDER - 140/115X706 210BAR OVERCENTER . . . . . . e e e e e e e e e e e e e e e e e e e e e s e e e e e e 219
CHECK VALVE . ..\ttt e e e e e e e e e e e e e e e e e 221
EXPANDING SHAF T . o e e 223
TELES COPE SET . . .ttt e e e e e 225
BEARING HOUSING . . o e e e e e e e 227
HY DR, CY LINDER . . . e 229
EXPANDING SHAF T . o e e 231
EMC-SET & ottt et e e e 233
BOOM PART . .ottt ettt et et e 235
BOOM BEAM - KOMPLE T T . L e e e e e e e e e e e e 238
EXPANDING SHAF T . o e e 241
HYDR. CYLINDER - FRONT BOOM CY LINDER . . . e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 243
OVER CENT .  ALVE . . e e e e e 246
LINK e 249
EXPANDING SHAF T . . e e 251
BOOM ATTACHMENT - FRONT / COMPLETE . . . o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e i 253
EXPANDING SHAF T . . e e 255
PROTECTION - FR. BOMCYL./ GUMMIDUK . . .. .o\ttt et et e e e e e e e e e e e e e e e e e e e e e e e e e 257
TURNING DEVICE - BUT35 VER G J . . et e e e e e e e e e e e e e e e e e e e e e e e e e s e e e e e e e e e 263
HYDR. CYLINDER - 100/63X406, BUT 35C/32B . . . . . .. ittt e e e e e e e e e e e e e e e e e e e e e e e e 269
HYDR. CYLINDER - FEED EXTENSION . . .t e e e e e e e e e e e e e e e e e e e e e e e 272
DOUBLE CH.VALVE . . o e e e e e e e 275
HOSE FRAME SET . ..ot e e e e e e 277
HOSE HOLDER . .. ..ottt et e e e e e e e e e e e e e e 280
ASSEMBLY SET - FOR SLANGUPPHANGNING . . . . o e e 283
HY DR, SY STEM - BOMP OS. . . . e e e e 286
HOSE SET - BOMP O S, . . e e e e e e 289
HYDRAULIC SET - HY D LA S L ottt ettt et e et e e e e e e e e e 292
@Epiroc Refer to the DocMine web page for most up-to- 321

date information. The Printed information might
be outdated.



DocMine DRILL SETTING - BUT 32/35 8999651100-001 Boomer L2 D
DOUBLE CH.VALVE - ERSATR HLD 10R,8231120110 . . . . o\ttt ettt e e e e e e e e e e e s 295
DOUBLE CH.VALVE - ANTIPARALLELL BOMS Y RNING . . . .ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 297

@Epiroc Refer to the DocMine web page for most up-to- 322

date information. The Printed information might
be outdated.



DocMine

HOSE SET - DRILLING 8999651100-001 Boomer L2 D

HOSE SET - DRILLING

Referenced Pages

@Epiroc

Refer to the DocMine web page for most up-to- 323
date information. The Printed information might
be outdated.



DocMine

ATTACHM.COMPLET 8999651100-001 Boomer L2 D

ATTACHM.COMPLET

Referenced Pages

@Epiroc

Refer to the DocMine web page for most up-to- 324
date information. The Printed information might
be outdated.



DocMine STOP 8999651100-001 Boomer L2 D

Referenced Pages

@Epiroc Refer to the DocMine web page for most up-to- 325
date information. The Printed information might
be outdated.



DocMine

COVER SET 8999651100-001 Boomer L2 D

COVER SET

Referenced Pages

@Epiroc

Refer to the DocMine web page for most up-to- 326
date information. The Printed information might
be outdated.



8999651100-001 Boomer L2 D

PROTECTION ROOF

PROTECTION ROOF

DocMine

; ~
/
<
™ $
N

||||||||||||||||||||||||||||||||||||||||||||||||||||||

327

9900500069-02

N

\1\ 5 RN

date information. The Printed information might
be outdated.

Refer to the DocMine web page for most up-to-

ITEM NOT ILLUSTRATED # 38 234 236 315

@ Epiroc




DocMine PROTECTION ROOF 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - PROTECTION ROOF 1
EMBLY
1 5112308569 CLIPSNUT 4
2 5112290900 COVER 1
3 5112306309 INNER TUBE 1 LEFT
4 5112306310 INNER TUBE 1 RIGHT
5 5112004319 LOCK 1
6 0346100243 PIPE CLAMP 3 D=19 NORMA TYP RSGU
7 5112012605 PLUG 1
8 5112013679 PROTECTION ROOF 1
9 0661102000 SEAL WASHER 4 1/413,7/20,6 X2,1-FZST
10 0304101200 SPERIC WASHER 4 23,2/36 X7,5-DIN 6319
11 0304106200 SPERIC WASHER 4 21/36 X6,3-DIN 6319
12 0346100002 PIPE CLAMP 1 D=33 NORMA TYP RSGU RUBBER-
COVEREDD33 NORMA RSGU, D=33 NORMA
TYP RSGU
13 5112307878 PROTECT. HATCH 2
14 0108139400 Spring pin 2 10 X 50 DIN 1481
15 0346100002 PIPE CLAMP 1 D=33 NORMA TYP RSGU RUBBER-
COVEREDD33 NORMA RSGU, D=33 NORMA
TYP RSGU
16 3217699300 SCREW 4
17 0301240500 PLAIN WASHER 12 25/44 X4 - HB 200 FZB
18 3222311292 SCREW 1 M6X16
19 0301232100 FLATWASHER 12 6,4/12 X 1,6 -HB200 FZB
21 9110832400 NIPPLE 4 UNF 9/16-R 1/4
23 0211124603 CAP SCREW 4 MC6S M 6 X 16 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 328

date information. The Printed information might

be outdated.




DocMine

PROTECTION ROOF

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
24 0147124403 SCREW, HEX HEAD 10 M6X12-8.8 FZB
25 5112307874 PLUG 3
26 0291112830 LOCK NUT 4 M 24 - 8 FZB / ISO 7040
27 0147164203 SCREW, HEX HEAD 4 M 24 X 110 - 8.8 FZB
28 0147163403 SCREW, HEX HEAD 4 M 24 X 70 - 8.8 FZB
30 5112381019 SCREW 4
31 0211196291 SCREW 6 MC6S M 8 X 35-12.9
33 5112012606 NUT 1
34 9900459350 HYDR. CYLINDER 2
36 0147125203 SCREW, HEX HEAD 2 M6 X 40 - 8.8 FZB
38 HOSE SET 1
39 0697981020 END PLUG 2 M25X1,5 A3
40 5112014544 WASHER 4
234 3177309283 DIRECTION VALVE 1
236 0211121503 SCREW 4 MC6S M 5 X 50 - 8.8 FZB
313 3217815302 FLOW DIVIDER 1
314 9106063010 DOUBLE CH.VALVE 2
315 3217988245 VALVE PLUG 1 3M 6.5MM 4X0.75 IP67 YE-LED
@Epiroc Refer to the DocMine web page for most up-to- 329

date information. The Printed information might

be outdated.




DocMine

HYDR. CYLINDER - ROOF LIFTING

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

330



DocMine HYDR. CYLINDER - ROOF LIFTING 8999651100-001 Boomer L2 D

PROTECTION ROOF

9900459350-01

@Epiroc Refer to the DocMine web page for most up-to- 331
date information. The Printed information might
be outdated.



DocMine HYDR. CYLINDER - ROOF LIFTING 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HYDR. CYLINDER 1 ROOF LIFTING
EMBLY
- 9900459585 CYL. SEAL KIT 1
1 - CYL.BARREL 1
2 9900459648 PISTON ROD 1
3 9900459658 PISTON 1
4 9900459686 END COVER 1
5 9900459668 SCREW 1
6 9900459679 SNAP RING 1
7 9900459692 BUSH 1
@Epiroc Refer to the DocMine web page for most up-to- 332

date information. The Printed information might
be outdated.




DocMine HOSE SET 8999651100-001 Boomer L2 D

PROTECTION ROOF

@Epiroc Refer to the DocMine web page for most up-to- 333
date information. The Printed information might
be outdated.



DocMine HOSE SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE SET 1
EMBLY
PRL1 0574025611 HOSE ASSEMBLY 1 6,3X 450 R2AT
PRL2 0574025511 HOSE ASSEMBLY 1 6,3X 400 R2AT, 6,3X 400 R2AT
PRL3 0574007336 HOSE ASSEMBLY 1 6,3 X 325 R2AT
PRL4 0574006572 HOSE ASSEMBLY 1 6,3X 750 R2AT
PRR1 0574025611 HOSE ASSEMBLY 1 6,3X 450 R2AT
PRR2 0574025511 HOSE ASSEMBLY 1 6,3X 400 R2AT, 6,3X 400 R2AT
PRR3 3176744900 HOSE ASSEMBLY 1 D6,3X1100 R2AT
PRR4 0574006572 HOSE ASSEMBLY 1 6,3X 750 R2AT
@Epiroc Refer to the DocMine web page for most up-to- 334

date information. The Printed information might
be outdated.




DocMine DIRECTION VALVE 8999651100-001 Boomer L2 D

PROTECTION ROOF

7:<:> = Nut Set

Note : () = seal Kit 1250 0162 83

@Epiroc Refer to the DocMine web page for most up-to- 335
date information. The Printed information might
be outdated.



DocMine DIRECTION VALVE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3177309283 DIRECTION VALVE 1
EMBLY
- 6060013566 SEAL KIT 1 POS. 24,5
- NUT SET 2 POS. 1,2
1 - NUT 2 1\2" OD-NC X 4 1\2" LG. GR.C, 1\2"-NC, 34 OD X

18 WT X 78 LG., NOT SOLD SEPARATELY, 2
1\2" OD X 31 14" LG. CRS, 1" PL X 4 5\16" X 4
3\4", Hose dia. 34, length, 2900 mm, (End A, JIC,
UN 1.116-12- IR),(End B, JIC, UN 1.116-12- IR).

Use Fdin.
2 - O-RING 2 NOT SOLD SEPARATELY
3 3177309255 COIL 2
4 - O-RING 2 NOT SOLD SEPARATELY
5 - O-RING 4 NOT SOLD SEPARATELY
@Epiroc Refer to the DocMine web page for most up-to- 336

date information. The Printed information might
be outdated.




DocMine FLOW DIVIDER - DELNING: 50/50, INKL LACKSTRYP 8999651100-001 Boomer L2 D

PROTECTION ROOF

DWOoO g N =

IO

1250 0148 18

@Epiroc Refer to the DocMine web page for most up-to- 337
date information. The Printed information might
be outdated.



FLOW DIVIDER - DELNING: 50/50, INKL LACKSTRYP

8999651100-001 Boomer L2 D

DocMine
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3217815302 FLOW DIVIDER 1 DELNING: 50/50, INKL LACKSTRYP
EMBLY
(Not Shown) 3217815304 SEAL KIT 1 INCL. POS 1-7
8 3217815303 CARTRIDGE 1
@Epiroc Refer to the DocMine web page for most up-to- 338

date information. The Printed information might

be outdated.



DocMine

FLOW DIVIDER - DELNING: 50/50, INKL LACKSTRYP 8999651100-001 Boomer L2 D

DOUBLE CH.VALVE

Referenced Pages

@Epiroc

Refer to the DocMine web page for most up-to- 339
date information. The Printed information might
be outdated.



DocMine

SERV. PLATFORM - L2D WITH DCS

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

340



DocMine SERV. PLATFORM - L2D WITH DCS 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

ITEM NOT ILLUSTRATED 100 109 298 300 340 3150002020-05

@Epiroc Refer to the DocMine web page for most up-to- 341
date information. The Printed information might
be outdated.



DocMine SERV. PLATFORM - L2D WITH DCS 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - SERV. PLATFORM 1 L2D WITH DCS
EMBLY
100 3150001030 SERV. PLATFORM 1 SP2 10,3 DCS
109 ATTACHM.COMPLET 1 EMERGENCY LOWERING
298 0088002116 SAFE COND.LABEL 1 EMERGENCY LOWERING
300 ATTACHMENT SET 1 HL210/230
340 HYDRAULIC SET 1 CONTROL
@Epiroc Refer to the DocMine web page for most up-to- 342

date information. The Printed information might

be outdated.




DocMine SERV. PLATFORM 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

ITEM NOT ILLUSTRATED # 1315 17 19 3150001379-11

@Epiroc Refer to the DocMine web page for most up-to- 343
date information. The Printed information might
be outdated.



DocMine

SERV. PLATFORM

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L

COMPLETE_ASS | 3150001030 SERV. PLATFORM 1

EMBLY

1 - BOOM ATTACHMENT 1

2 - TELESCOPIC BOOM 1

3 - CYLINDER SET 1

4 3150000739 BASKET SET 1

6 HOSE HOLDER 1

7 - EMER.SHUTDOWN 1

9 - HYDR SYSTEM 1

10 - SCRAPER INSTALL 1

13 - HOSE SET 1

15 3128998261 WARNING SIGNS 1

17 - LUBR. SYSTEM 1

19 - HYDRAULIC SET 1

@Epiroc Refer to the DocMine web page for most up-to- 344

date information. The Printed information might

be outdated.




DocMine BOOM ATTACHMENT 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

- ——10
19
ITEM # 20 - NOT ILLUSTRATED
@Epiroc Refer to the DocMine web page for most up-to- 345

date information. The Printed information might
be outdated.



DocMine BOOM ATTACHMENT 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BOOM ATTACHMENT 1
EMBLY
1 3150000708 AXLE ASSY. 1
2 3150001337 BOOM LINK 1
3 3150000696 BOOM ATTACHMENT 1
4 3150000737 CYLINDER LINK 2
5 3128290020 COVER 1
6 3128306955 BOLT 2
7 3128315451 SHAFT COMPL. 1
8 3150000735 SHAFT 1
9 3125198180 EXPANDING SHAFT 2
10 3125494680 EXPANDING SHAFT 2
11 0301233500 PLAIN WASHER 3 8,4/16 X 1,6 - HB200 FZB
12 3128280008 THRUST BEARING 4
13 3128280009 THRUST BEARING 4
14 0291112828 LOCK NUT 2 M 20 - 8 FZB /1SO 7040
15 0147132703 SCREW, HEX HEAD 3 M8 X 35-8.8FZB
16 0686925227 PROTECTION CAP 2 12 X 12 PELD RED, 12 X 12 PELD / RED
17 0544216200 GREASE NIPPLE 1 ISO7-R1/8 TYPE AH
18 3360433774 GREASE NIPPLE 1 AH G 1/4 SMS 1585
19 0663613600 O-RING 4 59,5X 3 70 SHORE
20 - EMC-SET 1 FOR BOOM, EARTH PLAIT
@Epiroc Refer to the DocMine web page for most up-to- 346

date information. The Printed information might

be outdated.




DocMine

BOOM ATTACHMENT

8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

3150000696 02

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

347



DocMine BOOM ATTACHMENT 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3150000696 BOOM ATTACHMENT 1
EMBLY
1 - BOOM ATTACHMENT 1
2 0500450156 PLAIN BEARING 2 A2T808560-+740--
3 0686610100 PLUG 1 ISO7-R1/8 11 1550 00
4 0686925227 PROTECTION CAP 1 12 X 12 PELD RED, 12 X 12 PELD / RED
5 3360433774 GREASE NIPPLE 1 AH G 1/4 SMS 1585
@Epiroc Refer to the DocMine web page for most up-to- 348

date information. The Printed information might
be outdated.




DocMine CYLINDER LINK 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

3150000737 02

@Epiroc Refer to the DocMine web page for most up-to- 349
date information. The Printed information might
be outdated.



DocMine CYLINDER LINK 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3150000737 CYLINDER LINK 1
EMBLY
1 3360433774 GREASE NIPPLE 2 AH G 1/4 SMS 1585
2 - CYLINDER LINK 1
3 3177007401 BEARING BUSHING 2 60 65 50 F8-H8 H7
4 0686925227 PROTECTION CAP 2 12 X 12 PELD RED, 12 X 12 PELD / RED
@Epiroc Refer to the DocMine web page for most up-to- 350

date information. The Printed information might
be outdated.



DocMine SHAFT COMPL. 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

3128315451 EdO1

@Epiroc Refer to the DocMine web page for most up-to- 351
date information. The Printed information might
be outdated.



DocMine SHAFT COMPL. 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3128315451 SHAFT COMPL. 1
EMBLY
1 - PIN 1
2 3128315450 FLANGE 1
3 0147136203 SCREW, HEX HEAD 4 M 10 X 25 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 352

date information. The Printed information might
be outdated.




DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

1250 0001 83

@Epiroc Refer to the DocMine web page for most up-to- 353
date information. The Printed information might
be outdated.



DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3125198180 EXPANDING SHAFT 1
EMBLY
1 - SHAFT 1
2 3125217800 BUSHING 2
3 0147149903 SCREW, HEX HEAD 1 M 16 X 200 - 8.8 FZB
4 0291112825 LOCK NUT 1 M 16 - 8 FZB / 1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 354

date information. The Printed information might

be outdated.




DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

1250 0001 83

@Epiroc Refer to the DocMine web page for most up-to- 355
date information. The Printed information might
be outdated.



DocMine EXPANDING SHAFT 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3125494680 EXPANDING SHAFT 1
EMBLY
1 - SHAFT 1
2 3125217800 BUSHING 2
3 0147150103 SCREW, HEX HEAD 1 M 16 X 240 - 8.8 FZB
4 0291112825 LOCK NUT 1 M 16 - 8 FZB / 1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 356

date information. The Printed information might

be outdated.




DocMine EMC-SET - FOR BOOM, EARTH PLAIT 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

34

3128307887 00

@Epiroc Refer to the DocMine web page for most up-to- 357
date information. The Printed information might
be outdated.



DocMine EMC-SET - FOR BOOM, EARTH PLAIT 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - EMC-SET 1 FOR BOOM, EARTH PLAIT
EMBLY
1 3222304878 GROUND BRAID 2 300 MM
2 3222304820 GROUND BRAID 1 400 MM
3 0147132203 SCREW, HEX HEAD 6 M8 X 16 - 8.8 FZB
4 0301233500 PLAIN WASHER 6 8,4/16 X 1,6 - HB200 FZB
@Epiroc Refer to the DocMine web page for most up-to- 358

date information. The Printed information might

be outdated.




DocMine TELESCOPIC BOOM 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

3150001375 03

@Epiroc Refer to the DocMine web page for most up-to- 359
date information. The Printed information might
be outdated.



DocMine TELESCOPIC BOOM 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - TELESCOPIC BOOM 1
EMBLY
1 3150001349 BASIC BOOM 1
2 3150001350 BASIC BOOM 1
3 3150001371 BASIC BOOM 1
4 3150001347 CYLINDER 1
5 3150000745 PLATE 2
6 3150000749 PLATE 2
7 3150000744 PLATE 1
8 3150000750 PLATE 1
9 3150000747 BEARING PLATE 1
10 3150000746 BEARING PLATE 1
11 3150000756 SHAFT 1
12 0301235800 FLAT WASHER 4 13/24 X 2,5 -HB 200 FZB
13 0301235800 FLAT WASHER 20 13/24 X 2,5-HB 200 FZB
14 0194136000 SET SCREW 8 M 10 X 20 S6SS DIN 914
15 0211140303 SCREW 8 MC6S M 12 X 40 - 8.8 FZB
16 0147140203 SCREW, HEX HEAD 8 M 12 X 35-8.8 FZB
17 0147140003 SCREW, HEX HEAD 4 M 12 X 25-8.8 FZB
18 3128022400 PROTECTION COIL 4 80 X 1200 MM
19 3150001405 SHAFT 1
20 9106222203 PROTECTION PLUG 8 M16
@Epiroc Refer to the DocMine web page for most up-to- 360

date information. The Printed information might

be outdated.




DocMine BASIC BOOM 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

3150001349-03

@Epiroc Refer to the DocMine web page for most up-to- 361
date information. The Printed information might
be outdated.



DocMine BASIC BOOM 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3150001349 BASIC BOOM 1
EMBLY
1 - BASIC BOOM 1
2 0500450156 PLAIN BEARING 2 A2T808560-+740--
3 3128290020 COVER 2
4 3150001640 ATTACHMENT 1
5 - AXLE ASSY. 1
6 3150000765 SPACER RING 4
7 3125198180 EXPANDING SHAFT 2
8 0544216200 GREASE NIPPLE 10 ISO7-R1/8 TYPE AH
9 0686925227 PROTECTION CAP 10 12 X 12 PELD RED, 12 X 12 PELD / RED
10 0301233500 PLAIN WASHER 6 8,4 /16 X 1,6 -HB200 FZB
11 0301235800 FLAT WASHER 4 13/24 X2,5-HB 200 FZB
12 0147132703 SCREW, HEX HEAD 6 M8 X 35 -8.8 FZB
13 0147140003 SCREW, HEX HEAD 4 M 12 X 25-8.8 FZB
14 3150001395 COVER 1
15 0301232100 FLATWASHER 4 6,4/12 X 1,6 -HB200 FZB
16 0147124403 SCREW, HEX HEAD 4 M6 X 12-8.8 FZB
17 3150001406 COVER 1
@Epiroc Refer to the DocMine web page for most up-to- 362

date information. The Printed information might
be outdated.




DocMine AXLE ASSY. 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

3150000702-02

@Epiroc Refer to the DocMine web page for most up-to- 363
date information. The Printed information might
be outdated.



DocMine AXLE ASSY. 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - AXLE ASSY. 1
EMBLY
2 3150000701 CAP END 1
3 3150000703 SPACER 1
4 3150000514 SPACER 2
6 0333520009 LOCK WASHER 2
7 0147140003 SCREW, HEX HEAD 1 M 12 X 25-8.8 FZB
8 0147140403 SCREW, HEX HEAD 1 M 12 X 45 - 8.8 FZB
9 3150000762 SHAFT 1
@Epiroc Refer to the DocMine web page for most up-to- 364

date information. The Printed information might
be outdated.




DocMine BASIC BOOM - MIDDLE 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

3150001350 01

@Epiroc Refer to the DocMine web page for most up-to- 365
date information. The Printed information might
be outdated.



DocMine

BASIC BOOM - MIDDLE

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3150001350 BASIC BOOM 1 MIDDLE
EMBLY
1 - BASIC BOOM 1
2 3150000748 BEARING PART 1
3 0215000346 Cap screw 1 CAP SCREW
4 0300027438 PLAIN WASHER 1 A1010,522 2 -- STEEL
5 0686925227 PROTECTION CAP 8 12 X 12 PELD RED, 12 X 12 PELD / RED
6 3150001395 COVER 1
7 0301232100 FLATWASHER 2 6,4/12X 1,6 -HB200 FZB
8 0147124403 SCREW, HEX HEAD 2 M6X12-8.8 FZB
9 0544216200 GREASE NIPPLE 8 ISO7-R1/8 TYPE AH
@Epiroc Refer to the DocMine web page for most up-to- 366

date information. The Printed information might

be outdated.




DocMine BASIC BOOM - FRONT 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

3150001371-02

@Epiroc Refer to the DocMine web page for most up-to- 367
date information. The Printed information might
be outdated.



DocMine

BASIC BOOM - FRONT

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3150001371 BASIC BOOM 1 FRONT
EMBLY
1 3150000706 SHAFT 1
2 - BASIC BOOM 1
3 0500450001 BUSHING 2 40/44 X 40 WB802
4 0300027438 PLAIN WASHER 1 A1010,522 2 -- STEEL
5 0215000346 Cap screw 1 CAP SCREW
6 3150000751 BEARING PART 1
7 0686925227 PROTECTION CAP 2 12X 12 PELD RED, Gtab-6--121229 -
8 0544216200 GREASE NIPPLE 2 ISO7-R1/8 TYPE AH
9 3150000561 PLATE 2
10 0216132000 SCREW 4 M 8 X 12 DIN 7991 - 10.9
@Epiroc Refer to the DocMine web page for most up-to- 368

date information. The Printed information might

be outdated.




DocMine CYLINDER 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

Note : O = Seal Kit

1250 0353 50

@Epiroc Refer to the DocMine web page for most up-to- 369
date information. The Printed information might
be outdated.



DocMine CYLINDER 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3150001347 CYLINDER 1
EMBLY
- 6060012524 SEAL KIT 1
1 - CYL.BARREL 1 NOT SOLD SEPARATELY
2 0544216200 GREASE NIPPLE 1 ISO7-R1/8 TYPE AH
3 3128322028 PISTON 1
4 - GUIDE RING 2 NOT SOLD SEPARATELY
5 - PISTON SEAL 1 NOT SOLD SEPARATELY
6 - O-RING 1 NOT SOLD SEPARATELY
7 - SCREW 1 NOT SOLD SEPARATELY
8 - GUIDE RING 2 NOT SOLD SEPARATELY
9 - O-RING 1 NOT SOLD SEPARATELY
10 - BACK-UP RING 1 NOT SOLD SEPARATELY
11 - PISTON ROD SEAL 1 NOT SOLD SEPARATELY
12 - O-RING 1 NOT SOLD SEPARATELY
13 - PISTON ROD SEAL 1 NOT SOLD SEPARATELY
14 3128322213 COVER 1
15 - WIPER 1 NOT SOLD SEPARATELY
16 - PISTON ROD 1 NOT SOLD SEPARATELY
17 6060000865 BEARING,SP.PL. 1
18 0335220400 CIRCLIP 2 SGH 62X 1,98
@Epiroc Refer to the DocMine web page for most up-to- 370

date information. The Printed information might

be outdated.




8999651100-001 Boomer L2 D

CYLINDER SET

DocMine

SERV. PLATFORM - L2D WITH DCS

371
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine CYLINDER SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - CYLINDER SET 1
EMBLY
1 3150001347 CYLINDER 1
2 3150000551 HYDR. CYLINDER 2
3 3150000521 CYLINDER 2
@Epiroc Refer to the DocMine web page for most up-to- 372

date information. The Printed information might
be outdated.




DocMine HYDR. CYLINDER 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

sl

1250043750

@Epiroc Refer to the DocMine web page for most up-to- 373
date information. The Printed information might
be outdated.



DocMine

HYDR. CYLINDER

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3150000551 HYDR. CYLINDER 1
EMBLY
(Not Shown) 6060000867 SEAL KIT 1 INCL.POS. 4(2X),5-7,11,12,13(2X),14-17
1 0544216200 GREASE NIPPLE 3 ISO7-R1/8 TYPE AH
2 0686371802 PLUG 1 G 1/2" WITH SEALING
3 6060000868 PISTON 1
4 - GUIDE STRIP 2 NOT SOLD SEPARATELY
5 - PISTON SEAL 1 NOT SOLD SEPARATELY
6 - O-RING 1 NOT SOLD SEPARATELY
7 - SCREW 1 NOT SOLD SEPARATELY
8 - CYL.BARREL 1 NOT SOLD SEPARATELY
9 - PISTON ROD 1 NOT SOLD SEPARATELY
10 6060000870 COVER 1
11 - O-RING 1 NOT SOLD SEPARATELY
12 - BACK-UP RING 1 NOT SOLD SEPARATELY
13 - GUIDE RING 2 NOT SOLD SEPARATELY
14 - PISTON ROD SEAL 1 NOT SOLD SEPARATELY
15 - O-RING 1 NOT SOLD SEPARATELY
16 - PISTON ROD SEAL 1 NOT SOLD SEPARATELY
17 - WIPER 1 NOT SOLD SEPARATELY
18 0335216500 CIRCLIP 2 SGH 90 X 3 DIN 472
19 0501001900 BEARING,SP.PL. 1 60 /90 X 80
20 0686371805 PLUG 2 R 1/8 - STEEL PHOSP.PR
21 6060000869 VALVE 1
@Epiroc Refer to the DocMine web page for most up-to- 374

date information. The Printed information might

be outdated.




DocMine HYDR. CYLINDER 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
22 6060000871 BUSHING 1
23 3222312519 RESTRICTION 1
@Epiroc Refer to the DocMine web page for most up-to- 375

date information. The Printed information might
be outdated.




DocMine

CYLINDER

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

376



DocMine CYLINDER 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

1261500258

@Epiroc Refer to the DocMine web page for most up-to- 377
date information. The Printed information might
be outdated.



DocMine CYLINDER 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3150000521 CYLINDER 1
EMBLY
- 6060012524 SEAL KIT 1
1 - CYL.BARREL 1 NOT SOLD SEPARATELY
2 0544216200 GREASE NIPPLE 2 ISO7-R1/8 TYPE AH
3 3128322028 PISTON 1
4 - GUIDE RING 2 NOT SOLD SEPARATELY
5 - PISTON SEAL 1 NOT SOLD SEPARATELY
6 - O-RING 1 NOT SOLD SEPARATELY
7 - SCREW 1 NOT SOLD SEPARATELY
8 - PISTON ROD 1 NOT SOLD SEPARATELY
9 - GUIDE RING 2 NOT SOLD SEPARATELY
10 - O-RING 1 NOT SOLD SEPARATELY
11 - BACK-UP RING 1 NOT SOLD SEPARATELY
12 - PISTON ROD SEAL 1 NOT SOLD SEPARATELY
13 - PISTON ROD SEAL 1 NOT SOLD SEPARATELY
14 - O-RING 1 NOT SOLD SEPARATELY
15 3128322213 COVER 1
16 - WIPER 1 NOT SOLD SEPARATELY
17 0335220400 CIRCLIP 4 SGH 62X 1,98
18 6060000866 BEARING,SP.PL. 2
@Epiroc Refer to the DocMine web page for most up-to- 378

date information. The Printed information might

be outdated.




8999651100-001 Boomer L2 D

BASKET SET

DocMine

SERV. PLATFORM - L2D WITH DCS

3150000739_09

379
date information. The Printed information might

Refer to the DocMine web page for most up-to-

@ Epiroc

be outdated.



DocMine BASKET SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3150000739 BASKET SET 1
EMBLY
1 0147132503 SCREW, HEX HEAD 2
2 AXLE ASSY. 1
3 3150000704 AXLE ASSY. 1
4 - BASKET 1
5 3150000579 FLOOR 1
6 3150000580 FLOOR 1
7 3150001604 GATE 1
8 3150000664 PLATE 1
9 - TUBE 1
10 0301232100 FLATWASHER 3
11 0147124603 SCREW, HEX HEAD 3
13 3150000655 PROTECT. COVER 1
14 3150000788 WASHER 8
15 - CONNECT. PLATE 1
16 0301234400 PLAIN WASHER 5
17 0291112821 LOCK NUT 3 M 10 - 8 FZB 7 1SO 7043
18 0147136403 SCREW, HEX HEAD 3
19 0301233500 PLAIN WASHER 18
20 0291112818 LOCK NUT 12
21 0216110003 HEX SOCK. SCREW 8
22 3150000596 PLATE 1
23 0147132203 SCREW, HEX HEAD 4
@Epiroc Refer to the DocMine web page for most up-to- 380

date information. The Printed information might

be outdated.




DocMine BASKET SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
24 3150001594 HOOK 1
25 3150001598 PLATE 1
26 3150001609 COMPRESS.SPRING 1
27 0147132803 SCREW, HEX HEAD 2
28 0147124903 SCREW, HEX HEAD 1 M6 X 25-8.8FZB
29 0266210800 Hex. Nut 1 M6 -8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 381

date information. The Printed information might
be outdated.




DocMine

HOSE HOLDER

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

382



DocMine HOSE HOLDER 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

315000115001

@Epiroc Refer to the DocMine web page for most up-to- 383
date information. The Printed information might
be outdated.



DocMine HOSE HOLDER 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE HOLDER 1
EMBLY
1 HOSE HOLDER 1
2 3150001364 BEAM 1
3 3150001366 BEAM 1
4 3150000623 HOLDER 1
5 3150000624 HOLDER 1
9 0301237800 PLAIN WASHER 8 17 /30 X 3 - HB 200 FZB
11 0147147503 SCREW, HEX HEAD 8 M 16 X 30 - 8.8 FZB
14 3128325299 STRAP 3
15 3217312400 SHACKLE 6 STRAIGHT M10, 15MM OPENING
16 0147136503 SCREW, HEX HEAD 6 M 10 X 40 - 8.8 FZB
17 0291112820 LOCK NUT 6 M 10 - 8 FZB /1SO 7040
18 3150000844 SCREW 1
19 0266210700 NUT 2 M5-8FzZB,M 5-8FZB
20 - HOSE FRAME SET 1
21 3128028601 CHAIN 2
22 3128028903 RING PIN 2 RING SPRINT
23 3128028901 ELBOW PLATE 2
24 0226991512 SCREW 4 M 6 X 20 - STEEL FZB
25 0266210800 Hex. Nut 4 M6-8FzZB,M 6-8FZB
27 3128307720 HOSE HOLDER 1
28 3128022400 PROTECTION COIL 4 80 X 1200 MM
29 0369100006 CHAIN 1 C542028158--2SS
@Epiroc Refer to the DocMine web page for most up-to- 384

date information. The Printed information might

be outdated.




DocMine HOSE HOLDER 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

LIST ONLY

@Epiroc Refer to the DocMine web page for most up-to- 385
date information. The Printed information might
be outdated.



DocMine

HOSE HOLDER

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE HOLDER 1
EMBLY
1 3150001119 BEAM 1
2 3128998058 SHELF 2
3 3128280959 BELT TENSIONER 2
4 3128280975 BAND 2
5 3128322774 PROTECTION 2
6 0147140103 SCREW, HEX HEAD 4 M12 X 30 - 8.8 FZB
7 0211140203 Cap Screw 2 MC6S M 12 X 35 - 8.8 FZB
8 0291112822 LOCK NUT 2 M 12 - 8 FZB /1SO 7040
9 0147133403 Screw 2 M8 X 70-8.8FZB
10 0291112818 LOCK NUT 2 M 8-8FZB/1SO 7040
11 3150001118 COVER 1
12 3128322769 SLIDE 4
13 0147124703 SCREW, HEX HEAD 8 M6 X 20-8.8FZB
14 0300027620 PLAIN WASHER 8 A66,4181,6--1SO A2
15 0301235800 FLAT WASHER 4 13/24 X2,5-HB 200 FZB
@Epiroc Refer to the DocMine web page for most up-to- 386

date information. The Printed information might

be outdated.




DocMine BEAM 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

LIST ONLY

@Epiroc Refer to the DocMine web page for most up-to- 387
date information. The Printed information might
be outdated.



DocMine BEAM 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3150001119 BEAM 1
EMBLY
1 - PLATE 2
2 - PLATE 2
3 - SQUARE TUBE 1
4 - ANGLE PLATE 1
5 0298010400 WELDED NUT 8 M681150.750.4 8
@Epiroc Refer to the DocMine web page for most up-to- 388

date information. The Printed information might
be outdated.




DocMine HOSE HOLDER SET 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

List only

@Epiroc Refer to the DocMine web page for most up-to- 389
date information. The Printed information might
be outdated.



DocMine HOSE HOLDER SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE FRAME SET 1
EMBLY
1 3128022500 PROTECTION COIL 4 48 X 800 MM
2 3176368100 STRAP 6 L=500, W=25
3 3115021200 STRAP 1 L=1200,W=25
@Epiroc Refer to the DocMine web page for most up-to- 390

date information. The Printed information might
be outdated.




DocMine EMER.SHUTDOWN 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

12

Sty

18

3150001407-05

@Epiroc Refer to the DocMine web page for most up-to- 391
date information. The Printed information might
be outdated.



DocMine EMER.SHUTDOWN 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - EMER.SHUTDOWN 1
EMBLY
1 3176001539 EMERG. STOP BOX 1
3 3176649800 NIPPLE 2 UNF 7/8
4 0301231800 PLAIN WASHER 2 5,3/10 X 1 - HB 200 FZB
5 0574326052 HOSE ASSEMBLY 1 12,5 X 8500
7 3176003971 SIGNAL CABLE 1 4P M12 MALE STRAIGHT >FREE END
,L=15000MM
9 0291112814 LOCK NUT 2 M 5-8FZB/ISO 7040
11 0160606300 SCREW, SLOTTED 2 M5X20-58FZB
12 3176003979 SIGNAL CABLE 1 4P M12 FEM. STRAIGHT >FREE END
,L=10000MM
13 0698514170 CABLE GLAND 1 M20X1,5 5-10 B2
14 0697980914 LOCK NUT 1 M20X1,5 A3
16 3176227900 NIPPLE 1 UNF 7/8
17 0574227711 HOSE ASSEMBLY 1 0574232711, 12,5X 2000 R2AT
18 0698514169 CABLE GLAND 1 M16X1,5 2-7 B2
@Epiroc Refer to the DocMine web page for most up-to- 392

date information. The Printed information might

be outdated.




DocMine DIRECTION VALVE 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

3150000908_06

@Epiroc Refer to the DocMine web page for most up-to- 393
date information. The Printed information might
be outdated.



DocMine DIRECTION VALVE 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - DIRECTION VALVE 1
EMBLY
(Not Shown) - HOSE SET 1
1 3150000910 HOLDER 1
2 0301233500 PLAIN WASHER 4 8,4/16 X 1,6 -HB200 FZB
3 0147132203 SCREW, HEX HEAD 4 M8 X 16 - 8.8 FZB
4 3150000913 BLOCK 1
5 0301232100 FLATWASHER 15 6,4/12 X 1,6 -HB200 FZB
6 0147124703 SCREW, HEX HEAD 7 M6 X 20 - 8.8 FZB
7 3150000915 DIRECTION VALVE 1
8 0147125403 Screw 2 M6 X 50 - 8.8 FZB
9 0291112815 LOCKNUT 6 M6 - 8 FZB / 1ISO 7040, PLASTIC INSERT
16 3150000916 REDUCING VALVE 1
17 8234020037 PR.CONTR.VALVE 1
20 3150000912 BALL VALVE 1
21 3217651301(3) RESTRICTION 10 D=0,6; 9/16-18 UN
23 3150000817 DOUBLE CH.VALVE 1
@Epiroc Refer to the DocMine web page for most up-to- 394

date information. The Printed information might

be outdated.




DocMine HOSE SET 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

@Epiroc Refer to the DocMine web page for most up-to- 395
date information. The Printed information might
be outdated.



DocMine HOSE SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L

COMPLETE_ASS | - HOSE SET 1

EMBLY

LBE24 3176568100 HOSE ASSEMBLY 1 Hose dia. 3/8", length 600 mm, (End A, JIC, UNF
3/4-16-IR), (End B, JIC< UNF 3/4-16-IR). Use
Cool., 10 X 600 R2AT

LD1 3176568000 HOSE ASSEMBLY 1 6,3 X 800 R2AT

LD2 3176568000 HOSE ASSEMBLY 1 6,3 X 800 R2AT

LP3 3176568000 HOSE ASSEMBLY 1 6,3 X 800 R2AT

LP4 3176685400 HOSE ASSEMBLY 1 6,3X 600 R2AT

LS1 3176744900 HOSE ASSEMBLY 1 D6,3X1100 R2AT

LS2 3176744900 HOSE ASSEMBLY 1 D6,3X1100 R2AT

LS3 3176744900 HOSE ASSEMBLY 1 D6,3X1100 R2AT

LS4 3176744900 HOSE ASSEMBLY 1 D6,3X1100 R2AT

SPB11 0574126411 HOSE ASSEMBLY 1 10 X 850 R2AT

SPB12 0574126411 HOSE ASSEMBLY 1 10 X 850 R2AT

SPB28 3176567500 HOSE ASSEMBLY 1 10 X 800 R2AT

SPB29 3176567600 HOSE ASSEMBLY 1 10 X 900 R2AT, Hose dia. 3/8" . length 900 mm.
(End A, JIC, UNF 3/4-16-IR), ( End B, JIC, UNF
3/4-16-IR). Use Aux VP.

SPE14 0574126411 HOSE ASSEMBLY 1 10 X 850 R2AT

SPE15 3176567500 HOSE ASSEMBLY 1 10 X 800 R2AT

SPE16 3176373300 HOSE ASSEMBLY 1 10 X 700 R2AT

SPE17 3176567500 HOSE ASSEMBLY 1 10 X 800 R2AT

SPE28 3176567600 HOSE ASSEMBLY 1 10 X 900 R2AT, Hose dia. 3/8" . length 900 mm.
(End A, JIC, UNF 3/4-16-IR), ( End B, JIC, UNF
3/4-16-IR). Use Aux VP.

SPE29 3176567500 HOSE ASSEMBLY 1 10 X 800 R2AT

SPED1 3176633600 HOSE ASSEMBLY 1 6,3X 700 R2AT

@Epiroc Refer to the DocMine web page for most up-to- 396

date information. The Printed information might

be outdated.




DocMine HOSE SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L

SPED2 3176633600 HOSE ASSEMBLY 1 6,3X 700 R2AT

SPRL10 0574126411 HOSE ASSEMBLY 1 10 X 850 R2AT

SPRL11 0574006858 HOSE ASSEMBLY 1 10 X 1050 R2AT

SPRR10 0574126411 HOSE ASSEMBLY 1 10 X 850 R2AT

SPRR11 0574006858 HOSE ASSEMBLY 1 10 X 1050 R2AT

SPT1 0574006618 HOSE ASSEMBLY 1 12,5X 750 R2AT

SPT2 3176686100 HOSE ASSEMBLY 1 12,5X 500 R2AT

LBET2 0574006618 HOSE ASSEMBLY 1 12,5X 750 R2AT

LP2 0574225811 HOSE ASSEMBLY 1 12,5X 550 R2AT

LT2 3176686100 HOSE ASSEMBLY 1 12,5X 500 R2AT

SPP1 3176567000 HOSE ASSEMBLY 1 12,5X 600 R2AT

@Epiroc Refer to the DocMine web page for most up-to- 397

date information. The Printed information might
be outdated.



DocMine

PR.CONTR.VALVE

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

398



8999651100-001 Boomer L2 D

PR.CONTR.VALVE

DocMine

SERV. PLATFORM - L2D WITH DCS

—

N~

\

1250 0009 39

399
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine PR.CONTR.VALVE 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 8234020037 PR.CONTR.VALVE 1
EMBLY
1 9120089302 LEVER JOINT 1
2 9120089391 BOLT SET 1
3 9126181619 SPRING SET 1
4 9120059052 LEVER SET 1
7 9128376800 RETURN SPRING 1
@Epiroc Refer to the DocMine web page for most up-to- 400

date information. The Printed information might

be outdated.




DocMine LEVER JOINT - PCL 401 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

1250 0014 98

@Epiroc Refer to the DocMine web page for most up-to- 401
date information. The Printed information might
be outdated.



DocMine

LEVER JOINT - PCL 401

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 9120089302 LEVER JOINT 1 PCL 401
EMBLY
1 9124798600 NUT 1
2 0211120803 SCREW 4 MC6S M 5 X 20 - 8.8 FZB
3 9128696200 PRESS. PLATE 1 INCL POS 5
4 - DISK 1
5 - PLATE 1 NSS
6 0211196211 SCREW 2 MC6S M 5 X 12 - 8.8 FZB
7 - DISK 1
@Epiroc Refer to the DocMine web page for most up-to- 402

date information. The Printed information might

be outdated.




DocMine LEVER SET - H 1 PCL 401 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

1250 0014 18

@Epiroc Refer to the DocMine web page for most up-to- 403
date information. The Printed information might
be outdated.



DocMine LEVER SET -H 1 PCL 401 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 9120059052 LEVER SET 1 H 1 PCL 401
EMBLY
1 0362110900 BALL KNOB 1 A1 40 M10  BLACK
2 9128695400 LEVER 1
3 9124974600 BELLOW 1
4 9125772900 NUT 1 M 14 - 8 FZB
5 - LOCKING 1
@Epiroc Refer to the DocMine web page for most up-to- 404

date information. The Printed information might

be outdated.




DocMine SCRAPER INSTALL 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

3150000814_01

@Epiroc Refer to the DocMine web page for most up-to- 405
date information. The Printed information might
be outdated.



DocMine SCRAPER INSTALL 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - SCRAPER INSTALL 1
EMBLY
1 - SCRAPER 1
2 - SCRAPER 1
@ Epiroc

Refer to the DocMine web page for most up-to- 406
date information. The Printed information might
be outdated.



DocMine SCRAPER 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

3150000820_02

@Epiroc Refer to the DocMine web page for most up-to- 407
date information. The Printed information might
be outdated.



DocMine SCRAPER 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - WIPER 1
EMBLY
1 3150000825 BRACKET 1
2 3150001516 BRACKET 1 LEFT
3 3150001509 PLATE 2
4 3150000829 PLATE 1
5 3150000833 PLATE 1
6 0301233500 PLAIN WASHER 13 8,4 /16 X 1,6 -HB200 FZB
7 3150001507 SEAL FITTING 1
8 0147132303 SCREW, HEX HEAD 13 M 8 X 20 -8.8 FZB
9 3150001517 BRACKET 1 RIGHT
@Epiroc Refer to the DocMine web page for most up-to- 408

date information. The Printed information might
be outdated.




DocMine SCRAPER 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

3150000821_02

@Epiroc Refer to the DocMine web page for most up-to- 409
date information. The Printed information might
be outdated.



DocMine SCRAPER 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - WIPER 1
EMBLY
1 3150000822 BRACKET 1
2 3150001512 BRACKET 1 LEFT
3 3150001508 PLATE 2
4 3150000824 PLATE 1
5 3150000832 PLATE 1
6 0301233500 PLAIN WASHER 13 8,4 /16 X 1,6 -HB200 FZB
7 3150001506 SEAL FITTING 1
8 0147132303 SCREW, HEX HEAD 13 M 8 X 20 -8.8 FZB
9 3150001513 BRACKET 1 RIGHT
@Epiroc Refer to the DocMine web page for most up-to- 410

date information. The Printed information might
be outdated.




DocMine HOSE SET - SP DCS 10.3-10.7M 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

@Epiroc Refer to the DocMine web page for most up-to- 411
date information. The Printed information might
be outdated.



DocMine

HOSE SET - SP DCS 10.3-10.7M

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L

COMPLETE_ASS | - HOSE SET 1 SP DCS 10.3-10.7M

EMBLY

LBE11 0574126011 HOSE ASSEMBLY 1 10 X 650 R2AT

LBE12 0574128411 HOSE ASSEMBLY 1 10 X 3400 R2AT

LBE21 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT

LBE22 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT

LBE23 0574126411 HOSE ASSEMBLY 1 10 X 850 R2AT

LD3 0574000069 HOSE ASSEMBLY 1 6,3 X 2900 R2AT

LD4 3176764400 HOSE ASSEMBLY 1 6,3X 4000 R2AT

LD5 3176764400 HOSE ASSEMBLY 1 6,3X 4000 R2AT

SPB20 0574125611 HOSE ASSEMBLY 1 10 X 450 R2AT

SPB21 0574126611 HOSE ASSEMBLY 1 10 X 950 R2AT

SPB22 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT

SPB23 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT

SPB24 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT

SPB25 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT

SPB26 0574126911 HOSE ASSEMBLY 1 ;{%')A(TQOO R2AT 10 X 1200 R2AT, 10 X 1200

SPB27 0574126911 HOSE ASSEMBLY 1 IL%,E\(TQOO R2AT 10 X 1200 R2AT, 10 X 1200

SPE13 0574127711 HOSE ASSEMBLY 1 10 X 2000 R2AT

SPE11 0574131511 HOSE ASSEMBLY 1 10 X 2300 R2AT

SPE12 0574127711 HOSE ASSEMBLY 1 10 X 2000 R2AT

SPE15 3176567500 HOSE ASSEMBLY 1 10 X 800 R2AT

SPE20 3176568100 HOSE ASSEMBLY 1 Hose dia. 3/8", length 600 mm, (End A, JIC, UNF
3/4-16-IR), (End B, JIC< UNF 3/4-16-IR). Use
Cool., 10 X 600 R2AT

@Epiroc Refer to the DocMine web page for most up-to- 412

date information. The Printed information might

be outdated.




DocMine

HOSE SET - SP DCS 10.3-10.7M

8999651100-001 Boomer L2 D

Iltem Part No. Name Qty Remarks Reman No. L

SPE21 0574007109 HOSE ASSEMBLY 1 10 2750 IBI 330

SPE22 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT

SPE23 0574006471 HOSE ASSEMBLY 1 10 X 2900 R2AT

SPE24 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT

SPE25 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT

SPE26 0574126411 HOSE ASSEMBLY 1 10 X 850 R2AT

SPE27 0574127611 HOSE ASSEMBLY 1 10 X 1900 R2AT

SPRLA1 3176568100 HOSE ASSEMBLY 1 Hose dia. 3/8", length 600 mm, (End A, JIC, UNF
3/4-16-IR), (End B, JIC< UNF 3/4-16-IR). Use
Cool., 10 X 600 R2AT

SPRL2 0574127211 HOSE ASSEMBLY 1 10 X 1500 R2AT

SPRL21 0574132111 HOSE ASSEMBLY 1 10 X 2500 R2AT

SPRL22 3176697500 HOSE ASSEMBLY 1 10 X 2400 R2AT

SPRL3 0574127211 HOSE ASSEMBLY 1 10 X 1500 R2AT

SPRL4 3176697300 HOSE ASSEMBLY 1 10 X 1100 R2AT

SPRL5 0574126911 HOSE ASSEMBLY 1 Il{%,)A(TmOO R2AT 10 X 1200 R2AT, 10 X 1200

SPRL6 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT

SPRL7 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT

SPRL8 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT

SPRL9 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT

SPRR1 3176568100 HOSE ASSEMBLY 1 Hose dia. 3/8", length 600 mm, (End A, JIC, UNF
3/4-16-IR), (End B, JIC< UNF 3/4-16-IR). Use
Cool., 10 X 600 R2AT

SPRR2 0574127311 HOSE ASSEMBLY 1 10 X 1600 R2AT

SPRR21 0574132111 HOSE ASSEMBLY 1 10 X 2500 R2AT

SPRR22 3176697500 HOSE ASSEMBLY 1 10 X 2400 R2AT

@Epiroc Refer to the DocMine web page for most up-to- 413

date information. The Printed information might

be outdated.




DocMine HOSE SET - SP DCS 10.3-10.7M 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
SPRR3 0574127211 HOSE ASSEMBLY 1 10 X 1500 R2AT
SPRR4 3176697300 HOSE ASSEMBLY 1 10 X 1100 R2AT
SPRR5 0574126911 HOSE ASSEMBLY 1 l1:{%;(_'_1200 R2AT 10 X 1200 R2AT, 10 X 1200
SPRR6 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT
SPRR7 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT
SPRR8 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT
SPRR9 3176373700 HOSE ASSEMBLY 1 10 X 4000 R2AT
SPT2 3176686100 HOSE ASSEMBLY 1 12,5X 500 R2AT
SPT3 3176709900 HOSE ASSEMBLY 1 12,5X 4000 R2AT
SPT4 3176709900 HOSE ASSEMBLY 1 12,5X 4000 R2AT
SPT5 3176709900 HOSE ASSEMBLY 1 12,5X 4000 R2AT
XSPB 0574025611 HOSE ASSEMBLY 1 6,3X 450 R2AT
XSPE 3176685400 HOSE ASSEMBLY 1 6,3X 600 R2AT
LBET3 0574232411 HOSE ASSEMBLY 1 12,5X 2900 R2AT
LBET4 3176709900 HOSE ASSEMBLY 1 12,5X 4000 R2AT
LBET5 3176709900 HOSE ASSEMBLY 1 12,5X 4000 R2AT
SPP2 3176567200 HOSE ASSEMBLY 1 12,5X 1500 R2AT
SPP3 3176709900 HOSE ASSEMBLY 1 12,5X 4000 R2AT
SPP4 3176709900 HOSE ASSEMBLY 1 12,5X 4000 R2AT
@Epiroc Refer to the DocMine web page for most up-to- 414

date information. The Printed information might

be outdated.




DocMine WARNING SIGNS 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

@Epiroc Refer to the DocMine web page for most up-to- 415
date information. The Printed information might
be outdated.



DocMine WARNING SIGNS 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L

COMPLETE_ASS | 3128998261 WARNING SIGNS 1

EMBLY

1 0088002279 MAND.ACT. LABEL 2

2 0088002116 SAFE COND.LABEL 1

3 - LABEL 1

4 0088002285 WARNING LABEL 1

5 - DATA PLATE 1

6 0088002277 WARNING LABEL 1

7 0088002278 INSTR. LABEL 1

8 0088002280 MAND.ACT. LABEL 1

9 0088002282 INSTR. LABEL 1

10 0088002274 WARNING LABEL 1

40 0129310400 BLIND RIVET 4 NOT ILLUSTRATED 2,4 X 7,4 TAP / D 48 BS

@Epiroc Refer to the DocMine web page for most up-to- 416

date information. The Printed information might

be outdated.




DocMine

LUBR. SYSTEM

8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

28 29 15 16
/) =
g €0 otm= S I = n% @ 30/’%
....... 155
EARAARA 16
&-\30 4o %%%%%%% 30/.(&
15/‘% /@/ @Eﬂ@ @\ %\\15
/m&' / Eu]\
1 _%/15 40 /%_ 16
6 b
23 Efj 56 | 16 15 29 28 56 %
T—lm/ ;o I
) é/zg \\
) N o
N 2
31 15 16
g o 5 =
32 \\E@ m@ii /16 /) 3150000713 01

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might

be outdated.

417



DocMine LUBR. SYSTEM 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - LUBR. SYSTEM 1
EMBLY
1 3150000901 DISTRIBUTOR 1
15 3128253809 HOSE ADAPTER 13
16 3128253808 THREADED SLEEVE 13
22 0346100201 PIPE CLAMP 1 D=8 NORMA TYP RSGU RUBBER-COVERED,
RUBBER-COVERED
23 0346100204 PIPE CLAMP 2 D=14 NORMA TYP RSGU
24 0346100241 PIPE CLAMP 1 RUBBER COVERED
28 3222310440 NIPPLE 2 R 1/8-R 1/8 90 DEGREE
29 0580000200 PIPE COUPLING 3 D=6; ISO 7-R 1/8
30 0580200200 PIPE COUPLING 8 6 - KR 1/8 WE 6-LLR
31 3150000903 NIPPLE 1
32 3222315780 QUICK COUPLING 1
40 3222309798 ADAPTER 2 R 1/4-R 1/8
56 3150000904 CLAMP BRACKET 2
@Epiroc Refer to the DocMine web page for most up-to- 418

date information. The Printed information might

be outdated.




DocMine HYDRAULIC SET 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

3150001527-03

@Epiroc Refer to the DocMine web page for most up-to- 419
date information. The Printed information might
be outdated.



DocMine

HYDRAULIC SET

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HYDRAULIC SET 1
EMBLY
1 3176651100 NIPPLE 2 UNF 3/4-G1/4
2 3176531300 CAP 1 UNF 3/4
8 - EMERGENCY VALVE 1
12 - OVERCENT.VALVE 1
13 3125900400 CHECK VALVE 2 HAWE RH 2, 8 G3/8 G 3/8 G 1/4 700
14 - DOUBLE CH.VALVE 1
15 3176313800 BALL VALVE 1
18 0823005017 CHECK VALVE 2
19 3217651303 RESTRICTION 2 D=1,6; 9/16-18 UN
88 3177301600 TEST PORT 1 2101-01-18.00, MATKOPPLING 2101 01-18.00, G

1/4" MEASURE COUPLING

@Epiroc Refer to the DocMine web page for most up-to- 420

date information. The Printed information might

be outdated.




8999651100-001 Boomer L2 D

EMERGENCY VALVE

DocMine

SERV. PLATFORM - L2D WITH DCS

A\ '\\N“ﬂ %
'.wm SaEa
- 75
)
Wi
)

g ’ 777
/87 "H e \V- 4
@t 7

7
7

"
)

1,

3150000879_01

421
date information. The Printed information might
be outdated.

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine EMERGENCY VALVE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - EMERGENCY VALVE 1
EMBLY
2 0300027473 PLAIN WASHER 2 6,4/12 X 1,5 HB200
3 0147125403 Screw 2 M6 X 50 - 8.8 FZB
8 3150000881 EMERGENCY VALVE 1
@Epiroc Refer to the DocMine web page for most up-to- 422

date information. The Printed information might
be outdated.




8999651100-001 Boomer L2 D

OVERCENT.VALVE

DocMine

SERV. PLATFORM - L2D WITH DCS

3150000895_01

423
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine OVERCENT.VALVE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - OVERCENT.VALVE 1
EMBLY
1 3150000864 ATTACHMENT 1
2 0301233500 PLAIN WASHER 4 8,4 /16 X 1,6 -HB200 FZB
3 3150000894 CLIP 1
4 0147132203 SCREW, HEX HEAD 2 M8 X 16 - 8.8 FZB
5 0147132903 SCREW, HEX HEAD 2 M8 X 45 -8.8 FZB
12 3150000818 OVERCENT.VALVE 1
@Epiroc Refer to the DocMine web page for most up-to- 424

date information. The Printed information might
be outdated.




DocMine DOUBLE CH.VALVE 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

@Epiroc Refer to the DocMine web page for most up-to- 425
date information. The Printed information might
be outdated.



DocMine DOUBLE CH.VALVE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - DOUBLE CH.VALVE 1
EMBLY
1 0300027406 PLAIN WASHER 4 A66,41251,6----
2 0147125403 Screw 2 M6 X 50 - 8.8 FZB
3 0291112815 LOCKNUT 2 M6 - 8 FZB /1SO 7040
14 3150000817 DOUBLE CH.VALVE 1
@Epiroc Refer to the DocMine web page for most up-to- 426

date information. The Printed information might
be outdated.




DocMine

ATTACHM.COMPLET
SERV. PLATFORM - L2D WITH DCS

8999651100-001 Boomer L2 D

o

A\ 2

50 52
P <

)

ALY
> 2
f AP
‘ D

&

@

SO

i \?rr‘ »Q\j/iﬁ‘

@ Epiroc

3150001564-02

Refer to the DocMine web page for most up-to- 427
date information. The Printed information might
be outdated.



DocMine ATTACHM.COMPLET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - ATTACHM.COMPLET 1
EMBLY
1 3150001639 ANGLE BRACKET 1
2 0301234400 PLAIN WASHER 2 10,5 /20 X 2 -HB 200 FZB
3 0147136203 SCREW, HEX HEAD 2 M 10 X 25 - 8.8 FZB
4 3176656400 NIPPLE 2 UNF 3/4-G1/2
5 0291112815 LOCKNUT 2 M6 - 8 FZB /1SO 7040
6 0301232100 FLATWASHER 4 6,4 /12 X 1,6 -HB200 FZB
7 0147125403 Screw 2 M6 X 50 - 8.8 FZB
8 3150000881 EMERGENCY VALVE 1
@Epiroc Refer to the DocMine web page for most up-to- 428

date information. The Printed information might

be outdated.




8999651100-001 Boomer L2 D

HYDRAULIC SET - DCS SP

DocMine

SERV. PLATFORM - L2D WITH DCS

3150001577-03

3150 0014 12 O

ITEM NOT ILLUSTRATED # 12 13 14 15 18 101

429
be outdated.

Refer to the DocMine web page for most up-to-
date information. The Printed information might

@ Epiroc



DocMine

HYDRAULIC SET - DCS SP

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HYDRAULIC SET 1 DCS SP
EMBLY
1 3150001453 VALVE BLOCK 1 SD6/2/AC(YG4) 11M8IM.P3G3
2 9900459409 ATTACHMENT 1 L2,VALVE BLOCK SERVICE PLATTFORM
3 9106230306 PROTECTION 1
4 5112307945 ATTACHMENT 1
5 8234020037 PR.CONTR.VALVE 1 MT PCL401-860
6 0216195741 SCREW 4 MF6S M8 X 20 - 10.9 FZB
7 0147136303 SCREW, HEX HEAD 2 M10 X 30 - 8.8 FZB
8 0301234400 PLAIN WASHER 4 10,5/20 X 2 -HB 200 FZB
9 0291112820 LOCK NUT 2 M 10 -8 FZB / ISO 7040
10 0147124703 SCREW, HEX HEAD 7 M6 X 20-8.8FZB
11 0301232100 FLATWASHER 7 6,4/12 X 1,6 -HB200 FZB
12 3217984850 PRESS.RED.VALVE 2 RX DR 6 DP2-5X/210Y
13 3177301600 TEST PORT 2 2101-01-18.00, MATKOPPLING 2101 01-18.00, G
1/4" MEASURE COUPLING
14 3217651304 RESTRICTION 1 D2,0;JIC9/16"
15 0211121503 SCREW 8 MC6S M 5 X 50 - 8.8 FZB
16 3150001439 ADAPTER PLATE 1 P2
17 0216195738 HEX SOCK. SCREW 4 M81617.92H4.963.25
18 HOSE SET 1 P2 TO RIG
19 9900459187 NIPPLE SET 1 CONTROL VALVE
21 3150001579 ATTACHMENT 1
22 9900459355 PLATE 1 RUBBER COVER MOUNTING
23 0301233500 PLAIN WASHER 4 8,4/16 X 1,6 -HB200 FZB
@Epiroc Refer to the DocMine web page for most up-to- 430

date information. The Printed information might

be outdated.




DocMine HYDRAULIC SET - DCS SP 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
24 0291112818 LOCK NUT 4 M 8 -8 FZB/ISO 7040
25 0088002444 STICKER_BRANDING 1 SERVICE PLATTFORM MANOUVER
26 9900459354 PLATE 1 VALVE MOUNTING
27 0301235800 FLAT WASHER 2 13/24 X 2,5-HB 200 FZB
28 0147140203 SCREW, HEX HEAD 2 M 12 X 35-8.8 FZB
101 - SET,CONNECTION 1 SP JOYSTICK DRAIN
@Epiroc Refer to the DocMine web page for most up-to- 431

date information. The Printed information might
be outdated.




DocMine

HOSE SET

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

432



DocMine HOSE SET 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

@Epiroc Refer to the DocMine web page for most up-to- 433
date information. The Printed information might
be outdated.



DocMine HOSE SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE SET 1
EMBLY
JSD 3176522000 HOSE ASSEMBLY 1 6,3X 1200 R2AT
JSP 0574031811 HOSE ASSEMBLY 1 6,3X 3500 R2AT
JSP1 3176648600 HOSE ASSEMBLY 1 6,3X 1000 R2AT
JSP2 3176648600 HOSE ASSEMBLY 1 6,3X 1000 R2AT
JSP3 3176648600 HOSE ASSEMBLY 1 6,3X 1000 R2AT
JSP4 3176648600 HOSE ASSEMBLY 1 6,3X 1000 R2AT
SPP1 0574031811 HOSE ASSEMBLY 1 6,3X 3500 R2AT
SPT 0574227711 HOSE ASSEMBLY 1 0574232711, 12,5X 2000 R2AT
@Epiroc Refer to the DocMine web page for most up-to- 434

date information. The Printed information might

be outdated.




DocMine ATTACHMENT SET 8999651100-001 Boomer L2 D

SERV. PLATFORM - L2D WITH DCS

9111882916-04

@Epiroc Refer to the DocMine web page for most up-to- 435
date information. The Printed information might
be outdated.



DocMine ATTACHMENT SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - ATTACHMENT SET 1
EMBLY
1 0211196402 HEX SOCK. SCREW 10 MCBS M 24 X 130 - 12.9
2 0211196336 HEX SOCK. SCREW 3 MCBS M 24 X 90 - 12.9
3 5750532241 LOCK NUT 10 AM 24 25 225 36
4 5750532240 PLAIN WASHER 23 A 24 2544 4 - - STEEL -
@Epiroc Refer to the DocMine web page for most up-to- 436

date information. The Printed information might
be outdated.




DocMine BOOM FRAME CPL. - COMPLETE 8999651100-001 Boomer L2 D

BOOM FRAME CPL. - COMPLETE

9900459782-01

@Epiroc Refer to the DocMine web page for most up-to- 437
date information. The Printed information might
be outdated.



DocMine BOOM FRAME CPL. - COMPLETE 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BOOM FRAME CPL. 1 COMPLETE
EMBLY
1 5112331922 BOOM FRAME 1 WELDMENT
2 9106190782 MUDGUARD 2
3 9106184585 BRACKET 1
4 9106184589 CABLE TRAY 1
5 9106180378 CABLE TRAY 1 BOMRAM
6 0147137503 SCREW, HEX HEAD 8 M 10 X 90 - 8.8 FZB
7 0301234400 PLAIN WASHER 26 10,5/20 X 2 -HB 200 FZB
8 0291112820 LOCK NUT 9 M 10 - 8 FZB /1SO 7040
9 0147140303 SCREW, HEX HEAD 4 M 12 X 40 - 8.8 FZB
10 0301235800 FLAT WASHER 8 13/24 X 2,5 - HB 200 FZB
11 0291112822 LOCK NUT 4 M 12 -8 FZB / ISO 7040
12 0147132703 SCREW, HEX HEAD 4 M8 X 35 -8.8 FZB
13 0147132503 SCREW, HEX HEAD 2 M8 X 25-8.8FZB
14 0301233500 PLAIN WASHER 12 8,4 /16 X 1,6 -HB200 FZB
15 0291112818 LOCK NUT 6 M 8 -8 FZB/ISO 7040
17 3128326157 CHAIN SET 1
18 3128326156 CHAIN SET 1
19 9106149519 END COVER 1 D=70/66 H=22
21 0147136703 SCREW, HEX HEAD 8 M 10 X 50 - 8.8 FZB
22 - COVER COMPL. 1 LOCK
23 0147136303 SCREW, HEX HEAD 1 M10 X 30 - 8.8 FZB
24 0324125200 SPACER SLEEVE 8 1820 2 0011 9030 93
@Epiroc Refer to the DocMine web page for most up-to- 438

date information. The Printed information might

be outdated.




DocMine BOOM FRAME CPL. - COMPLETE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
25 0324100015 SPACER SLEEVE 8 18 50 2 0011 9030 93 FZ
@Epiroc Refer to the DocMine web page for most up-to- 439

date information. The Printed information might
be outdated.




DocMine

COVER

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

440



DocMine COVER 8999651100-001 Boomer L2 D

COVER

5112308634-02

@Epiroc Refer to the DocMine web page for most up-to- 441
date information. The Printed information might
be outdated.



DocMine COVER 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - COVER 1
EMBLY
1 COVER COMPL. 1
2 5112209300 RING PIN 2 4N
3 4310046400 PLAST.,ST.CABLE 0.50 PVC-BELAGD YD=3MM/ID=2MM
4 4330101600 BULLDOG GRIP 4 4P
@Epiroc Refer to the DocMine web page for most up-to- 442

date information. The Printed information might
be outdated.



DocMine COVER COMPL. 8999651100-001 Boomer L2 D

COVER

9900500126-01

@Epiroc Refer to the DocMine web page for most up-to- 443
date information. The Printed information might
be outdated.



DocMine COVER COMPL. 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - COVER COMPL. 1
EMBLY
1 5112308629 COVER PLATE 1 BOMRAM
2 9900459290 HANDLE 2 COVER PALTE
3 5541082000 CAPSCREW 12 CPSCR-PHILLIP PH-M5X16 A4
4 0301231800 PLAIN WASHER 12 5,3/10 X 1 - HB 200 FZB
5 0291112814 LOCK NUT 12 M 5-8FZB/1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 444

date information. The Printed information might
be outdated.




DocMine STOP SET - STEER STOP, 38° 8999651100-001 Boomer L2 D

STOP SET - STEER STOP, 38°

5112331936 02

@Epiroc Refer to the DocMine web page for most up-to- 445
date information. The Printed information might
be outdated.



DocMine STOP SET - STEER STOP, 38° 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - STOP SET 1 STEER STOP, 38°
EMBLY
1 5112331938 STOP 2
2 0301237800 PLAIN WASHER 4 17 /30 X 3 - HB 200 FZB
3 0147148503 SCREW, HEX HEAD 4 M 16 X 80 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 446

date information. The Printed information might
be outdated.




DocMine SWIVEL LOCK 8999651100-001 Boomer L2 D

SWIVEL LOCK
®
4
@Epiroc Refer to the DocMine web page for most up-to- 447

date information. The Printed information might
be outdated.



DocMine SWIVEL LOCK 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - SWIVEL LOCK 1
EMBLY
1 5112331930 SAFETY DETAIL 1
2 5730017323 LOCKING CLIP 2 SPRING
3 4310046400 PLAST.,ST.CABLE 1
4 4330101600 BULLDOG GRIP 4
@Epiroc Refer to the DocMine web page for most up-to- 448

date information. The Printed information might
be outdated.




DocMine ATTACHMENT - ARTICULATION LOCKBAR ATTACHMENT 8999651100-001 Boomer L2 D

ATTACHMENT - ARTICULATION LOCKBAR ATTACHMENT

| wr— —

5112015204-05

@Epiroc Refer to the DocMine web page for most up-to- 449
date information. The Printed information might
be outdated.



DocMine ATTACHMENT - ARTICULATION LOCKBAR ATTACHMENT 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - MOUNT 1 ARTICULATION LOCKBAR ATTACHMENT
EMBLY
1 0298100022 BLIND RIVET NUT 2 A1 M8 11 16
2 5112015202 PLATE 1
3 0301233500 PLAIN WASHER 2 8,4/16 X 1,6 - HB200 FZB
4 0147132303 SCREW, HEX HEAD 2 M8 X 20-8.8 FZB
5 5112015203 DISTANCE PIECE 1
6 3176368100 STRAP 2 L=500, W=25
@Epiroc Refer to the DocMine web page for most up-to- 450

date information. The Printed information might
be outdated.




DocMine BOOMBRACKET CPL 8999651100-001 Boomer L2 D
BOOMBRACKET CPL

17

17

2
/
/
/
/
/
7
> /
SESESRSEN / \
4
o /
A /
/
<) /
»
SO OS 0o,
7
/
/
/
!

:@\
/N
&%
"\
=
~

9106206965-08

@Epiroc Refer to the DocMine web page for most up-to- 451
date information. The Printed information might
be outdated.



DocMine BOOMBRACKET CPL 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BOOMBRACKET CPL 1
EMBLY
1 9106206968 BOOM BRACKET 1
2 5730015333 SCREW, HEX HEAD 28 HEX. BOLT
3 0211196402 HEX SOCK. SCREW 26 MCBS M 24 X 130 - 12.9
5 0211196336 HEX SOCK. SCREW 10 MCBS M 24 X 90 - 12.9
7 0291112830 LOCK NUT 28 M 24 - 8 FZB / 1SO 7040
8 0301240500 PLAIN WASHER 56 25/44 X 4 - HB 200 FZB
9 3128001014 CLAMP 4 1", R9
10 0147141003 SCREW, HEX HEAD 4 M 12 X 75 - 8.8 FZB
11 0301235800 FLAT WASHER 4 13/24 X2,5-HB 200 FZB
12 CHAIN SET 2
16 5750532241 LOCK NUT 26 A M 2425225 36
17 5750532240 PLAIN WASHER 62 A 242544 4 - - STEEL -
@Epiroc Refer to the DocMine web page for most up-to- 452

date information. The Printed information might
be outdated.




DocMine BOOM BRACKET 8999651100-001 Boomer L2 D

BOOMBRACKET CPL

20 _

21

l
i

]
\
o \\/L/

9106206966-13

@Epiroc Refer to the DocMine web page for most up-to- 453
date information. The Printed information might
be outdated.



DocMine BOOM BRACKET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 9106206968 BOOM BRACKET 1
EMBLY
20 0147132303 SCREW, HEX HEAD 24 M8 X 20-8.8FZB
21 0301233500 PLAIN WASHER 24 8,4 /16 X 1,6 -HB200 FZB
24 0301235800 FLAT WASHER 6 13/24 X 2,5 - HB 200 FZB
25 0147140003 SCREW, HEX HEAD 6 M 12 X 25 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 454

date information. The Printed information might

be outdated.




DocMine CHAIN SET 8999651100-001 Boomer L2 D

BOOMBRACKET CPL

3128000020 01

@Epiroc Refer to the DocMine web page for most up-to- 455
date information. The Printed information might
be outdated.



DocMine CHAIN SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS CHAIN SET 1
EMBLY
1 0369100015 CHAIN 1 D=5,L=560,2=20
2 9030050000 AIR HOSE 0.45 DIAM 20 3/4" *

20 X5

3 0291112820 LOCK NUT 1 M 10 -8 FZB /1SO 7040
4 0147136603 SCREW, HEX HEAD 1 M 10 X 45 - 8.8 FZB
5 3217312400 SHACKLE 1 STRAIGHT M10,15MM OPENING
@Epiroc Refer to the DocMine web page for most up-to- 456

date information. The Printed information might
be outdated.




DocMine SLIDE BEAM KIT 8999651100-001 Boomer L2 D

SLIDE BEAM KIT

o
\‘
-

Z'QF/

8,10

N

/

ol
.
\
N
U
L

11,12

2

9106132508 05

A
(o]e}
—
T

@Epiroc Refer to the DocMine web page for most up-to- 457
date information. The Printed information might
be outdated.



DocMine

SLIDE BEAM KIT

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - SLIDE BEAM KIT 1
EMBLY
1 9106132500 JACK TUBE 2
2 9106132502 HYDR. CYLINDER 2
4 5112282600 CLAMP 2
5 0147156503 SCREW, HEX HEAD 4 M 20 X 130 - 8.8 FZB
6 0147155503 SCREW, HEX HEAD 4 M 20 X 70 - 8.8 FZB
7 0301239400 PLAIN WASHER 8 21/37 X 3 - HB 200 FZB
8 9106132510 SHAFT 2
9 5112304427 SHAFT 2
10 0335112700 CIRCLIP 8 SGA 25 X 1,2 DIN 471
12 0211121503 SCREW 12 MC6S M 5 X 50 - 8.8 FZB
13 3177309283 DIRECTION VALVE 3
15 - HOSE SET 1 SUPPORT LEGS,FRONT
16 0301239400 PLAIN WASHER 4 21/37 X3-HB 200 FZB
17 0147154703 SCREW, HEX HEAD 4 M 20 X 30 - 8.8 FZB
18 5112310971 HOSE PROTECTION 2.00
@Epiroc Refer to the DocMine web page for most up-to- 458

date information. The Printed information might

be outdated.




DocMine HYDR. CYLINDER - SLIDE CYLINDER L2 8999651100-001 Boomer L2D

SLIDE BEAM KIT

Note : O = Seal Kit

1250 0168 93

@Epiroc Refer to the DocMine web page for most up-to- 459
date information. The Printed information might
be outdated.



DocMine

HYDR. CYLINDER - SLIDE CYLINDER L2

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 9106132502 HYDR. CYLINDER 1 SLIDE CYLINDER L2
EMBLY
- 9120099305 SEAL KIT 1 INCL.POS.3,4,6-11,19
1 - CYL.BARREL 1 NOT SOLD SEPARATELY
2 9106132605 PISTON ROD 1
3 0663213500 O-RING 1 44,2 X 3 70 SHORE
4 0661150065 BACK-UP RING 1 45 50 25 1,3
5 9126394300 COVER 1
6 9125693100 SEAL 1 F1 25 35 INT
7 9127227400 WASHER 1
8 0335213600 CIRCLIP 1 SGH 35X 1,5 DIN 472
9 0665913000 WIPER 1 25/35X 10 AU 92
10 0192120400 SET SCREW 1 M 5 X 10 T6SS DIN 915
11 9125672000 PISTON SEAL 1
12 9126394800 PISTON 1
13 0501001300 BEARING,SP.PL. 2 25/42 X 20
14 0335214100 CIRCLIP 4 SGH 42 X 1,75 DIN 472
15 3128209998 CHECK VALVE 2
16 3222317628 PILOT PISTON 1
17 0661100015 SEAL WASHER 2 13,74/20,57 X 2,10-SC-14
18 9128503400 PLUG 2
19 0663210464 O-RING 1 16,1 X 1,6 90 SHORE
@Epiroc Refer to the DocMine web page for most up-to- 460

date information. The Printed information might

be outdated.




DocMine

HOSE SET - JACK AND SLIDE

8999651100-001 Boomer L2 D

SLIDE BEAM KIT

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

461



DocMine HOSE SET - JACK AND SLIDE 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE SET 1 JACK AND SLIDE
EMBLY
JFLA 3176697600 HOSE ASSEMBLY 1 6,3X 2000 R2AT
JFL2 3176697600 HOSE ASSEMBLY 1 6,3X 2000 R2AT
JFR1 3176697600 HOSE ASSEMBLY 1 6,3X 2000 R2AT
JFR2 3176697600 HOSE ASSEMBLY 1 6,3X 2000 R2AT
JSL1 0574006544 HOSE ASSEMBLY 1 6,3X 950 R2AT
JSL2 0574006544 HOSE ASSEMBLY 1 6,3X 950 R2AT
JSR1 3176006432 HOSE ASSEMBLY 1 6,3X 180 R2AT
JSR2 3176006432 HOSE ASSEMBLY 1 6,3X 180 R2AT
@Epiroc Refer to the DocMine web page for most up-to- 462

date information. The Printed information might

be outdated.




DocMine

HOSE SET - JACK AND SLIDE 8999651100-001 Boomer L2 D

DIRECTION VALVE

Referenced Pages

@Epiroc

Refer to the DocMine web page for most up-to- 463
date information. The Printed information might
be outdated.



DocMine

SUPPORT LEG KIT

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

464



DocMine SUPPORT LEG KIT 8999651100-001 Boomer L2 D

SUPPORT LEG KIT

5112307933-01

@ Epiroc Refer to the DocMine web page for most up-to- 465
date information. The Printed information might
be outdated.



DocMine SUPPORT LEG KIT 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - SUPPORT LEG KIT 1
EMBLY
csL3 5112307929 SUPPORT LEG 1
csL4 5112307929 SUPPORT LEG 1
@Epiroc Refer to the DocMine web page for most up-to- 466

date information. The Printed information might
be outdated.




DocMine SUPPORT LEG 8999651100-001 Boomer L2 D

SUPPORT LEG KIT

5112307932-08

@Epiroc Refer to the DocMine web page for most up-to- 467
date information. The Printed information might
be outdated.



DocMine SUPPORT LEG 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 5112307929 SUPPORT LEG 1
EMBLY
1 9121598701 HYDR. CYLINDER 1 125/100 STANDARD
2 9106170233 FOOT PLATE 1
21 9106180478 COVER PLUG 2 055 0183 000 03
22 0108110366 SPRING PIN 1 15100 C115.5-15.8 3
51 0301239400 PLAIN WASHER 2 21/37 X3-HB 200 FZB
52 0147155503 SCREW, HEX HEAD 2 M 20 X 70 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 468

date information. The Printed information might

be outdated.




DocMine HYDR. CYLINDER - 125/100 STANDARD 8999651100-001 Boomer L2 D

SUPPORT LEG KIT

1250 0247 64

@Epiroc Refer to the DocMine web page for most up-to- 469
date information. The Printed information might
be outdated.



DocMine

HYDR. CYLINDER - 125/100 STANDARD

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 9121598701 HYDR. CYLINDER 1 125/100 STANDARD
EMBLY
- 9121598750 SEAL KIT 1 INCL.POS.3,5-7,10,11,13,14
- 6060014908 SET,SEAL 1 INCL.POS.16(2X),17(2X),18(2X).
1 - CYL.BARREL 1 NOT SOLD SEPARATELY
2 9126249601 PISTON ROD 1
3 - SCREW 1 NOT SOLD SEPARATELY
4 9126249800 PISTON 1
5 - GUIDE RING 1 NOT SOLD SEPARATELY
6 - PISTON SEAL 1 NOT SOLD SEPARATELY
7 - O-RING 1 NOT SOLD SEPARATELY
10 - O-RING 1 NOT SOLD SEPARATELY
11 - BACK-UP RING 1 NOT SOLD SEPARATELY
12 9126249900 COVER 1
13 - PISTON ROD SEAL 1 NOT SOLD SEPARATELY
14 - WIPER 1 NOT SOLD SEPARATELY
15 9121598705 VALVE 2
16 - O-RING 2 NOT SOLD SEPARATELY
17 - O-RING 2 NOT SOLD SEPARATELY
18 - BACK-UP RING 2 NOT SOLD SEPARATELY
19 9128699800 SLIDE 1
@Epiroc Refer to the DocMine web page for most up-to- 470

date information. The Printed information might

be outdated.




DocMine FIRE EXTINGUIS. 8999651100-001 Boomer L2 D

FIRE EXTINGUIS.

3,4,5

3217549660

@Epiroc Refer to the DocMine web page for most up-to- 471
date information. The Printed information might
be outdated.



DocMine

MOTOR FRAME - 1800MM WAIST / SHAFT COMPLETE

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

472



8999651100-001 Boomer L2 D

MOTOR FRAME - 1800MM WAIST / SHAFT COMPLETE

DocMine

MOTOR FRAME - 1800MM WAIST / SHAFT COMPLETE

5112331300 05

ARAXTIT I I\NL2TS
A1 77777777\ N 272

AITI277222272\N277 “

N

\m.w

Pl

\
\
NS 10))
O )/ 4 ~
v Y \\
X )/ ©
v & /
.

<

473
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine MOTOR FRAME - 1800MM WAIST / SHAFT COMPLETE 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - MOTOR FRAME 1 1800MM WAIST / SHAFT COMPLETE
EMBLY
1 - MOTOR FRAME 1
2 - GATE 1
3 5112330550 WAIST PIN 2
4 5112330552 PLAIN BEARING 1
5 5112330551 PLAIN BEARING 2
6 0295312300 LOCK NUT 2 LOCK NUT
7 0333612300 LOCK WASHER 2 LOCK WASHER
9 0147140103 SCREW, HEX HEAD 10 M12 X 30 - 8.8 FZB
10 9106208204 CABLE TRAY 1
11 0301233500 PLAIN WASHER 1 8,4 /16 X 1,6 -HB200 FZB
12 0147132203 SCREW, HEX HEAD 1 M8 X 16 - 8.8 FZB
13 0216195761 HEX SOCK. SCREW 2 M 82516 H4,43550,5
14 5112331613 PLATE 1
15 5112331363 ATTACHMENT 1
16 0301235800 FLAT WASHER 26 13/24 X 2,5 - HB 200 FZB
17 - CABLE TRAY 1
18 9106219780 BRACKET 1
19 9106219781 BRACKET 1
20 0291112822 LOCK NUT 8 M 12 -8 FZB /ISO 7040
21 0147140603 SCREW, HEX HEAD 4 M 12 X 55 - 8.8 FZB
22 0291112820 LOCK NUT 2 M 10 - 8 FZB /1SO 7040
23 5112010260 ATTACHMENT 1
@Epiroc Refer to the DocMine web page for most up-to- 474

date information. The Printed information might

be outdated.




DocMine MOTOR FRAME - 1800MM WAIST / SHAFT COMPLETE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
24 0147136203 SCREW, HEX HEAD 2 M 10 X 25 - 8.8 FZB
25 0301234400 PLAIN WASHER 6 10,5/20 X2 -HB 200 FZB
26 0147136803 SCREW, HEX HEAD 2 M 10 X 55 - 8.8 FZB
27 0147140803 SCREW, HEX HEAD 4 M 12 X 65 -8.8 FZB
29 3128259750 ATTACHMENT 1
30 0226030600 TAPPING SCREW 2 M6SF M 5 X 16 - 8.8 FZB
31 - BRACKET ASSM 1
@Epiroc Refer to the DocMine web page for most up-to- 475

date information. The Printed information might
be outdated.




DocMine

STAND FRAME

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

476



8999651100-001 Boomer L2 D

STAND FRAME

DocMine

MOTOR FRAME - 1800MM WAIST / SHAFT COMPLETE

5112331420 04

477
date information. The Printed information might

Refer to the DocMine web page for most up-to-

@ Epiroc

be outdated.



DocMine STAND FRAME 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - GATE 1
EMBLY
1 5112331421 BRACKET 1
2 - BRACKET 1
3 5112331423 SUPPORT 1
4 5112331424 SUPPORT 1
7 5112331463 BRACKET 1
8 5112331464 BRACKET 1
9 - PARTING WALL 1
10 5112331469 PLATE 1
11 0301234400 PLAIN WASHER 2 10,5/20 X 2 -HB 200 FZB
12 0301235800 FLAT WASHER 46 13/24 X 2,5 -HB 200 FZB
14 0291112820 LOCK NUT 2 M 10 -8 FZB /SO 7040
15 0291112822 LOCK NUT 23 M 12 -8 FZB /SO 7040
17 0147140203 SCREW, HEX HEAD 15 M 12X 35-8.8 FZB
18 0147140303 SCREW, HEX HEAD 4 M 12 X 40 - 8.8 FZB
20 0147140903 SCREW, HEX HEAD 4 M12X70-88FZB,M12X70-88FZBM 12 X
70 - 8.8 FZB, TEE-RUN (ORS|ORS|ORS) BLK

@Epiroc Refer to the DocMine web page for most up-to- 478
date information. The Printed information might
be outdated.




8999651100-001 Boomer L2 D

PARTING WALL

DocMine

MOTOR FRAME - 1800MM WAIST / SHAFT COMPLETE

5112331430 02

479
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine PARTING WALL 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - PARTING WALL 1
EMBLY
1 5112331431 PARTING WALL 1
2 9106239864 EDGE LIST 2.60
3 5112331155 COVER PLATE 1
4 5112331346 PLATE 2
5 5112331347 PLATE 1
6 5537460500 WASHER 2 0.25 FENDER, WASHER-FLAT 1/4 FENDER
7 0301232100 FLATWASHER 11 6,4/12 X 1,6 -HB200 FZB
8 5112331395 SEALING LIST 0.80
9 9106222807 CABLE LADDER 1
10 0147124703 SCREW, HEX HEAD 8 M6 X 20 - 8.8 FZB
11 0147124903 SCREW, HEX HEAD 3 M6 X 25-8.8 FZB
12 0291112815 LOCKNUT 5 M6 - 8 FZB / ISO 7040, PLASTIC INSERT
13 5112331354 RUBBER CLOTH 1
14 9106157987 CLAMP 3 DIA.4-5MM
@Epiroc Refer to the DocMine web page for most up-to- 480

date information. The Printed information might
be outdated.




8999651100-001 Boomer L2 D

CABLE TRAY

DocMine

MOTOR FRAME - 1800MM WAIST / SHAFT COMPLETE

9106 2197 50 Ed06

481
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine CABLE TRAY 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - CABLE TRAY 1
EMBLY
1 9106157987 CLAMP 16 DIA.4-5MM
2 9106219746 CABLE LADDER 1
3 9106225113 CABLE TRAY 2 WIRE 60 120 1300 5 5 STEE
4 9106219748 CABLE LADDER 1
6 0226030500 TAPPING SCREW 16 M6SF M 6 X 16 STEEL FZB
7 9106219795 BRACKET 4
8 0301234400 PLAIN WASHER 8 10,5 /20 X 2 -HB 200 FZB
10 0147136003 SCREW, HEX HEAD 8 M 10 X 20 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 482

date information. The Printed information might

be outdated.




DocMine BRACKET ASSM 8999651100-001 Boomer L2 D

MOTOR FRAME - 1800MM WAIST / SHAFT COMPLETE

5112006837-01

@Epiroc Refer to the DocMine web page for most up-to- 483
date information. The Printed information might
be outdated.



DocMine BRACKET ASSM 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BRACKET ASSM 1
EMBLY
1 5112331425 BRACKET 1
2 5112331606 BRACKET 1
3 0147136303 SCREW, HEX HEAD 2 M 10 X 30 - 8.8 FZB
4 0301234400 PLAIN WASHER 4 10,5/20 X 2 -HB 200 FZB
5 0291112820 LOCK NUT 2 M 10 - 8 FZB /1SO 7040
6 0147140403 SCREW, HEX HEAD 4 M 12 X 45 - 8.8 FZB
7 0301235800 FLAT WASHER 8 13/24 X2,5-HB 200 FZB
8 0291112822 LOCK NUT 4 M 12 - 8 FZB /1SO 7040
9 0147140103 SCREW, HEX HEAD 8 M 12 X 30 -8.8 FZB
10 5730014668 RIVET WASHER 8 WASHER
@Epiroc Refer to the DocMine web page for most up-to- 484

date information. The Printed information might

be outdated.




DocMine STEP - COMPLETE WITH HANDLES 8999651100-001 Boomer L2 D

STEP - COMPLETE WITH HANDLES

9106219760 10

@Epiroc Refer to the DocMine web page for most up-to- 485
date information. The Printed information might
be outdated.



DocMine STEP - COMPLETE WITH HANDLES 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - STEP 1 COMPLETE WITH HANDLES
EMBLY
2 9106219765 FOOT STEP 1
3 9106219778 HANDLE 1 HANDLE ON HYDRAULIC TANK
5 0301234400 PLAIN WASHER 2 10,5/20 X 2 -HB 200 FZB
9 0147136503 SCREW, HEX HEAD 2 M 10 X 40 - 8.8 FZB
10 9106230660 HANDLE 1
11 0301235800 FLAT WASHER 8 13/24 X 2,5-HB 200 FZB
12 0147140103 SCREW, HEX HEAD 6 M12 X 30 - 8.8 FZB
13 0147196069 Hex head screw 2 M 12 X 55 - 8.8 FZB
14 0291112822 LOCK NUT 2 M 12 -8 FZB/ISO 7040
@Epiroc Refer to the DocMine web page for most up-to- 486

date information. The Printed information might
be outdated.




DocMine DIESEL ENG.UNIT 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

5

S " {(U’ o
19 -l y
o &H s

5112332198-04

@Epiroc Refer to the DocMine web page for most up-to- 487
date information. The Printed information might
be outdated.



DocMine

DIESEL ENG.UNIT

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - DIESEL ENG.UNIT 1
EMBLY
1 5112331810 DIESEL ENGINE 1
2 5112330675 HYDR.TRANSMISS. 1 6060070054
3 - COOLING SYSTEM 1
4 - FAN DRIVE 1
5 - EXHAUST ASSY 1
6 - AIR FILTER SET 1
7 - OIL FILLER 1
8 - CONNECTION SET 1 ENGINE MOUNT
9 - COVER COMPL. 1
10 - CONNECTION SET 1
11 - CONNECTION SET 1 OIL DRAIN
14 - SENSOR SET 1 OIL PRESSURE B353
@Epiroc Refer to the DocMine web page for most up-to- 488

date information. The Printed information might

be outdated.




DocMine DIESEL ENGINE - STAGE llIA 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

1250 0377 91

@Epiroc Refer to the DocMine web page for most up-to- 489
date information. The Printed information might
be outdated.



DocMine DIESEL ENGINE - STAGE IlIA 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 5112331810 DIESEL ENGINE 1 STAGE IIIA
EMBLY
1 5750532701 V-BELT 1 10PK 1510 EQ7I
2 6060011415 OIL FILTER 1
3 5112310159 STARTER 1 STARTER
4 5112322712 PLUG 2 OIL DRAIN PLUG
5 5112303428 GASKET 2
6 5112004656 ADAPTER SET 1
7 3177000234 FILTER COMPL. 1
8 3177000231 SENSOR CABLE 1
9 6060003889 GENERATOR 1
10 6060006599 GASKET 1
11 5112323029 GASKET 1
12 3177000230 SEAL RING 1
13 6060005693 FILTER 1 ENGINE FUEL PRE FILTER
14 6060005692 FUEL FILTER 2 ENGINE FUEL FINE FILTER
15 5112323499 WATER PUMP 1
16 6060002187 BELT TENSIONER 1
17 6060005380 FUEL PUMP 1
18 5112323762 MOTOR BRACKET 4
19 6060000942 TURBO 1
20 - HOUSE 1 NOT SOLD SEPARATELY
21 - SCREW 2 NOT SOLD SEPARATELY
22 6060002188 GASKET 1
@Epiroc Refer to the DocMine web page for most up-to- 490

date information. The Printed information might

be outdated.




DocMine DIESEL ENGINE - STAGE llIA 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
23 5580002329 THERMOSTAT 1
24 5112321792 PULLEY 1
@Epiroc Refer to the DocMine web page for most up-to- 491

date information. The Printed information might
be outdated.




DocMine

ADAPTER SET - ACCEL PEDAL

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

492



DocMine ADAPTER SET - ACCEL PEDAL 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

ITEM NOT ILLUSTRATED # 8 5112004656-01

@Epiroc Refer to the DocMine web page for most up-to- 493
date information. The Printed information might
be outdated.



DocMine ADAPTER SET - ACCEL PEDAL 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 5112004656 ADAPTER SET 1 ACCEL PEDAL
EMBLY
1 0147120503 SCREW, HEX HEAD 2 M5X12-8.8 FZB
2 0147124703 SCREW, HEX HEAD 3 M6 X 20 - 8.8 FZB
3 0301231800 PLAIN WASHER 2 5,3/10 X 1 - HB 200 FZB
4 0301232100 FLATWASHER 3 6,4 /12 X 1,6 -HB200 FZB
5 0698514061 CABLE GLAND 1 M20X1,5 7-13 B1
6 5112004655 ADAPTER FLANGE 1
7 5112002088 ACCEL. PEDAL 1
8 5112004508 CABLE COMPLETE 1
@Epiroc Refer to the DocMine web page for most up-to- 494

date information. The Printed information might
be outdated.




DocMine HYDR.TRANSMISS. 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

1250 0163 22

@Epiroc Refer to the DocMine web page for most up-to- 495
date information. The Printed information might
be outdated.



DocMine HYDR.TRANSMISS. 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 5112330675 HYDR.TRANSMISS. 1 6060070054
EMBLY
1 5112280563 FILTER 1
2 5112321959 SOLENOID VALVE 4
@ Epiroc

Refer to the DocMine web page for most up-to- 496
date information. The Printed information might
be outdated.



DocMine COOLING SYSTEM 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

5112331804-05

@Epiroc Refer to the DocMine web page for most up-to- 497
date information. The Printed information might
be outdated.



DocMine COOLING SYSTEM 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - COOLING SYSTEM 1
EMBLY
1 5112331501 RADIATOR 1
2 - CONNECTION SET 1
3 - CONNECTION SET 1
4 - CONNECTION SET 1
5 - SEAL KIT 1
6 0301234400 PLAIN WASHER 2 10,5 /20 X 2 -HB 200 FZB
7 0147136003 SCREW, HEX HEAD 2 M 10 X 20 - 8.8 FZB
8 0300027493 PLAIN WASHER 4 10 10,5 28 A
9 0147135903 SCREW, HEX HEAD 4 M 10 X 16 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 498

date information. The Printed information might
be outdated.




DocMine RADIATOR 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

29 1261500328

@Epiroc Refer to the DocMine web page for most up-to- 499
date information. The Printed information might
be outdated.



DocMine RADIATOR 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 5112331501 RADIATOR 1
EMBLY
1 6060001581 OIL COOLER 1
2 6060001582 OIL COOLER 1
3 6060001583 WATER COOLER 1
4 6060001584 INTERCOOLER 1
5 6060001585 EXPANSION TANK 1
6 - HOUSE 1 NOT SOLD SEPARATELY
7 6060001586 FAN WHEEL 1
8 - ATTACHMENT 1 NOT SOLD SEPARATELY
9 - PROTECTION 1 NOT SOLD SEPARATELY
10 3217955439 HYDRAULIC MOTOR 1
11 - ATTACHMENT 1 NOT SOLD SEPARATELY
12 - ATTACHMENT 1 NOT SOLD SEPARATELY
13 - ATTACHMENT 1 NOT SOLD SEPARATELY
14 - ATTACHMENT 1 NOT SOLD SEPARATELY
15 6060001590 THERMOST. VALVE 1
16 - FITTING 1 NOT SOLD SEPARATELY
17 - PRESSURE RELIEF VALVE 1 NOT SOLD SEPARATELY
18 - PLUG 1 NOT SOLD SEPARATELY
19 5112013053 SEAL 2
20 5112013049 SEAL 6.00
21 - SCREW 28 NOT SOLD SEPARATELY
22 - SCREW 4 NOT SOLD SEPARATELY
@Epiroc Refer to the DocMine web page for most up-to- 500

date information. The Printed information might

be outdated.




DocMine RADIATOR 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
23 - SCREW 10 NOT SOLD SEPARATELY
24 - SCREW 4 NOT SOLD SEPARATELY
25 - SCREW 4 NOT SOLD SEPARATELY
26 - SCREW 2 NOT SOLD SEPARATELY
27 - SCREW 8 NOT SOLD SEPARATELY
28 - WASHER 4 NOT SOLD SEPARATELY
29 - WASHER 8 NOT SOLD SEPARATELY
30 - WASHER 38 NOT SOLD SEPARATELY
31 - WASHER 14 NOT SOLD SEPARATELY
32 - NUT 4 1\2" OD-NC X 4 1\2" LG. GR.C, 1\2"-NC, 34 OD X

18 WT X 78 LG., NOT SOLD SEPARATELY, 2
1\2" OD X 31 14" LG. CRS, 1" PL X4 5\16" X 4
34", Hose dia. 34, length, 2900 mm, (End A, JIC,
UN 1.116-12- IR),(End B, JIC, UN 1.116-12- IR).
Use Fdin.

33 - NUT 4 1\2" OD-NC X 4 1\2" LG. GR.C, 1\2"-NC, 34 OD X
18 WT X 78 LG., NOT SOLD SEPARATELY, 2
1\2" OD X 31 14" LG. CRS, 1" PL X 4 5\16" X 4
3\4", Hose dia. 34, length, 2900 mm, (End A, JIC,
UN 1.116-12- IR),(End B, JIC, UN 1.116-12- IR).

Use Fdin.
34 6060001588 RUBBER DAMPER 2
35 6060001589 RUBBER DAMPER 4
36 6060009218 CAP 1
@Epiroc Refer to the DocMine web page for most up-to- 501

date information. The Printed information might
be outdated.




DocMine

HYDRAULIC MOTOR

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

502



DocMine HYDRAULIC MOTOR 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

| Note : O =SeaIKit|

1250 0365 14

@Epiroc Refer to the DocMine web page for most up-to- 503
date information. The Printed information might
be outdated.



DocMine

HYDRAULIC MOTOR

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L

COMPLETE_ASS | 3217955439 HYDRAULIC MOTOR 1

EMBLY

- 8231130590 SEAL KIT 1

1 - END PIECE 1 NOT SOLD SEPARATELY

2 - END PIECE 1 NOT SOLD SEPARATELY

3 - HOUSE 1 NOT SOLD SEPARATELY

9 - GEAR 1 NOT SOLD SEPARATELY

10 - GEAR 1 NOT SOLD SEPARATELY

11 - KEY 1 NOT SOLD SEPARATELY

12 - NUT 1 1\2" OD-NC X 4 1\2" LG. GR.C, 1\2"-NC, 34 OD X
18 WT X 78 LG., NOT SOLD SEPARATELY, 2
1\2" OD X 31 14" LG. CRS, 1" PL X 4 5\16" X 4
3\4", Hose dia. 34, length, 2900 mm, (End A, JIC,
UN 1.116-12- IR),(End B, JIC, UN 1.116-12- IR).
Use Fdin.

13 - WASHER 1 NOT SOLD SEPARATELY

15 - WASHER 4 NOT SOLD SEPARATELY

16 - SCREW 4 NOT SOLD SEPARATELY

21 - SEAL 1 NOT SOLD SEPARATELY

22 - LOCK RING 1 NOT SOLD SEPARATELY

25 - HOLDER 2 1\2" OD-NC X 4 1\2" LG. GR.C, 1\2"-NC, 34 OD X
18 WT X 78 LG., NOT SOLD SEPARATELY, 2
1\2" OD X 31 14" LG. CRS, 1" PL X 4 5\16" X 4
3\4", Hose dia. 34, length, 2900 mm, (End A, JIC,
UN 1.116-12- IR),(End B, JIC, UN 1.116-12- IR).
Use Fdin.

26 - SEAL 2 NOT SOLD SEPARATELY

27 - SEAL 4 NOT SOLD SEPARATELY

28 - SEAL 4 NOT SOLD SEPARATELY

29 - SEAL 2 NOT SOLD SEPARATELY

@Epiroc Refer to the DocMine web page for most up-to- 504

date information. The Printed information might

be outdated.




DocMine HYDRAULIC MOTOR 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
30 - GUIDE PIN 2 NOT SOLD SEPARATELY
33 - CHECK VALVE 1 NOT SOLD SEPARATELY
@Epiroc Refer to the DocMine web page for most up-to- 505

date information. The Printed information might
be outdated.




DocMine

EXPANSION TANK

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

506



DocMine EXPANSION TANK 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

6060010459-02

@Epiroc Refer to the DocMine web page for most up-to- 507
date information. The Printed information might
be outdated.



DocMine EXPANSION TANK 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 6060001585 EXPANSION TANK 1
EMBLY
1 6060010459 SIGHT GLASS 1
@Epiroc Refer to the DocMine web page for most up-to- 508

date information. The Printed information might
be outdated.




DocMine CONNECTION SET 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

/ |
AV1\

,'r(\\:\‘

¢~‘
2
8 910 11
2z
.fon
ITEM NOT ILLUSTRATED # 4 5112004564-01
@Epiroc Refer to the DocMine web page for most up-to- 509

date information. The Printed information might
be outdated.



DocMine

CONNECTION SET

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - CONNECTION SET 1
EMBLY
1 0347610200 HOSE CLIP 4 9,5-12FZB
2 0347610035 HOSE CLIP 1 A8 14
3 0347610900 HOSE CLIP 2 26 - 38 FZB
4 - HOSES 1
5 5112330890 LEVEL SENSOR 1
6 - PUMP SET 1
7 0653107000 GASKET 1 1421/18X1,5 115013 12, 14 18X 1,5-11 5013
8 3176698300 NIPPLE 1 UNF 7/8-M16 X 1,5
9 3176654900 NIPPLE 1 UNF 7/8
10 3176734000 NIPPLE 1 UNF 7/8-UN11/16
11 0570025044 HOSE COUPLING 1 1 19,0 3/4 UNF 1 1/16-12
@Epiroc Refer to the DocMine web page for most up-to- 510

date information. The Printed information might

be outdated.




DocMine

HOSES

8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

511



DocMine HOSES 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSES 1
EMBLY
AV1 5112330576 HOSE 1 L=1000
AV2 5112330583 HOSE 1 L=800
AV3 5112330548 HOSE 1 L=1300
sue 5112330577 HOSE 1 L=800
@Epiroc Refer to the DocMine web page for most up-to- 512

date information. The Printed information might
be outdated.




DocMine PUMP SET 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

17 19 3— - Se.

5112331505-07

@Epiroc Refer to the DocMine web page for most up-to- 513
date information. The Printed information might
be outdated.



DocMine PUMP SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - PUMP SET 1
EMBLY
1 5112323391 PUMP 1 EXPANSION VESSEL
3 0160604200 SCREW, SLOTTED 2 M4 X 16 - 4.8 FZB
5 3176651200 NIPPLE 2 R 3/8 - UN 3/4, UNF 3/4 -G 3/8
6 - ELECTRIC SET 1
8 0147124703 SCREW, HEX HEAD 4 M6 X 20-8.8FZB
9 0301232100 FLATWASHER 4 6,4 /12 X 1,6 -HB200 FZB
11 3176651300 NIPPLE 1 UNF 3/4-G1/2, UN 3/4 xR 1/2
12 9106083301 CHECK VALVE 1 IA 2290-15, 1/2" MAX 12BAR
13 0686371602 PLUG 1 G12A 58FZB,R1/2"
14 3176656300 NIPPLE 1 UNF 3/4-G1/4
15 - HOSE SET 1
16 3176654800 NIPPLE 1 UNF 3/4
17 0226032600 TAPPING SCREW 4 M6SF M 5 X 10 - 8.8 FZB
18 0346100006 PIPE CLAMP 2 B 6 15
19 0346100204 PIPE CLAMP 2 D=14 NORMA TYP RSGU
@Epiroc Refer to the DocMine web page for most up-to- 514

date information. The Printed information might

be outdated.




DocMine ELECTRIC SET - COOLANT FILLING PUMP 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

A47

X117 A

)
4

X117

o O

CABLE INCLUDED WITH PUMP

ITEM NOT ILLUSTRATED # M117 5112005467-01

@Epiroc Refer to the DocMine web page for most up-to- 515
date information. The Printed information might
be outdated.



DocMine ELECTRIC SET - COOLANT FILLING PUMP 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - ELECTRIC SET 1 COOLANT FILLING PUMP
EMBLY
A47 - PUSH-BUTTON-BOX 1 A47
M117 9111389159 CABLE, 2-CORE 0.50
X117 5541027400 RECEP CONNECTOR 1 DT04-2P (DEUTSCH)
X117 5541027500 CONNECTOR LOCK 1 CONN. LOCK 2-PIN DT SERIES
X117 3176001663 PIN 2
X117 3176002245 BACK PART 1
X117 5541027200 PLUG CONNECTOR 1 CONN. PLUG 2-SOCKET DT SERIES
X117 5541027300 CONNECTOR LOCK 1 CONN. LOCK 2-SOCKET DT SERIES
X117 3176001571 CONTACT SLEEVE 2
X117 3176002430 BACK PART 1
@Epiroc Refer to the DocMine web page for most up-to- 516

date information. The Printed information might
be outdated.




DocMine PUSH-BUTTON-BOX - A47 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

- f Q)| mar A

5112003745-02

@Epiroc Refer to the DocMine web page for most up-to- 517
date information. The Printed information might
be outdated.



DocMine PUSH-BUTTON-BOX - A47 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - PUSH-BUTTON-BOX 1 A47
EMBLY
S219 3217001081 MUSHROOM PUSHB. 1
S219 3217001113 CONTACT BLOCK 2
1 3217001111 BASE BOX 1
2 0698514141 CABLE GLAND 2 M20X1,5 5-10 B1
3 0697980914 LOCK NUT 2 M20X1,5 A3
@Epiroc Refer to the DocMine web page for most up-to- 518

date information. The Printed information might
be outdated.




DocMine

HOSE SET - COOLANT PUMP

8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

519



DocMine HOSE SET - COOLANT PUMP 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE SET 1 COOLANT PUMP
EMBLY
GLY1 0574127211 HOSE ASSEMBLY 1 10 X 1500 R2AT
GLY2 0574126211 HOSE ASSEMBLY 1 10 X 750 R2AT, 10 X 750 R2AT
@Epiroc Refer to the DocMine web page for most up-to- 520

date information. The Printed information might
be outdated.




8999651100-001 Boomer L2 D

CONNECTION SET - WATER PIPES S3A 4C COOLING SYS

DocMine

DIESEL ENG.UNIT

)

». "u@ /“I///\.V

5112331828-02

521
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine CONNECTION SET - WATER PIPES S3A 4C COOLING SYS 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - CONNECTION SET 1 WATER PIPES S3A 4C COOLING SYS
EMBLY
1 5112331829 WATER PIPE 1
2 5112331868 WATER PIPE 1
3 0347610019 HOSE CLIP 4 B4567158----
@Epiroc Refer to the DocMine web page for most up-to- 522

date information. The Printed information might
be outdated.




8999651100-001 Boomer L2 D

CONNECTION SET - M/L/E MK9

DocMine

DIESEL ENG.UNIT

5112331833-02

523
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine CONNECTION SET - M/L/E MK9 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - CONNECTION SET 1 M/L/E MK9
EMBLY
1 5112331867 CHARGE AIR PIPE 1
2 5112331834 CHARGE AIR PIPE 1
3 0347610021 HOSE CLIP 4 B 7092 15,8
@Epiroc Refer to the DocMine web page for most up-to- 524

date information. The Printed information might
be outdated.




8999651100-001 Boomer L2 D

SEAL SET

DocMine

DIESEL ENG.UNIT

5112331397 01

525
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@Epiroc



DocMine SEAL SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - SEAL KIT 1
EMBLY
1 5112331695 ATTACHMENT 1
2 5112331696 RUBBER CLOTH 1
3 5112331697 PLATE 2
4 0301232100 FLATWASHER 12 6,4 /12 X 1,6 -HB200 FZB
5 0147124903 SCREW, HEX HEAD 8 M6 X 25-8.8 FZB
6 0291112815 LOCKNUT 4 M6 - 8 FZB / 1SO 7040
7 5112331698 ATTACHMENT 1
8 9106239864 EDGE LIST 2
9 0301234400 PLAIN WASHER 2 10,5/20 X 2 -HB 200 FZB
10 0301235800 FLAT WASHER 2 13/24 X 2,5 -HB 200 FZB
11 0147140103 SCREW, HEX HEAD 2 M 12 X 30 -8.8 FZB
12 0147136303 SCREW, HEX HEAD 2 M 10 X 30 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 526

date information. The Printed information might

be outdated.




DocMine FAN DRIVE 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

5112287957-01

@Epiroc Refer to the DocMine web page for most up-to- 527
date information. The Printed information might
be outdated.



DocMine FAN DRIVE 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - FAN DRIVE 1
EMBLY
1 3217955436 GEAR PUMP 1
2 3177301600 TEST PORT 1 2101-01-18.00, MATKOPPLING 2101 01-18.00, G
1/4" MEASURE COUPLING
52 - HOSE SET 1
@Epiroc Refer to the DocMine web page for most up-to- 528

date information. The Printed information might

be outdated.




DocMine

GEAR PUMP

8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

SECTION

B—B

| Note : O =Seal Kit |

1250 0363 50

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

529



DocMine GEAR PUMP 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3217955436 GEAR PUMP 1
EMBLY
- 6060001488 SEAL KIT 1 INCL.POS.21-24,27(2X),28(2X),29(2X),37
- 9110953722 SEAL KIT 1 INCL.POS.5.6.7
1 - END PIECE 1 NOT SOLD SEPARATELY
2 - END PIECE 1 NOT SOLD SEPARATELY
3 - HOUSE 1 NOT SOLD SEPARATELY
4 6060004555 VALVE 1
5 - O-RING 1 NOT SOLD SEPARATELY
6 - O-RING 1 NOT SOLD SEPARATELY
7 - BACK-UP RING 1 NOT SOLD SEPARATELY
9 - GEAR WHEEL 1 NOT SOLD SEPARATELY
10 - GEAR WHEEL 1 NOT SOLD SEPARATELY
15 - WASHER 4 NOT SOLD SEPARATELY
16 - SCREW 4 NOT SOLD SEPARATELY
21 - SEAL RING 1 NOT SOLD SEPARATELY
22 - LOCK RING 1 NOT SOLD SEPARATELY
23 - BALL BEARING 1 NOT SOLD SEPARATELY
24 - LOCK RING 1 NOT SOLD SEPARATELY
26 - BRACKET 2 NOT SOLD SEPARATELY
27 - SEAL 4 NOT SOLD SEPARATELY
28 - SEAL 4 NOT SOLD SEPARATELY
29 - SEAL 2 NOT SOLD SEPARATELY
30 - GUIDE PIN 4 NOT SOLD SEPARATELY
@Epiroc Refer to the DocMine web page for most up-to- 530

date information. The Printed information might

be outdated.




DocMine GEAR PUMP 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
37 - SPACER 1 NOT SOLD SEPARATELY
@Epiroc Refer to the DocMine web page for most up-to- 531

date information. The Printed information might
be outdated.




DocMine

HOSE SET

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

532



DocMine HOSE SET 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

5112331681-05

@Epiroc Refer to the DocMine web page for most up-to- 533
date information. The Printed information might
be outdated.



DocMine HOSE SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE SET 1
EMBLY
CMD1 0574327564 HOSE ASSEMBLY 1 6,3 2800 IBI 400 UNF 9/16
CMP1 0574328037 HOSE ASSEMBLY 1 12.5 2400 IBI 275 UNF
CMT1 0574327566 HOSE ASSEMBLY 1 12,5 700 IBI 275 UNF 7/8
CMT2 0574327811 HOSE ASSEMBLY 1 19 X 2200 R2AT
Sus 0574050838 HOSE ASSEMBLY 1 32 950 I-F90 63 UN 1 5/8-
@Epiroc Refer to the DocMine web page for most up-to- 534

date information. The Printed information might

be outdated.




DocMine EXHAUST ASSY 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

LIST ONLY

SUB-ASSEMBLY LINK# 1 2

5112006404

@Epiroc Refer to the DocMine web page for most up-to- 535
date information. The Printed information might
be outdated.



DocMine

EXHAUST ASSY 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - EXHAUST ASSY 1
EMBLY
1 - ASSEMBLY SET 1
2 - EXHAUST SYSTEM 1
@ Epiroc

Refer to the DocMine web page for most up-to- 536
date information. The Printed information might
be outdated.



DocMine ASSEMBLY SET 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

5112006405-02

@Epiroc Refer to the DocMine web page for most up-to- 537
date information. The Printed information might
be outdated.



DocMine ASSEMBLY SET 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - ASSEMBLY SET 1
EMBLY
1 5112331808 ATTACHMENT 1
2 5112332259 COVER PLATE 1
3 5112006407 EXHAUST MOUNT 1
4 0301234400 PLAIN WASHER 24 10,5/20 X 2 -HB 200 FZB
5 0301235800 FLAT WASHER 4 13/24 X2,5-HB 200 FZB
6 0291112820 LOCK NUT 10 M 10 - 8 FZB /1SO 7040
7 0147136303 SCREW, HEX HEAD 6 M10 X 30 - 8.8 FZB
8 0147196264 HEX. HEAD SCREW 8 AM10 40 H 6,4 16 8.8 SAE
9 0147140103 SCREW, HEX HEAD 4 M12 X 30 - 8.8 FZB
10 - ASSEMBLY 1
11 0301233500 PLAIN WASHER 7 8,4/16 X 1,6 -HB200 FZB
12 0147132303 SCREW, HEX HEAD 4 M8 X 20-8.8 FZB
13 0291112821 LOCK NUT 4 %J‘g -8 FZB /71S0 7043, M 10 - 8 FZB 7 I1SO
14 5112332393 PROTECTION 1
15 0147132203 SCREW, HEX HEAD 3 M8 X 16 - 8.8 FZB
16 9106239864 EDGE LIST 0.40
17 - ASSEMBLY 1
@Epiroc Refer to the DocMine web page for most up-to- 538

date information. The Printed information might

be outdated.




8999651100-001 Boomer L2 D

ASSEMBLY

DocMine

DIESEL ENG.UNIT

5112005729-04

539
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine ASSEMBLY 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - ASSEMBLY 1
EMBLY
1 0392110002 VIBR. DAMPER 4 C2020M65-60 IRH -
2 5112332380 ATTACHMENT 1
3 0301232100 FLATWASHER 8 6,4/12 X 1,6 -HB200 FZB
4 0147195818 SCREW 4 AM6 18 FULL 4 10 8.8 SA
5 0147124203 SCREW, HEX HEAD 4 M6 X8-8.8FzZB
@Epiroc Refer to the DocMine web page for most up-to- 540

date information. The Printed information might
be outdated.




DocMine ASSEMBLY - TYCO RELAY 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

5112006452-02

@Epiroc Refer to the DocMine web page for most up-to- 541
date information. The Printed information might
be outdated.



DocMine ASSEMBLY - TYCO RELAY 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - ASSEMBLY 1 TYCO RELAY
EMBLY
1 5112006451 PLATE 1
2 5575701287 RELAY 1 STARTER 24V 150A
4 0226030700 TAPPING SCREW 4 M6SF M 6 X 20 STEEL FZB
5 0291112815 LOCKNUT 4 M6 - 8 FZB / ISO 7040, PLASTIC INSERT
@Epiroc Refer to the DocMine web page for most up-to- 542

date information. The Printed information might
be outdated.




DocMine EXHAUST SYSTEM 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

5112006406-02

@Epiroc Refer to the DocMine web page for most up-to- 543
date information. The Printed information might
be outdated.



DocMine EXHAUST SYSTEM 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - EXHAUST SYSTEM 1
EMBLY
1 5112332155 EXHAUST BEND 1
2 3222308541 CLAMP 1
3 5112006511 CATALYSER 1
4 5112323073 GASKET 1
5 5112320238 CLAMP 1
6 5112332158 END PIPE 1
9 0301234400 PLAIN WASHER 4 10,5/20 X 2 -HB 200 FZB
10 0291112820 LOCK NUT 4 M 10 - 8 FZB /1SO 7040
11 5112008861 ATTACHMENT 2
12 5112008862 U-BOLT 2
@Epiroc Refer to the DocMine web page for most up-to- 544

date information. The Printed information might

be outdated.




DocMine AIR FILTER SET 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

@%@

/

5112331831-03

@Epiroc Refer to the DocMine web page for most up-to- 545
date information. The Printed information might
be outdated.



DocMine

AIRFILTER SET

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - AIR FILTER SET 1
EMBLY
1 5112331531 AIR FILTER 1
2 5112332264 AR PIPE 1
3 5112332265 SLEEVE 1
4 5112323744 PRESSURE SWITCH 1 WITH CABLE (JUNIOR TIMER)
5 0347610023 HOSE CLIP 2 B 95 117
6 0347611800 HOSE CLIP 1 127 - 140 FZB
7 0301234400 PLAIN WASHER 4 10,5/20 X 2 -HB 200 FZB
8 0347610022 HOSE CLIP 1 B82105158----
9 0147136003 SCREW, HEX HEAD 4 M 10 X 20 - 8.8 FZB
10 5112331533 SLEEVE 1
@Epiroc Refer to the DocMine web page for most up-to- 546

date information. The Printed information might

be outdated.




DocMine AIR FILTER - COMPLETE 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

A

DN
BN
SRR
DD
DI
D
03

B

1250 0427 98
@Epiroc Refer to the DocMine web page for most up-to- 547

date information. The Printed information might
be outdated.



DocMine AIR FILTER - COMPLETE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 5112331531 AIR FILTER 1 COMPLETE
EMBLY
1 2635291541 VALVE,VACUATOR 1
2 6060001446 FILTER ELEMENT 1 ENGINE AIR SAFETY FILTER
3 6060003052 FILTER 1 ENGINE AIR PRIMARY FILTER
4 5112323772 PROTECTION CAP 1
5 - HOUSE 1 NOT SOLD SEPARATELY
6 - COVER 1 NOT SOLD SEPARATELY
@Epiroc Refer to the DocMine web page for most up-to- 548

date information. The Printed information might
be outdated.




DocMine PRESSURE SWITCH - WITH CABLE (JUNIOR TIMER) 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

5112323744-02

@Epiroc Refer to the DocMine web page for most up-to- 549
date information. The Printed information might
be outdated.



DocMine PRESSURE SWITCH - WITH CABLE (JUNIOR TIMER) 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 5112323744 PRESSURE SWITCH 1 WITH CABLE (JUNIOR TIMER)
EMBLY
1 3176001299 VACUUM SWITCH 1 FILTER GUARD
2 5112011199 CABLE COMPLETE 1 B360 L=4000
@ Epiroc

Refer to the DocMine web page for most up-to- 550
date information. The Printed information might
be outdated.



DocMine OIL FILLER 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

5112331488-05

@Epiroc Refer to the DocMine web page for most up-to- 551
date information. The Printed information might
be outdated.



DocMine OIL FILLER 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - OIL FILLER 1
EMBLY
EOIL1 0574780193 HOSE ASSEMBLY 1 25600 I-1 17 UN 1 7/16-1
1 0216110034 HEX SOCK. SCREW 2 M87016224,43,550,
2 0570704173 ELBOW NIPPLE 1 A2 1820 1 - UN 1- 716-1, A2 18 20 1 - UN 1- 7/16-
5 0661104900 SEAL WASHER 1 TREDO G 1
6 0686371633 PLUG 1 B25G1A-16395211
7 5112323379 BLOCK 1
8 5112017365 TANK COVER 1
9 5500757000 CONNECTOR 1 CONNECTOR (ORS/ORS) BULKH
10 0570703305 NIPPLE 1 A22251-UN17/16-12
@Epiroc Refer to the DocMine web page for most up-to- 552

date information. The Printed information might
be outdated.




DocMine CONNECTION SET - ENGINE 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

5112330624-09

@Epiroc Refer to the DocMine web page for most up-to- 553
date information. The Printed information might
be outdated.



DocMine CONNECTION SET - ENGINE 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - CONNECTION SET 1 ENGINE
EMBLY
2 - SENSOR SET 1
3 5112303724 ATTACHMENT 2
4 0300027604 PLAIN WASHER 8 A0300010000
5 0144349100 SCREW, HEX HEAD 8 UNC 3/4 X51-8.8,UNC 34 X51-8.8
6 5112999409 DAMPER 4
7 0301235800 FLAT WASHER 20 13/24 X 2,5 -HB 200 FZB
8 0147140103 SCREW, HEX HEAD 8 M 12 X 30 -8.8 FZB
9 0147141803 Screw 4 M 12 X 120 - 8.8 FZB
10 0291112822 LOCK NUT 6 M 12 - 8 FZB /1SO 7040
11 0301234400 PLAIN WASHER 12 10,5 /20 X 2 -HB 200 FZB
12 0346100241 PIPE CLAMP 6
13 0301232100 FLATWASHER 12 6,4 /12 X 1,6 -HB200 FZB
14 0246195488 STUD 12
15 0291112815 LOCKNUT 6 M6 - 8 FZB / 1SO 7040
16 0147124703 SCREW, HEX HEAD 6 M6 X 20-8.8FZB
17 5112322903 ATTACHMENT 6
18 5112331179 SPACER 2
19 0147142103 SCREW, HEX HEAD 2 M 12 X 150 - 8.8 FZB
20 0291112820 LOCK NUT 20 M 10 - 8 FZB /1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 554

date information. The Printed information might

be outdated.




DocMine SENSOR SET 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

B355

B356

51123229 49 E02

@Epiroc Refer to the DocMine web page for most up-to- 555
date information. The Printed information might
be outdated.



DocMine SENSOR SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - SENSOR SET 1
EMBLY
1 5112312919 NIPPLE 1 UNF9/16-UNF9/16-SWIVEL BOLT
2 3176355600 NIPPLE 1 UNF 9/16=HTXS10
3 5112304436 NIPPLE 1
4 5112302188 PRESSURE SWITCH 1 1/8"THREAD CUT-OFF AT 12BAR
5 5112302293 PRESSURE SWITCH 1 CUT-OFF AT 4.2 BAR 1/8"THREAD
@Epiroc Refer to the DocMine web page for most up-to- 556

date information. The Printed information might
be outdated.




DocMine COVER COMPL. 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

@Epiroc Refer to the DocMine web page for most up-to- 557
date information. The Printed information might
be outdated.



DocMine COVER COMPL. 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - COVER COMPL. 1
EMBLY
2 9106060427 COVER 1
3 5112332321 PLATE 1
4 0301234400 PLAIN WASHER 7 10,5/20 X 2 -HB 200 FZB
5 0301233500 PLAIN WASHER 8 8,4 /16 X 1,6 -HB200 FZB
6 0291112820 LOCK NUT 1 M 10 - 8 FZB /1SO 7040
7 0147136403 SCREW, HEX HEAD 1 M 10 X 35 - 8.8 FZB
8 0147132303 SCREW, HEX HEAD 6 M8 X 20-8.8FZB
9 0147132203 SCREW, HEX HEAD 2 M8 X 16 - 8.8 FZB
10 9106001787 RUBBERMOULDING 0.29
11 5112012149 ATTACHMENT 1
12 5112012125 PLATE 1
13 5112004911 ATTACHM. PLATE 1
14 5112004907 COVER PLATE 1
15 0301235800 FLAT WASHER 1 13/24 X 2,5 - HB 200 FZB
16 0147140303 SCREW, HEX HEAD 1 M 12 X 40 - 8.8 FZB
17 0147136303 SCREW, HEX HEAD 4 M10 X 30 - 8.8 FZB
18 0147136003 SCREW, HEX HEAD 1 M 10 X 20 - 8.8 FZB
19 9106001787 RUBBERMOULDING 0.17
@Epiroc Refer to the DocMine web page for most up-to- 558

date information. The Printed information might

be outdated.




8999651100-001 Boomer L2 D

CONNECTION SET - TRANS. OIL COOLING

DocMine

DIESEL ENG.UNIT

T

—

L X
\ /

&/

5112331752-04

559

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

@ Epiroc



DocMine CONNECTION SET - TRANS. OIL COOLING 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - CONNECTION SET 1 TRANS. OIL COOLING
EMBLY
1 - HOSE SET 1
2 0661103800 SEAL WASHER 1 TREDO 3/4"
3 3176003042 TEMP. SENSOR 1
4 5501606700 CONNECTOR 1
5 3176652000 NIPPLE 1 R1"x UN 15/16, B 25 - UN 15/16-12 G 1A
6 3176656900 NIPPLE 2 90 DEGREES, UN 15/16 -G 1
7 5112330149 NIPPLE 1
8 3715058900 NIPPLE 1 UN 11/16
9 0686371823 PLUG 2 -M 14X1,5 19 16 11 6 STE
10 3176652800 NIPPLE 1 UNF 1 1/16 - G 3/4
11 5500485900 NIPPLE 1 ELBOW-90 (O-RING/JIC)
12 0661102000 SEAL WASHER 1 TREDO 1/4 13,7/20,6 X 2,1-FZ ST
@Epiroc Refer to the DocMine web page for most up-to- 560

date information. The Printed information might
be outdated.




DocMine HOSE SET 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

B > el

\‘\‘Mﬂ ‘-e;x“.:\-m_\ "

5112331753-01

@Epiroc Refer to the DocMine web page for most up-to- 561
date information. The Printed information might
be outdated.



DocMine HOSE SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE SET 1
EMBLY
cV1 5505830900 HOSE ASSEMBLY 1
cv2 5501344100 HOSE ASSEMBLY 1
@Epiroc Refer to the DocMine web page for most up-to- 562

date information. The Printed information might
be outdated.




DocMine CONNECTION SET - OIL DRAIN 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

4
T
y
E@
@Epiroc Refer to the DocMine web page for most up-to- 563

date information. The Printed information might
be outdated.



DocMine CONNECTION SET - OIL DRAIN 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - CONNECTION SET 1 OIL DRAIN
EMBLY
1 3715059700 CAP 1 UN 7/8"-14, UNF 7/8
2 3455054305 NIPPLE 1 UNF 7/8
3 5112303273 HOLDER 1
4 0570509020 NIPPLE 1 UNF 78 - M18 X 1,5, UNF 7/8 - M18 X 1,5
5 - HOSE SET 1
@Epiroc Refer to the DocMine web page for most up-to- 564

date information. The Printed information might

be outdated.




DocMine HOSE SET 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

9106223344-02

@Epiroc Refer to the DocMine web page for most up-to- 565
date information. The Printed information might
be outdated.



DocMine HOSE SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE SET 1
EMBLY
END 0574006582 HOSE ASSEMBLY 1 12,5X 950 R2AT
@Epiroc Refer to the DocMine web page for most up-to- 566

date information. The Printed information might
be outdated.




DocMine SENSOR SET - OIL PRESSURE 8999651100-001 Boomer L2 D

DIESEL ENG.UNIT

5112322894 09

@Epiroc Refer to the DocMine web page for most up-to- 567
date information. The Printed information might
be outdated.



DocMine SENSOR SET - OIL PRESSURE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - SENSOR SET 1 OIL PRESSURE
EMBLY
1 3176731900 NIPPLE 1 UNF 9/16 - M14 X 1,5, UNF 916 - M14 X 1,5
2 0570504021 STRAIGHT NIPPLE 1 AB-UNF 9/16-18 M 14X1
3 5112322474 BLOCK 1 THREE PORTS, M14X1.5 (3X)
4 5112330110 OIL PRES.SENSOR 1 M14X1.5, NO
5 5112012888 SENSOR 1 PRESSURE
@Epiroc Refer to the DocMine web page for most up-to- 568

date information. The Printed information might
be outdated.




DocMine

FUEL SYSTEM - 4 CYL

8999651100-001 Boomer L2 D

FUEL SYSTEM -4 CYL

I

N

5112331339-11

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might

be outdated.

569



DocMine FUEL SYSTEM - 4 CYL 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - FUEL SYSTEM 1 4 CYL
EMBLY
1 HOSE SET 1
2 - NIPPLE SET 1
3 5112331374 ATTACHMENT 1
4 5112331369 FILLER PIPE 1
5 6060005692 FUEL FILTER 2 ENGINE FUEL FINE FILTER
6 5112331366 FUEL TUBE 1
7 3177000232 FILTER 1
8 - LEVEL SENSOR 1
9 5112331332 FUEL TANK 1
10 5112331357 FUEL HOSE 1
11 0661104900 SEAL WASHER 2 TREDO G 1
12 0291112818 LOCK NUT 2 M 8-8FZB/1SO 7040
13 5112319229 SOLENOID VALVE 1 172"
14 3176368100 STRAP 2 L=500, W=25
15 5112322861 SUCT.-RETU.PIPE 2
16 5112005553 TANK COVER 1
17 5118115900 PLUG 1
18 5112322844 ATTACHMENT 2
19 0301235800 FLAT WASHER 16 13/24 X 2,5 - HB 200 FZB
20 0347610400 HOSE CLIP 1 13-19 FZB
21 0653116200 GASKET 1 27/32X2-115013 12
22 0301234400 PLAIN WASHER 8 10,5 /20 X 2 -HB 200 FZB
@Epiroc Refer to the DocMine web page for most up-to- 570

date information. The Printed information might

be outdated.




DocMine

FUEL SYSTEM - 4 CYL

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
23 0301233500 PLAIN WASHER 8 8,4/16 X 1,6 -HB200 FZB
24 0333520013 LOCK WASHER 2 M10A-10.72125
25 0147120803 SCREW, HEX HEAD 5 M5X20-8.8FZB
26 0147132303 SCREW, HEX HEAD 4 M8 X20-8.8FZB
27 0291112822 LOCK NUT 8 M 12 -8 FZB / ISO 7040
28 0147140703 SCREW, HEX HEAD 4 MZGS 12 x 60, M12X60 - 8.8FZB, M 12 X 60 - 8.8
29 0147141112 SCREW, HEX HEAD 4 M 12 X 80 - 8.8 FZB
30 5112322859 GASKET 1
31 3222118000 AIR FILTER 1 ENGINE FUEL TANK BREATHER
33 0347610040 HOSE CLIP 4 A 5875
34 0147132603 SCREW, HEX HEAD M8 X 30-8.8FZB
35 0291112820 LOCK NUT 4 M 10 -8 FZB / ISO 7040
36 0147136003 SCREW, HEX HEAD 2 M 10 X 20 - 8.8 FZB
37 0147136303 SCREW, HEX HEAD 2 M10 X 30 - 8.8 FZB
38 0147136503 SCREW, HEX HEAD 2 M 10 X 40 - 8.8 FZB
40 5112331766 RUBBER CLOTH 1
42 5112005588 CHECK VALVE 1
43 0346100241 PIPE CLAMP 1 RUBBER COVERED
44 0301232100 FLATWASHER 1 6,4 /12 X 1,6 -HB200 FZB
45 0147124403 SCREW, HEX HEAD 1 M6 X12-8.8FZB
@Epiroc Refer to the DocMine web page for most up-to- 571

date information. The Printed information might

be outdated.




DocMine

HOSE SET - FUEL

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

572



DocMine

HOSE SET - FUEL

8999651100-001 Boomer L2 D

FUEL SYSTEM -4 CYL

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

573



DocMine HOSE SET - FUEL 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HOSE SET 1 FUEL
EMBLY
FUF1 5112323468 FUEL HOSE 1
FUF2 5112332320 FUEL HOSE 1
FUF3 5112323467 FUEL HOSE 1
FUF4 9106238691 FUEL HOSE 1
FUR1 5112331380 FUEL HOSE 1
AV4 5112324115 FUEL HOSE 1
@Epiroc Refer to the DocMine web page for most up-to- 574

date information. The Printed information might
be outdated.




DocMine

FILTER

8999651100-001 Boomer L2 D

FUEL SYSTEM -4 CYL

LIST ONLY

@ Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

575



DocMine

FILTER 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 3177000232 FILTER 1
EMBLY
1 6060005693 FILTER 1 ENGINE FUEL PRE FILTER
2 3177000231 SENSOR CABLE 1
@ Epiroc

Refer to the DocMine web page for most up-to- 576
date information. The Printed information might
be outdated.



DocMine CANOPY COMPL. - ENGINE FRAME 8999651100-001 Boomer L2D

CANOPY COMPL. - ENGINE FRAME

@Epiroc Refer to the DocMine web page for most up-to- 577
date information. The Printed information might
be outdated.



DocMine CANOPY COMPL. - ENGINE FRAME 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - CANOPY COMPL. 1 ENGINE FRAME
EMBLY
1 CANOPY COMPL. 1
2 5112004938 ATTACHM.COMPLET 1
3 0261211100 NUT 1 M10-4 FZB
4 0147136303 SCREW, HEX HEAD 1 M10 X 30 - 8.8 FZB
5 3217000872 PLUG,SEAL 2
6 0147131903 Screw 2 M8 X 10 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 578

date information. The Printed information might
be outdated.




DocMine CANOPY COMPL. 8999651100-001 Boomer L2 D

CANOPY COMPL. - ENGINE FRAME

19 20 21 24

5112004588-11

@Epiroc Refer to the DocMine web page for most up-to- 579
date information. The Printed information might
be outdated.



DocMine CANOPY COMPL. 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - CANOPY COMPL. 1
EMBLY
1 5112332271 COVER PLATE 1
2 5112005852 COVER PLATE 1
3 5112004589 HATCH 1
4 5112004593 HATCH 1
5 5112016192 COVER PLATE 1
6 5112005840 COVER PLATE 1
7 5112331709 COVER PLATE 1
8 5112307356 GAS SPRING 2
9 9106219757 RUBBER PROTEC 1
10 5112004629 RUBBER PROTEC 1
11 MUDGUARD COMPL. 1
12 0301233500 PLAIN WASHER 34 8,4 /16 X 1,6 -HB200 FZB
13 0147132303 SCREW, HEX HEAD 34 M8 X 20-8.8FZB
14 0300801900 PLAIN WASHER 48 8,4/25X2-111312 FZB
15 0147132503 SCREW, HEX HEAD 22 M8 X 25-8.8FZB
16 0291112818 LOCK NUT 26 M 8-8FZB/1SO 7040
17 0301234400 PLAIN WASHER 4 10,5/20 X 2 -HB 200 FZB
18 0291111100 Lock nut 4 M10-1.5, M 10 - 8 FZB
19 0301235800 FLAT WASHER 8 13/24 X2,5-HB 200 FZB
20 0291112822 LOCK NUT 4 M 12 - 8 FZB /1SO 7040
21 0147140603 SCREW, HEX HEAD 3 M 12 X 55 -8.8 FZB
22 0147136303 SCREW, HEX HEAD 2 M10 X 30 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 580

date information. The Printed information might

be outdated.




DocMine CANOPY COMPL. 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
23 0261211100 NUT 2 M 10 -4 FZB
24 5112332106 FLANGE BEARING 4
25 0147140803 SCREW, HEX HEAD 1 M 12 X 65 - 8.8 FZB
26 9106020148 RUBBER PROTEC 1
27 5112016823 RUBBER PROTEC 1
@Epiroc Refer to the DocMine web page for most up-to- 581

date information. The Printed information might
be outdated.




DocMine

MUDGUARD COMPL.

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

582



DocMine MUDGUARD COMPL. 8999651100-001 Boomer L2 D

CANOPY COMPL. - ENGINE FRAME

5112012157-03

@Epiroc Refer to the DocMine web page for most up-to- 583
date information. The Printed information might
be outdated.



DocMine

MUDGUARD COMPL.

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - MUDGUARD COMPL. 1
EMBLY
1 5112012165 BRACKET 1
2 9106219794 BRACKET 1 RIGHT
3 9106219784 BRACKET 1
4 5112303871 FLAT BAR 4
5 0301234400 PLAIN WASHER 44 10,5/20 X 2 -HB 200 FZB
6 0300027417 PLAIN WASHER 28 10,5 X 30 X 2,5 - HB 180
7 0301236400 PLAIN WASHER 8 "I:?ég /24 X 2 -HB 200 FZB, 13,5 24 X 2 -HB 200
8 0291112820 LOCK NUT 36 M 10 - 8 FZB / ISO 7040
9 0291112822 LOCK NUT 4 M 12 -8 FZB /1SO 7040
10 0147138103 SCREW, HEX HEAD 4 M 10 X 130 - 8.8 FZB
11 0147136503 SCREW, HEX HEAD 22 M 10 X 40 - 8.8 FZB
12 0147136603 SCREW, HEX HEAD 10 M 10 X 45 - 8.8 FZB
13 0147140203 SCREW, HEX HEAD 4 M 12 X 35-8.8 FZB
14 5112322376 RUBBER PROTEC 2
15 5112322376 RUBBER PROTEC 2
16 5112017977 BRACKET 1
@Epiroc Refer to the DocMine web page for most up-to- 584

date information. The Printed information might

be outdated.




DocMine ATTACHM.COMPLET 8999651100-001 Boomer L2 D

CANOPY COMPL. - ENGINE FRAME

o)

o

-

&

5112004938-02

@Epiroc Refer to the DocMine web page for most up-to- 585
date information. The Printed information might
be outdated.



DocMine ATTACHM.COMPLET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 5112004938 ATTACHM.COMPLET 1
EMBLY
1 5112004936 BRACKET 1
2 0301235800 FLAT WASHER 17 13/24 X 2,5 -HB 200 FZB
3 0147140403 SCREW, HEX HEAD 5 M 12 X 45 - 8.8 FZB
4 0291112822 LOCK NUT 10 M 12 - 8 FZB /1SO 7040
6 5730015473 HEX SOCK. SCREW 3 BOLT
5 0147140303 SCREW, HEX HEAD 2 M 12 X 40 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 586

date information. The Printed information might
be outdated.




8999651100-001 Boomer L2 D

REAR FRAME CPL

DocMine

REAR FRAME CPL

587

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated

@ Epiroc




DocMine REAR FRAME CPL 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 9900459560 REAR FRAME CPL 1
EMBLY
1 9106230686 CABLE TRAY 1
2 9106230687 CABLE TRAY 1
3 9106239864 EDGE LIST 1.00
4 5112331685 PARTING WALL 1
5 5112331331 PARTING WALL 1
6 9900459550 REAR FRAME 1
7 9106244040 REAR WALL 1
8 9106248508 ATTACHMENT 1
9 5112012405 PLATE 1
10 9106190780 PROTECTION GRID 2
11 0301235800 FLAT WASHER 23 13/24 X 2,5 - HB 200 FZB
12 0301239400 PLAIN WASHER 12 21/37 X 3 - HB 200 FZB
13 0300027464 PLAIN WASHER 6 6,4/18 X1,6-FZB
14 0346100003 PIPE CLAMP 2 D =6 NORMA TYP RSGU
15 0301233500 PLAIN WASHER 7 8,4/16 X 1,6 -HB200 FZB
16 - BATTERY BOX 1
17 9106222804 CABLE LADDER 1
18 5112332551 MESH TRAY 1
19 0147116903 SCREW, HEX HEAD 2 M4 X8-8.8FZB
20 0147132203 SCREW, HEX HEAD 3 M8 X 16 - 8.8 FZB
21 0147132303 SCREW, HEX HEAD 6 M8 X 20-8.8FZB
22 0291112822 LOCK NUT 7 M 12 - 8 FZB /1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 588

date information. The Printed information might

be outdated.




DocMine REAR FRAME CPL 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
23 0147140003 SCREW, HEX HEAD 4 M 12 X 25 -8.8 FZB
24 0147140103 SCREW, HEX HEAD 5 M12 X 30 - 8.8 FZB
25 0147141103 SCREW, HEX HEAD 4 M 12 X 80 - 8.8 FZB
26 0147155303 SCREW, HEX HEAD 12 M6S M20 x 60 FZB, M 20 X 60 - 8.8 FZB
27 0226030500 TAPPING SCREW 15 M6SF M 6 X 16 STEEL FZB
28 9106157987 CLAMP 9 DIA.4-5MM
29 9106219083 RUBBER PROTEC 1
30 0147132503 SCREW, HEX HEAD 3 M8 X25-8.8FZB
31 0147140303 SCREW, HEX HEAD 3 M 12 X 40 - 8.8 FZB
32 0291112818 LOCK NUT 3 M 8 -8 FZB/ISO 7040
@Epiroc Refer to the DocMine web page for most up-to- 589

date information. The Printed information might
be outdated.




DocMine

PARTING WALL

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

590



8999651100-001 Boomer L2 D

PARTING WALL

DocMine

REAR FRAME CPL

5112331331-03

591
date information. The Printed information might
be outdated

Refer to the DocMine web page for most up-to-

@ Epiroc



DocMine

PARTING WALL

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 5112331331 PARTING WALL 1
EMBLY
1 5112331327 ATTACHMENT 1
2 5112331338 COVER, CPL. 1
3 5112331326 PARTING WALL 1
4 5112331333 PLATE 2
5 5537460500 WASHER 3 0.25 FENDER, WASHER-FLAT 1/4 FENDER
6 0301235800 FLAT WASHER 4 13/24 X 2,5 - HB 200 FZB
7 0301232100 FLATWASHER 7 6,4/12 X 1,6 -HB200 FZB
8 0147124703 SCREW, HEX HEAD 4 M6 X 20 - 8.8 FZB
9 0147124903 SCREW, HEX HEAD 3 M6 X 25-8.8 FZB
10 0291112822 LOCK NUT 2 M 12 - 8 FZB /1SO 7040
11 0147140203 SCREW, HEX HEAD 2 M 12 X 35-8.8 FZB
12 0291112815 LOCKNUT 3 M6 - 8 FZB /1SO 7040, PLASTIC INSERT
13 5112331334 RUBBER CLOTH 1
14 5112331336 RUBBER CLOTH 1
15 5112331648 BRACKET 1
16 0301233500 PLAIN WASHER 4 8,4 /16 X 1,6 -HB200 FZB
17 0147132503 SCREW, HEX HEAD 2 M8 X 25-8.8FZB
18 0291112818 LOCK NUT 2 M 8-8FZB/1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 592

date information. The Printed information might

be outdated.




DocMine COVER, CPL. 8999651100-001 Boomer L2 D

REAR FRAME CPL

5112331338-02

@Epiroc Refer to the DocMine web page for most up-to- 593
date information. The Printed information might
be outdated.



DocMine COVER, CPL. 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 5112331338 COVER, CPL. 1
EMBLY
1 5112331340 ATTACHMENT 1
2 5112331343 ATTACHMENT 1
3 5112331346 PLATE 2
4 5112331347 PLATE 3
5 0301232100 FLATWASHER 20 6,4/12 X 1,6 -HB200 FZB
6 0301233500 PLAIN WASHER 8 8,4 /16 X 1,6 -HB200 FZB
7 0147124903 SCREW, HEX HEAD 10 M6 X 25-8.8 FZB
9 0147132503 SCREW, HEX HEAD 4 M8 X 25 -8.8 FZB
10 0291112815 LOCKNUT 10 M6 - 8 FZB /1SO 7040, PLASTIC INSERT
11 0291112818 LOCK NUT 4 M 8-8FZB/1SO 7040
12 5112331348 RUBBER CLOTH 1
@Epiroc Refer to the DocMine web page for most up-to- 594

date information. The Printed information might

be outdated.




DocMine BATTERY BOX 8999651100-001 Boomer L2 D

REAR FRAME CPL

9106242380 04

@Epiroc Refer to the DocMine web page for most up-to- 595
date information. The Printed information might
be outdated.



DocMine BATTERY BOX 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BATTERY BOX 1
EMBLY
1 9106242382 BATTERY BOX 1
2 9106219034 ATTACHMENT 1
3 9106004764 ATTACHMENT 1
4 0147131903 Screw 1 M8 X 10 - 8.8 FZB
6 0296111003 WING NUT 1 M 8-4FZB
7 9106219037 BATTERY SUPPORT 1
8 0300801900 PLAIN WASHER 12 8,4/25X2-111312 FZB
9 0147132503 SCREW, HEX HEAD 2 M8 X 25 -8.8 FZB
10 0216195761 HEX SOCK. SCREW 4 M 82516 H4,43550,5
15 9106004262 RUBBER CLOTH 1
@Epiroc Refer to the DocMine web page for most up-to- 596

date information. The Printed information might
be outdated.




DocMine BASIC SET - REAR JACKS 8999651100-001 Boomer L2 D

BASIC SET - REAR JACKS

[
601 @)@?

9106000761-02

@Epiroc Refer to the DocMine web page for most up-to- 597
date information. The Printed information might
be outdated.



DocMine BASIC SET - REAR JACKS 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - BASIC SET 1 REAR JACKS
EMBLY
601 - ASSY,VALVE 1
@Epiroc Refer to the DocMine web page for most up-to- 598

date information. The Printed information might
be outdated.




DocMine ASSY,VALVE 8999651100-001 Boomer L2 D

BASIC SET - REAR JACKS

9106000765-02

@Epiroc Refer to the DocMine web page for most up-to- 599
date information. The Printed information might
be outdated.



DocMine ASSY,VALVE 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - ASSY,VALVE 1
EMBLY
1 3177309283 DIRECTION VALVE 1
21 0570501093 STRAIGHT NIPPLE 2 B2 10 - UNF 9/16 -18 G
22 3176542700 NIPPLE 2 UNF 9/16, UNF 916
23 3217651305 RESTRICTION 1
51 0211121503 SCREW 4 MC6S M 5 X 50 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 600

date information. The Printed information might
be outdated.




DocMine

ASSY,VALVE 8999651100-001 Boomer L2 D

DIRECTION VALVE

Referenced Pages

@Epiroc

Refer to the DocMine web page for most up-to- 601
date information. The Printed information might
be outdated.



DocMine

SUPPORT LEG KIT

8999651100-001 Boomer L2 D

This page intentionally left blank

@Epiroc

Refer to the DocMine web page for most up-to-
date information. The Printed information might
be outdated.

602



DocMine SUPPORT LEG KIT 8999651100-001 Boomer L2 D

SUPPORT LEG KIT

5112307922-00

@Epiroc Refer to the DocMine web page for most up-to- 603
date information. The Printed information might
be outdated.



DocMine SUPPORT LEG KIT 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 5112307922 SUPPORT LEG KIT 1
EMBLY
csL5 5112307920 SUPPORT LEG 1
csLeé 5112307920 SUPPORT LEG 1
601 9106024956 CONNECTION SET 1
@Epiroc Refer to the DocMine web page for most up-to- 604

date information. The Printed information might
be outdated.




DocMine SUPPORT LEG - BSJ 10-55 STANDARD 8999651100-001 Boomer L2 D

SUPPORT LEG KIT

22

5112307920-06

@Epiroc Refer to the DocMine web page for most up-to- 605
date information. The Printed information might
be outdated.



DocMine

SUPPORT LEG - BSJ 10-55 STANDARD

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 5112307920 SUPPORT LEG 1 BSJ 10-55 STANDARD
EMBLY
1 9121591302 HYDR. CYLINDER 1
2 9110896700 FOOT PLATE 1
21 9106180477 COVER PLUG 2 055 0143 000 03
22 0108110367 SPRING PIN 1 1580 C115.5-15.8 3
51 0301237800 PLAIN WASHER 2 17 /30 X 3 - HB 200 FZB
52 0147147903 SCREW, HEX HEAD 2 M 16 X 50 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 606

date information. The Printed information might

be outdated.




DocMine HYDR. CYLINDER 8999651100-001 Boomer L2 D

SUPPORT LEG KIT

12500143 31

@Epiroc Refer to the DocMine web page for most up-to- 607
date information. The Printed information might
be outdated.



DocMine

HYDR. CYLINDER

8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 9121591302 HYDR. CYLINDER 1
EMBLY
- 6060014908 SET,SEAL 1 INCL.POS. 10-12
- 6060011088 SEAL KIT 1 INCL.POS. 1-8
1 - WIPER 1 NOT SOLD SEPARATELY
2 - SEAL 1 NOT SOLD SEPARATELY
3 - BACK-UP RING 1 NOT SOLD SEPARATELY
4 - O-RING 1 NOT SOLD SEPARATELY
5 - O-RING 1 NOT SOLD SEPARATELY
6 - PISTON SEAL 1 NOT SOLD SEPARATELY
7 - GUIDE RING 1 NOT SOLD SEPARATELY
8 - SCREW 1 NOT SOLD SEPARATELY
9 9128707600 PISTON 1
10 - BACK-UP RING 2 NOT SOLD SEPARATELY
11 - O-RING 2 NOT SOLD SEPARATELY
12 - O-RING 2 NOT SOLD SEPARATELY
13 3128209955 CHECK VALVE 2
14 - CYL.BARREL 1 NOT SOLD SEPARATELY
15 9126201002 PISTON ROD 1
16 9126201200 PISTON 1
17 9126201100 COVER 1
18 9128520700 SPACER 1
19 0663614000 O-RING 1 79.5x 3 70 IRH
@Epiroc Refer to the DocMine web page for most up-to- 608

date information. The Printed information might

be outdated.




DocMine CONNECTION SET 8999651100-001 Boomer L2 D

SUPPORT LEG KIT

9106024956-01

@Epiroc Refer to the DocMine web page for most up-to- 609
date information. The Printed information might
be outdated.



DocMine CONNECTION SET 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - CONNECTION SET 1
EMBLY
21 5112271000 ATTACHM. PLATE 2
51 0301237800 PLAIN WASHER 4 17 /30 X 3 - HB 200 FZB
52 0147149103 SCREW, HEX HEAD 4 M 16 X 110 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 610

date information. The Printed information might
be outdated.




DocMine CANOPY COMPL. 8999651100-001 Boomer L2 D
CANOPY COMPL.
1112 1516
@Epiroc Refer to the DocMine web page for most up-to- 611

date information. The Printed information might
be outdated.



DocMine CANOPY COMPL. 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - CANOPY COMPL. 1
EMBLY
1 - CANOPY 1 REAR CANOPY STD.
2 - HATCH 1
3 5112332221 COVER PLATE 1
4 5112332222 COVER PLATE 1
5 3217000739 GAS SPRING 1
6 0301234400 PLAIN WASHER 6 10,5 /20 X 2 -HB 200 FZB
8 0301233500 PLAIN WASHER 24 8,4/16 X 1,6 -HB200 FZB
9 0147132503 SCREW, HEX HEAD 12 M8 X 25 -8.8 FZB
10 0291112818 LOCK NUT 12 M 8-8FZB/1SO 7040
11 0301235800 FLAT WASHER 6 13/24 X 2,5 - HB 200 FZB
12 5112332106 FLANGE BEARING 2
13 0300013079 PLAIN WASHER 2 A 1213304 - - Steel -
15 0147140503 SCREW, HEX HEAD 2 M 12 X 50 - 8.8 FZB
16 0291112822 LOCK NUT 2 M 12 - 8 FZB /1SO 7040
17 5112332025(3) COVER PLATE 1
18 0291111100(3) LOCK NUT 6 M 10 - 8 FZB
19 0147140103(3) SCREW, HEX HEAD 2 M12 X 30 - 8.8 FZB
@Epiroc Refer to the DocMine web page for most up-to- 612

date information. The Printed information might

be outdated.




DocMine CANOPY - REAR CANOPY STD 8999651100-001 Boomer L2 D

CANOPY COMPL.

5112332021-08

@Epiroc Refer to the DocMine web page for most up-to- 613
date information. The Printed information might
be outdated.



DocMine CANOPY - REAR CANOPY STD 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - CANOPY 1 REAR CANOPY STD
EMBLY
1 5112332022 COVER PLATE 1
2 5112332023 COVER PLATE 1
3 5112332024 COVER PLATE 1
5 - HATCH 1
6 3217000739 GAS SPRING 1
7 0301234400 PLAIN WASHER 13 10,5 /20 X 2 -HB 200 FZB
9 0147140503 SCREW, HEX HEAD 2 M 12 X 50 - 8.8 FZB
10 0301235800 FLAT WASHER 8 13/24 X 2,5 - HB 200 FZB
11 0291112822 LOCK NUT 6 M 12 - 8 FZB /1SO 7040
12 0147140103 SCREW, HEX HEAD 4 M12 X 30 - 8.8 FZB
13 0300027667 PLAIN WASHER 8 13/37X3-FZB, A13-37 3 --STEEL - F
14 0147140303 SCREW, HEX HEAD 4 M 12 X 40 - 8.8 FZB
15 5112332106 FLANGE BEARING 2
16 0291111100 Lock nut 13 M10-1.5, M 10 - 8 FZB
18 0300013079 PLAIN WASHER 2 A 1213304 - - Steel -
@Epiroc Refer to the DocMine web page for most up-to- 614

date information. The Printed information might

be outdated.




DocMine HATCH 8999651100-001 Boomer L2 D

CANOPY COMPL.

5112332026 01

@Epiroc Refer to the DocMine web page for most up-to- 615
date information. The Printed information might
be outdated.



DocMine HATCH 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HATCH 1
EMBLY
1 5112332027 HATCH 1
2 5112332070 RUBBER PLATE 1
3 0147136303 SCREW, HEX HEAD 2 M 10 X 30 - 8.8 FZB
4 0261211100 NUT 2 M 10 -4 FZB
5 0300801900 PLAIN WASHER 17 8,4/25X2-111312 FZB
6 0291112818 LOCK NUT 17 M 8-8FZB/1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 616

date information. The Printed information might
be outdated.




DocMine HATCH 8999651100-001 Boomer L2 D

CANOPY COMPL.
/’ff@i 5
o
6
@Epiroc Refer to the DocMine web page for most up-to- 617

date information. The Printed information might
be outdated.



DocMine HATCH 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - HATCH 1
EMBLY
1 5112332036 ATTACHMENT 1
2 5112332069 RUBBER PLATE 1
3 0147136303 SCREW, HEX HEAD 2 M 10 X 30 - 8.8 FZB
4 0261211100 NUT 2 M 10 -4 FZB
5 0300801900 PLAIN WASHER 17 8,4/25X2-111312 FZB
6 0291112818 LOCK NUT 17 M 8-8FZB/1SO 7040
@Epiroc Refer to the DocMine web page for most up-to- 618

date information. The Printed information might
be outdated.




DocMine DRIVELINE 8999651100-001 Boomer L2 D

DRIVELINE

15
H/ 13 16 4?

5112323270 12

@Epiroc Refer to the DocMine web page for most up-to- 619
date information. The Printed information might
be outdated.



DocMine DRIVELINE 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 5112323270 DRIVELINE 1
EMBLY
1 - DRIVE SHAFT 1
2 - DRIVE SHAFT 1
3 5112308658 ATTACHM. PLATE 2
4 5112322958 CARDAN SHAFT 1
5 5112322934 CARDAN SHAFT 1
6 5112322968 CARDAN SHAFT 1
7 0301235800 FLAT WASHER 4 13/24 X2,5-HB 200 FZB
8 5112008933 SCREW SET 3
10 0300027413 WASHER 32 21/37 X3-HB 200 FZB
11 0301240500 PLAIN WASHER 24 25/44 X 4 - HB 200 FZB
12 0291112822 LOCK NUT 2 M 12 - 8 FZB /1SO 7040
13 0147140503 SCREW, HEX HEAD 2 M 12 X 50 - 8.8 FZB
14 0291112828 LOCK NUT 16 M 20 - 8 FZB / 1SO 7040
15 0147156303 SCREW, HEX HEAD 16 M 20 X 110 - 8.8 FZB
16 0291112830 LOCK NUT 12 M 24 - 8 FZB / 1SO 7040
17 0147110622 HEX. HEAD SCREW 12 A M24 360 73 15 36 8.8 SA
18 5112302477 SCREW SET 1
20 9106001790 COVER, CPL. 2
@Epiroc Refer to the DocMine web page for most up-to- 620

date information. The Printed information might

be outdated.




DocMine DRIVE AXLE - BOOM AXLE, TRACK W. 2050 8999651100-001 Boomer L2 D

DRIVELINE

1250 0184 57

@Epiroc Refer to the DocMine web page for most up-to- 621
date information. The Printed information might
be outdated.



DocMine DRIVE AXLE - BOOM AXLE, TRACK W. 2050 8999651100-001 Boomer L2 D

Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | - DRIVE SHAFT 1 BOOM AXLE, TRACK W. 2050
EMBLY
1 5112322595 PLANET GEAR KIT 1
2 5112322783 DIFF KIT 1
3 5112322788 BRAKE DISC KIT 1
4 5112322847 CROWN WHEEL KIT 1
5 5112300335 WHEEL BOLT 24
@Epiroc Refer to the DocMine web page for most up-to- 622

date information. The Printed information might
be outdated.




DocMine PLANET GEARKIT 8999651100-001 Boomer L2 D

DRIVELINE

1261 5015 48

@Epiroc Refer to the DocMine web page for most up-to- 623
date information. The Printed information might
be outdated.



DocMine PLANET GEAR KIT 8999651100-001 Boomer L2 D
Item Part No. Name Qty Remarks Reman No. L
COMPLETE_ASS | 5112322595 PLANET GEAR KIT 1
EMBLY
- 6060011774 REPAIR KIT 1 Incl. pos. #7 (2X) and pos #10 (1X)
- 6060003154 HUB 1
4 5112322876 SEAL 1
6 5112322877 SEAL 1
7 - BEARING 2 Incl. in Repair Kit
10 - HUB 1 Incl. in Repair Kit
12 5112318983 O-RING 2
13 6060009330 LOCK RING 1
14 6060009328 RING GEAR 1
15 6060009329 RING GEAR SUPP. 1
16 5112322907 LOCK PLATE 1
17 5112322908 PINION 1
18 - WASHER 1 NOT SOLD SEPARATELY
19 - CIRCLIP 4 NOT SOLD SEPARATELY
20 - GEAR 4 NOT SOLD SEPARATELY
21 - BEARING 4 NOT SOLD SEPARATELY
22 - HUB 1 NOT SOLD SEPARATELY
24 5112313328 CYLINDER BOLT 2
25 5112322921 NUT 10
28 - WASHER 4 NOT SOLD SEPARATELY
@Epiroc Refer to the DocMine web page for most up-to- 624

date information. The Printed information might

be outdated.




	PARTS & SERVICE 
	PM-KITS, 500HR - ENGINE SERVICE 500HRS
	PM-KITS, 500HR - ENGINE SERVICE 500HRS
	FILTER SET - BLUE AERO
SAFETY + MAIN ELEMENT

	PM-KITS, 1000HR - ENGINE SERVICE 1000HRS
	PM-KITS, 1000HR - ENGINE SERVICE 1000HRS
	FILTER SET - BLUE AERO
SAFETY + MAIN ELEMENT

	PM-KITS, 250HR - HYDRAULIC SERVICE 250HRS
	PM-KITS, 250HR - HYDRAULIC SERVICE 250HRS

	PM-KITS, 500HR - HYDRAULIC SERVICE 500HRS
	PM-KITS, 500HR - HYDRAULIC SERVICE 500HRS

	PM-KITS, 1000HR - HYDRAULIC SERVICE 1000HRS
	PM-KITS, 1000HR - HYDRAULIC SERVICE 1000HRS

	PM-KITS, 2000HR - HYDRAULIC SERVICE 2000HRS
	PM-KITS, 2000HR - HYDRAULIC SERVICE 2000HRS


	ROCK DRILL 
	ROCK DRILL - COP 1838HD+
	ROCK DRILL - COP 1838HD+
	FRONT PART COMP
	COVER GROUP
	COVER COMPL.
	GEAR HOUSING GR
	GEAR HOUSING
	GEAR HOUSING
	ROT.CHUCK,COMPL
	INTERM.PART GRP
	INTERM. COMPL.
	INTERMED. PART
	CYLINDER GROUP
	CYLINDER - COMPLETE
	CYLINDER,DR
	SEAL HOUSE COMP - FRONT
	SEAL HOUSE COMP - REAR
	BACK HEAD GROUP
	HYDRAULIC MOTOR - MSQ 80 SH
	KIT - CORRECTION KIT
	HYDRAULIC MOTOR - MSQ 100 SH
	HYDRAULIC MOTOR - MSQ 160 SH
	HYDRAULIC MOTOR - MSYQ 250 SH
	ACCUMULATOR - RIGHT
	VALVE
	ACCUMULATOR - LEFT
	RETURN ACCUM.
	RETURN ACCUM.
	HOLDER SET
	LABEL SET - COP 1838HD+
	PROTECT CAP SET
	OPTIONAL SET
	TOOLS SET
	PRES. GAUGE SET
	FIXTURE - OVERHAUL FIXTURE ATTACHMENT/MOUNTING TABLE
	CHARGIN DEVICE
	CONNECT. PLATE - FOR HYDRAULIC MOTOR (O)MS(Q)
	O-RING SET
	SEAL KIT
	SEAL KIT - FOR DAMPING PISTON
	OVERHAUL KIT - COP 1838HD+ / 600 IMPACT HOURS
	OVERHAUL KIT - COP 1838HD+ / 1200 IMPACT HOURS
	CONVERSION KIT - COP 1838HD TO COP 1838HD+
	CONVERSION KIT - TO FOUR CORNERS, STRAIGHT SPLINES
	SET,SEAL - FRONT SEAL KIT

	FRONT PART COMP
	FRONT PART COMP

	COVER GROUP
	COVER GROUP
	COVER COMPL.

	GEAR HOUSING GR
	GEAR HOUSING GR
	GEAR HOUSING
	GEAR HOUSING
	ROT.CHUCK,COMPL

	INTERM.PART GRP
	INTERM.PART GRP
	INTERM. COMPL.
	INTERMED. PART

	CYLINDER GROUP
	CYLINDER GROUP
	CYLINDER - COMPLETE
	CYLINDER,DR
	SEAL HOUSE COMP - FRONT
	SEAL HOUSE COMP - REAR

	BACK HEAD GROUP
	BACK HEAD GROUP

	HYDRAULIC MOTOR - MSQ 80 SH
	HYDRAULIC MOTOR - MSQ 80 SH
	KIT - CORRECTION KIT

	HYDRAULIC MOTOR - MSQ 100 SH
	HYDRAULIC MOTOR - MSQ 100 SH
	KIT - CORRECTION KIT

	HYDRAULIC MOTOR - MSQ 160 SH
	HYDRAULIC MOTOR - MSQ 160 SH
	KIT - CORRECTION KIT

	HYDRAULIC MOTOR - MSYQ 250 SH
	HYDRAULIC MOTOR - MSYQ 250 SH
	KIT - CORRECTION KIT

	ACCUMULATOR - RIGHT
	ACCUMULATOR - RIGHT
	VALVE

	ACCUMULATOR - LEFT
	ACCUMULATOR - LEFT
	VALVE

	RETURN ACCUM.
	RETURN ACCUM.
	RETURN ACCUM.
	HOLDER SET

	LABEL SET - COP 1838HD+
	LABEL SET - COP 1838HD+

	PROTECT CAP SET
	PROTECT CAP SET

	OPTIONAL SET
	OPTIONAL SET
	TOOLS SET
	PRES. GAUGE SET
	FIXTURE - OVERHAUL FIXTURE ATTACHMENT/MOUNTING TABLE
	CHARGIN DEVICE
	CONNECT. PLATE - FOR HYDRAULIC MOTOR (O)MS(Q)
	O-RING SET
	SEAL KIT
	SEAL KIT - FOR DAMPING PISTON
	OVERHAUL KIT - COP 1838HD+ / 600 IMPACT HOURS
	LABEL SET - COP 1838HD+
	OVERHAUL KIT - COP 1838HD+ / 1200 IMPACT HOURS
	VALVE
	CONVERSION KIT - COP 1838HD TO COP 1838HD+
	CONVERSION KIT - TO FOUR CORNERS, STRAIGHT SPLINES
	ROT.CHUCK,COMPL
	INTERM. COMPL.
	INTERMED. PART
	SEAL HOUSE COMP - FRONT
	SET,SEAL - FRONT SEAL KIT


	FEED 
	HOSE/ASSEMB.SET - WATER SYSTEM
	HOSE/ASSEMB.SET - WATER SYSTEM
	HOSE SET - WATER HOSE BOOM FRAME

	FEED
	FEED
	HOSE SET
	LIMIT SWIT. SET
	LIMIT SWITCH
	BASIC PART SET
	DETAIL SET
	PULLEY WHEEL
	HOLDER SET
	HOLDER SET
	DETAIL SET
	ROCK DRILL KIT
	CRADLE - COP 1838
	FEED BEAM
	CYLINDER SET
	HYDR. CYLINDER - DIM 70/50x2495
	HOSE SET - FEED

	HOSE NIPPLE SET - FEED
	HOSE NIPPLE SET - FEED
	CONNECT. PLATE

	BUSHING SET - R38, T38
	BUSHING SET - R38, T38

	ASSEMBLY SET - BUT 30/30B/35 - BMH 6000
	ASSEMBLY SET - BUT 30/30B/35 - BMH 6000
	HOLDER
	HOLDER

	FEED
	FEED
	HOSE SET
	LIMIT SWIT. SET
	LIMIT SWITCH
	BASIC PART SET
	DETAIL SET
	PULLEY WHEEL
	HOLDER SET
	HOLDER SET
	DETAIL SET
	ROCK DRILL KIT
	CRADLE - COP 1838
	FEED BEAM
	CYLINDER SET
	HYDR. CYLINDER - DIM 70/50x2495
	HOSE SET - FEED

	HOSE NIPPLE SET - FEED
	HOSE NIPPLE SET - FEED
	CONNECT. PLATE

	BUSHING SET - R38, T38
	BUSHING SET - R38, T38

	ASSEMBLY SET - BUT 30/30B/35 - BMH 6000
	ASSEMBLY SET - BUT 30/30B/35 - BMH 6000
	HOLDER
	HOLDER


	BOOM 
	BASIC BOOM
	BASIC BOOM
	BASIC BOOM
	BOOM PART - BAK, M
	BOOM ATTACHMENT
	BOOM LINK
	CYLINDER LINK
	EXPANDING SHAFT
	EXPANDING SHAFT
	BOOM BODY
	DOUBLE CH.VALVE
	DOUBLE CH.VALVE
	HYDR. CYLINDER - 140/115X706 210BAR OVERCENTER
	CHECK VALVE
	EXPANDING SHAFT
	TELESCOPE SET
	BEARING HOUSING
	HYDR. CYLINDER
	EXPANDING SHAFT
	EMC-SET
	BOOM PART
	BOOM BEAM - KOMPLETT
	EXPANDING SHAFT
	HYDR. CYLINDER - FRONT BOOM CYLINDER
	OVERCENT.VALVE
	LINK
	EXPANDING SHAFT
	BOOM ATTACHMENT - FRONT / COMPLETE
	EXPANDING SHAFT
	PROTECTION - FR. BOMCYL./ GUMMIDUK
	BOOM PART - BUT 35M L VER G
	ROTATION UNIT - BUT 35 L, VER G
	TURNING DEVICE - BUT35 VER G J
	BEARING UNIT - BUT 35 VER G
	DRILL SETTING - BUT 32/35
	HYDR. CYLINDER - 100/63X406, BUT 35C/32B
	HYDR. CYLINDER - FEED EXTENSION
	DOUBLE CH.VALVE
	HOSE FRAME SET
	HOSE HOLDER
	ASSEMBLY SET - FÖR SLANGUPPHÄNGNING
	HYDR. SYSTEM - BOMPOS.
	HOSE SET - BOMPOS.
	HYDRAULIC SET - HYD.LÅS
	DOUBLE CH.VALVE - ERSÄTR HLD 10R,8231120110
	DOUBLE CH.VALVE - ANTIPARALLELL BOMSTYRNING

	HOSE SET - DRILLING
	HOSE SET - DRILLING

	ATTACHM.COMPLET
	ATTACHM.COMPLET

	STOP
	STOP

	COVER SET
	COVER SET

	BASIC BOOM - PURCHASE LEVEL
	BASIC BOOM - PURCHASE LEVEL
	BASIC BOOM - HÖGER/HELAC
	BOOM PART - BAK, M
	BOOM ATTACHMENT
	BOOM LINK
	CYLINDER LINK
	EXPANDING SHAFT
	EXPANDING SHAFT
	BOOM BODY
	DOUBLE CH.VALVE
	DOUBLE CH.VALVE
	HYDR. CYLINDER - 140/115X706 210BAR OVERCENTER
	CHECK VALVE
	EXPANDING SHAFT
	TELESCOPE SET
	BEARING HOUSING
	HYDR. CYLINDER
	EXPANDING SHAFT
	EMC-SET
	BOOM PART
	BOOM BEAM - KOMPLETT
	EXPANDING SHAFT
	HYDR. CYLINDER - FRONT BOOM CYLINDER
	OVERCENT.VALVE
	LINK
	EXPANDING SHAFT
	BOOM ATTACHMENT - FRONT / COMPLETE
	EXPANDING SHAFT
	PROTECTION - FR. BOMCYL./ GUMMIDUK
	BOOM PART - BUT 35M R VER G
	ROTATION UNIT - BUT 35 R, VER G
	TURNING DEVICE - BUT35 VER G J
	BEARING UNIT - BUT 35 VER G
	DRILL SETTING - BUT 32/35
	HYDR. CYLINDER - 100/63X406, BUT 35C/32B
	HYDR. CYLINDER - FEED EXTENSION
	DOUBLE CH.VALVE
	HOSE FRAME SET
	HOSE HOLDER
	ASSEMBLY SET - FÖR SLANGUPPHÄNGNING
	HYDR. SYSTEM - BOMPOS.
	HOSE SET - BOMPOS.
	HYDRAULIC SET - HYD.LÅS
	DOUBLE CH.VALVE - ERSÄTR HLD 10R,8231120110
	DOUBLE CH.VALVE - ANTIPARALLELL BOMSTYRNING

	HOSE SET - DRILLING
	HOSE SET - DRILLING

	ATTACHM.COMPLET
	ATTACHM.COMPLET

	STOP
	STOP

	COVER SET
	COVER SET


	SERV. PLATFORM 
	PROTECTION ROOF
	PROTECTION ROOF
	HYDR. CYLINDER - ROOF LIFTING
	HOSE SET
	DIRECTION VALVE
	FLOW DIVIDER - DELNING: 50/50, INKL LÄCKSTRYP
	DOUBLE CH.VALVE

	SERV. PLATFORM - L2D WITH DCS
	SERV. PLATFORM - L2D WITH DCS
	SERV. PLATFORM
	BOOM ATTACHMENT
	BOOM ATTACHMENT
	CYLINDER LINK
	SHAFT COMPL.
	EXPANDING SHAFT
	EXPANDING SHAFT
	EMC-SET - FOR BOOM, EARTH PLAIT
	TELESCOPIC BOOM
	BASIC BOOM
	AXLE ASSY.
	BASIC BOOM - MIDDLE
	BASIC BOOM - FRONT
	CYLINDER
	CYLINDER SET
	HYDR. CYLINDER
	CYLINDER
	BASKET SET
	HOSE HOLDER
	HOSE HOLDER
	BEAM
	HOSE HOLDER SET
	EMER.SHUTDOWN
	DIRECTION VALVE
	HOSE SET
	PR.CONTR.VALVE
	LEVER JOINT - PCL 401
	LEVER SET - H 1 PCL 401
	SCRAPER INSTALL
	SCRAPER
	SCRAPER
	HOSE SET - SP DCS 10.3-10.7M
	WARNING SIGNS
	LUBR. SYSTEM
	HYDRAULIC SET
	EMERGENCY VALVE
	OVERCENT.VALVE
	DOUBLE CH.VALVE
	ATTACHM.COMPLET
	HYDRAULIC SET - DCS SP
	HOSE SET
	ATTACHMENT SET


	CARRIER 
	BOOM FRAME CPL. - COMPLETE
	BOOM FRAME CPL. - COMPLETE

	COVER
	COVER
	COVER COMPL.

	STOP SET - STEER STOP, 38°
	STOP SET - STEER STOP, 38°

	SWIVEL LOCK
	SWIVEL LOCK

	ATTACHMENT - ARTICULATION LOCKBAR ATTACHMENT
	ATTACHMENT - ARTICULATION LOCKBAR ATTACHMENT

	BOOMBRACKET CPL
	BOOMBRACKET CPL
	BOOM BRACKET
	CHAIN SET

	SLIDE BEAM KIT
	SLIDE BEAM KIT
	HYDR. CYLINDER - SLIDE CYLINDER L2
	DIRECTION VALVE
	HOSE SET - JACK AND SLIDE

	SUPPORT LEG KIT
	SUPPORT LEG KIT
	SUPPORT LEG
	HYDR. CYLINDER - 125/100 STANDARD

	FIRE EXTINGUIS.
	FIRE EXTINGUIS.

	MOTOR FRAME - 1800MM WAIST / SHAFT COMPLETE
	MOTOR FRAME - 1800MM WAIST / SHAFT COMPLETE
	STAND FRAME
	PARTING WALL
	CABLE TRAY
	BRACKET ASSM

	STEP - COMPLETE WITH HANDLES
	STEP - COMPLETE WITH HANDLES

	DIESEL ENG.UNIT
	DIESEL ENG.UNIT
	DIESEL ENGINE - STAGE IIIA
	ADAPTER SET - ACCEL PEDAL
	HYDR.TRANSMISS.
	COOLING SYSTEM
	RADIATOR
	HYDRAULIC MOTOR
	EXPANSION TANK
	CONNECTION SET
	HOSES
	PUMP SET
	ELECTRIC SET - COOLANT FILLING PUMP
	PUSH-BUTTON-BOX - A47
	HOSE SET - COOLANT PUMP
	CONNECTION SET - WATER PIPES S3A 4C COOLING SYS
	CONNECTION SET - M/L/E MK9
	SEAL SET
	FAN DRIVE
	GEAR PUMP
	HOSE SET
	EXHAUST ASSY
	ASSEMBLY SET
	ASSEMBLY
	ASSEMBLY - TYCO RELAY
	EXHAUST SYSTEM
	AIR FILTER SET
	AIR FILTER - COMPLETE
	PRESSURE SWITCH - WITH CABLE (JUNIOR TIMER)
	OIL FILLER
	CONNECTION SET - ENGINE
	SENSOR SET
	COVER COMPL.
	CONNECTION SET - TRANS. OIL COOLING
	HOSE SET
	CONNECTION SET - OIL DRAIN
	HOSE SET
	SENSOR SET - OIL PRESSURE

	FUEL SYSTEM - 4 CYL
	FUEL SYSTEM - 4 CYL
	HOSE SET - FUEL
	FILTER

	CANOPY COMPL. - ENGINE FRAME
	CANOPY COMPL. - ENGINE FRAME
	CANOPY COMPL.
	MUDGUARD COMPL.
	ATTACHM.COMPLET

	REAR FRAME CPL
	REAR FRAME CPL
	PARTING WALL
	COVER, CPL.
	BATTERY BOX

	BASIC SET - REAR JACKS
	BASIC SET - REAR JACKS
	ASSY,VALVE
	DIRECTION VALVE

	SUPPORT LEG KIT
	SUPPORT LEG KIT
	SUPPORT LEG - BSJ 10-55  STANDARD
	HYDR. CYLINDER
	CONNECTION SET

	CANOPY COMPL.
	CANOPY COMPL.
	CANOPY - REAR CANOPY STD
	HATCH
	HATCH

	DRIVELINE
	DRIVELINE
	DRIVE AXLE - BOOM AXLE, TRACK W. 2050
	PLANET GEAR KIT


	CABLE REEL 
	CABLE REEL
	DIRECTION VALVE

	LIMITSWITCH KIT - CABLE REEL
	LIMIT SWITCH


	AIR/WATERSYSTEM 
	WATER SYSTEM
	DIRECTION VALVE

	WATER PUMP SET
	HYDRAULIC MOTOR
	DIRECTION VALVE
	HOSE SET

	WATERFLOWGUARD - DCS 1200/1800
	DIRECTION VALVE

	WATERFLOWGUARD - DCS 1200/1800
	DIRECTION VALVE



